002-160-04 by DEXTER AXLE - SPDL D20 STRT MACH - END UNIT 1.25 OD -
002-160-21 by DEXTER AXLE - 002-160-21
002-161-04 by DEXTER AXLE - SPDL D52 STRT MACH - END UNIT 2.25 OD -
002-161-07 by DEXTER AXLE - SPDL D52 STRT FLG - END UNIT 2.25 OD -
002-161-21 by DEXTER AXLE - SPDL D52 STRT EZ W/FTG - END UNIT 2.25 OD -
002-161-22 by DEXTER AXLE - SPDL D52 STRT EZ & FLG - END UNIT 2.25 OD -
002-162-04 by DEXTER AXLE - SPDL D35 STRT MACH - END UNIT 1.75 OD -
002-162-07 by DEXTER AXLE - SPDL D35 STRT FLG - END UNIT 1.75 OD -
002-162-21 by DEXTER AXLE - SPDL D35 STRT EZ W/FTG - END UNIT 1.75 OD -
002-162-22 by DEXTER AXLE - SPDL D35 STRT EZ & FLG - END UNIT 1.75 OD -
002-162-42 by DEXTER AXLE - SPDL D35 STRT EZ & FLG - END UNIT 1.50 OD -
002-163-04 by DEXTER AXLE - SPDL D35 STRT MACH - END UNIT 1.50 OD -
002-163-21 by DEXTER AXLE - SPDL D35 STRT EZ W/FTG - END UNIT 1.50 OD -
003-001-00 by DEXTER AXLE - SPRING SEAT FOR 3.00 TUBE - 1.88 WIDE, .62 TALL, 4.00 LONG -
003-001-02 by DEXTER AXLE - SPRING SEAT FOR 3.00 TUBE - 1.88 WIDE, .62 TALL, 4.00 LONG - REINFORCED
003-042-00 by DEXTER AXLE - SPRING SEAT FOR 3.00 TUBE - 1.62 WIDE; .58 TALL; 4.00 LONG -
003-042-02 by DEXTER AXLE - SPRING SEAT WELDMENT 3" TUBE - -
003-043-00 by DEXTER AXLE - SPRING SEAT FOR 2.38 TUBE - 1.62 WIDE; .62 TALL; 4.00 LONG -
003-048-00 by DEXTER AXLE - SPRING SEAT FOR 3.50 TUBE - 1.88 WIDE; .62 TALL; 4.00 LONG -
003-048-01 by DEXTER AXLE - SPRING SEAT FOR 3.50 TUBE - 1.88 WIDE; .62 TALL; 4.00 LONG -
003-049-00 by DEXTER AXLE - 003-049-00
003-051-00 by DEXTER AXLE - W; SPRING SEAT 4.00 TUBE 9K - 2.00 WIDE; .38 TALL; 4.50 LONG -
003-062-00 by DEXTER AXLE - 003-062-00
003-063-00 by DEXTER AXLE - CONVERSION KIT FOR 3.00 TUBE - UNDERSLUNG TO OVERSLUNG -
003-066-00 by DEXTER AXLE - SPRING SEAT FOR 5.00 TUBE - 3.00 WIDE; .50 TALL; 6.00 LONG -
003-072-00 by DEXTER AXLE - SPRING SEAT FOR 5.00 TUBE - 2.50 WIDE; .50 TALL; 6.00 LONG -
003-073-00 by DEXTER AXLE - OVERSLUNG SPRING CONVERSION - KIT FOR 3.00 AXLE - CONSISTS - OF TWO 003-063-00 KITS
003-173-01 by DEXTER AXLE - SPRING SEAT ASSY. - ADJUSTABLE - 5.00 DIA.TUBE - 3.00 WIDE SPRG - 3.06 WIDE; .50 TALL; 5.75 LONG
003-173-03 by DEXTER AXLE - SPRING SEAT ASSY. - ADJUSTABLE - 5.00 DIA.TUBE - 2.50 WIDE SPRG -
003-174-00 by DEXTER AXLE - SIDE MOUNT HANGER - # 9 LH - -
003-175-00 by DEXTER AXLE - SIDE MOUNT HANGER - # 9 RH - -
003-176-00 by DEXTER AXLE - SIDE MOUNT HANGER - #10 LH - -
003-177-00 by DEXTER AXLE - SIDE MOUNT HANGER - #10 RH - -
003-180-00 by DEXTER AXLE - SIDE MOUNT HANGER - #12 LH - -
003-181-00 by DEXTER AXLE - SIDE MOUNT HANGER - #12 RH - -
003-192-01 by DEXTER AXLE - ADJ. SPRING SEAT ASSY FOR 4.00 - TUBE, 2.00 WIDE SPRING -
004-034-00 by DEXTER AXLE - FLANGE "K" FOR BTR SPINDLE - 4 HOLES - 4.00 BC - 1.64 PH -
004-035-00 by DEXTER AXLE - FLANGE "K" FOR TTH SPINDLE - 4 HOLES - 4.00 BC - 2.27 PH -
004-044-00 by DEXTER AXLE - FLANGE "B" FOR 12 X 2 BRAKES - 5 HOLES - 3.88 BC - 2.75 PH -
004-044-01 by DEXTER AXLE - FLANGE,"B" STUDDED, FOR 12 X 2 - 5 STUDS - 3.88 BC - 2.75 PH -
004-048-00 by DEXTER AXLE - FLANGE FOR 12 1/4 EL.& HYD. - 7 HOLES - 5.50 BC - 4.17 PH -
004-049-00 by DEXTER AXLE - FLANGE "K" FOR 7 X 1 1/4 BRAKE - 4 HOLES - 4.00 BC - 1.75 PH -
004-050-00 by DEXTER AXLE - 004-050-00
004-051-00 by DEXTER AXLE - FLANGE "K" FOR #10 TORFLEX - 4 HOLES - 4.00 BC - 1.72 PH -
004-052-00 by DEXTER AXLE - FLANGE "B" FOR #11 TORFLEX - 5 HOLES - 3.88 BC - 2.56 PH -
004-052-01 by DEXTER AXLE - FLANGE, STUDDED "B" FOR #11 - 5 HOLES - 3.88 BC - 2.56 PH -
004-054-00 by DEXTER AXLE - FLANGE "K" FOR # 9 TORFLEX - 4 HOLES - 4.00 BC - 1.51 PH -
004-061-01 by DEXTER AXLE - FLANGE, STUDDED "B" FOR 12 X 2 - 5 STUDS - 3.88 BC - 2.25 PH -
005-004-00 by DEXTER AXLE - WASHER, LOCK 3/8" .094 - -
005-008-00 by DEXTER AXLE - WASHER, LOCK 7/16" .085 - -
005-027-00 by DEXTER AXLE - WASHER, PLAIN 1" .148 - -
005-041-00 by DEXTER AXLE - WASHER, PLAIN .312X .75X.065 - -
005-056-00 by DEXTER AXLE - WASHER, PLAIN .281X.625X.065 - -
005-057-00 by DEXTER AXLE - WASHER, "D" 1" .134 - HARDENED -
005-058-00 by DEXTER AXLE - WASHER, LOCK 1/2" .125 - -
005-064-00 by DEXTER AXLE - WASHER, .382 X 1.28 X .1196 - ZINC PLATE -
005-067-00 by DEXTER AXLE - WASHER, WING 1/2" .179 - -
005-070-00 by DEXTER AXLE - WASHER, TONGUE 1 1/2" .134 - HARDENED -
005-071-00 by DEXTER AXLE - WASHER, TANG, 1 1/2" ID 14 GA. - -
005-072-00 by DEXTER AXLE - WASHER, PLAIN 1.03X1.50X.090 - -
005-074-00 by DEXTER AXLE - WASHER, CAMSHAFT 1.50 .067 - -
005-075-00 by DEXTER AXLE - WASHER, PLAIN 1.50X2.25X.09 - -
005-076-00 by DEXTER AXLE - WASHER, PLAIN .75" .149 - -
005-079-00 by DEXTER AXLE - WASHER, LOCK 1/4" .062 - ZINC OR CADMIUM PLATED -
005-080-00 by DEXTER AXLE - WASHER, PLAIN 1/2 .179 - -
005-092-00 by DEXTER AXLE - 005-092-00
005-095-00 by DEXTER AXLE - WASHER, PLAIN 3/4 .134 - -
005-096-00 by DEXTER AXLE - WASHER, PLAIN 1 1/2" .120 - ZINC PLATED -
005-097-00 by DEXTER AXLE - WASHER, PLAIN 1 1/2" .060 - ZINC PLATED -
005-098-00 by DEXTER AXLE - WASHER, PERF. 2 5/8" .250 - 14 EQUALLY SPACED HOLES -
005-099-00 by DEXTER AXLE - WASHER, TANG 2 5/8" .072 - -
005-100-00 by DEXTER AXLE - WASHER, LOCK 5/16" .078 - -
005-102-00 by DEXTER AXLE - WASHER, PLAIN .812X1.38X.100 - HARDENED -
005-107-00 by DEXTER AXLE - WASHER, SHOE-HOLDDOWN .120 - -
005-111-00 by DEXTER AXLE - WASHER, PLAIN 5/8 .179 - -
005-112-00 by DEXTER AXLE - WASHER, SPRING 3/8 .013 - -
005-113-00 by DEXTER AXLE - WASHER, WING 1/2 .127 - -
005-115-00 by DEXTER AXLE - WASHER, PLAIN 7/16 .083 - TYPE "A" WIDE -
005-116-00 by DEXTER AXLE - WASHER, PLAIN 1/2 .095 - TYPE "A" NARROW -
005-134-00 by DEXTER AXLE - WASHER, PLAIN,1.26 X1.88 X.060 - STEEL, ZINC PLATED -
005-142-00 by DEXTER AXLE - WASHER, PLAIN 1/2" TYPE B - - ANCHOR POST WASHER
005-147-01 by DEXTER AXLE - WASHER, 2.25 X 1.00 X .25 - FOR 42MM, HARDENED, PLATED - CLEAR/SILVER ZINC FINISH
005-149-00 by DEXTER AXLE - WASHER, 2.50X1.062X.31 - FOR 50MM CARTRIDGE BEARING -
005-150-00 by DEXTER AXLE - WASHER, 1.88X1.062X.25 - FOR 35MM CARTRIDGE BEARING - YELLOW ZINC FINISH
005-151-00 by DEXTER AXLE - WASHER,"D",1.56 X 1.01 X.036 - FOR E-Z LUBE SPINDLES -
005-152-00 by DEXTER AXLE - WASHER, 1/2 X 1.125 PLAIN - HARDENED -
006-003-00 by DEXTER AXLE - NUT, SLOTTED 7/8-9 GR. 2 - -
006-005-00 by DEXTER AXLE - NUT, HEX 9/16-18 GR. A307 - ZINC PLATED -
006-010-00 by DEXTER AXLE - NUT, HEX 3/8-24 GR. 2 - -
006-011-00 by DEXTER AXLE - NUT, HEX LOCK 5/16-18 GR.B - PLATED -
006-017-00 by DEXTER AXLE - NUT, HEX 7/16-20 - -
006-017-01 by DEXTER AXLE - NUT, HEX 7/16-20 ZINC CHROMATE - -
006-026-00 by DEXTER AXLE - NUT, HEX LOCK 1/2-20 GR. B - -
006-038-00 by DEXTER AXLE - NUT, HEX LOCK 5/8-11 GR. B - ZINC OR CADMIUM PLATED -
006-046-00 by DEXTER AXLE - NUT, FLANGE LOCK 1/2-20 GR. B - -
006-053-00 by DEXTER AXLE - NUT, CONE 60 DEG. 9/16-18 GR 5 - ZINC PLATED -
006-058-00 by DEXTER AXLE - NUT, WHEEL FLANGE 5/8-18 GR. 8 - ZINC PLATED -
006-060-00 by DEXTER AXLE - NUT, CONE 90 DEG. 9/16-18 GR 5 - ZINC PLATED -
006-062-00 by DEXTER AXLE - NUT, FLANGE LOCK 3/8-24 GR. 5 - ZINC OR CADMIUM PLATED -
006-064-01 by DEXTER AXLE - NUT, .875 SPH R. 3/4-16 SINGLE - RIGHT HAND - ZINC OR ZINC DICHROMATE PLATED
006-064-02 by DEXTER AXLE - NUT, .875 SPH R. 3/4-16 SINGLE - LEFT HAND - ZINC OR ZINC DICHROMATE PLATED
006-069-01 by DEXTER AXLE - NUT, .875 SPH R. 3/4-16 RH - FOR INNER DUAL WHEELS - ZINC OR ZINC DICHROMATE PLATED
006-069-02 by DEXTER AXLE - NUT, .875 SPH R. 3/4-16 LH - FOR INNER DUAL WHEELS - ZINC OR ZINC DICHROMATE PLATED
006-070-01 by DEXTER AXLE - NUT, .875 SPH R. 1 1/8-16 RH - FOR OUTER DUAL WHEELS - ZINC OR ZINC DICHROMATE PLATED
006-070-02 by DEXTER AXLE - NUT, .875 SPH R. 1 1/8-16 LH - FOR OUTER DUAL WHEELS - ZINC OR ZINC DICHROMATE PLATED
006-072-00 by DEXTER AXLE - NUT, HEX LOCK 1 1/8- 7 GR. B - -
006-074-00 by DEXTER AXLE - NUT, JAM LOCK 5/8-18 - W21 ENDURION PLATED -
006-075-00 by DEXTER AXLE - NUT, HEX LOCK 1/4-20 GR. A - -
006-084-00 by DEXTER AXLE - NUT, HEX JAM 1 3/4-12 GR. 2 - -
006-086-00 by DEXTER AXLE - NUT,HEX SELF LOCKING 3/8-16 - -
006-092-01 by DEXTER AXLE - NUT, FLANGE LOCK 7/16-20 GR. G - ZINC PLATED -
006-094-00 by DEXTER AXLE - NUT, COUPLING 1/2-13 GR. 2 - 1.75 LONG PHOSPHATE COATED -
006-096-00 by DEXTER AXLE - NUT, HEX JAM 1 1/2-12 GR. 2 - -
006-098-00 by DEXTER AXLE - 006-098-00
006-099-00 by DEXTER AXLE - NUT, HEX 1/4-20 - ZINC OR CADMIUM PLATED -
006-109-00 by DEXTER AXLE - NUT, CONE 90 DEG. 5/8-18 GR. 8 - ZINC PLATED, 1.06 ACROSS FLATS -
006-112-00 by DEXTER AXLE - NUT, HEX LOCK 1-8 GR. B - -
006-113-00 by DEXTER AXLE - NUT, HEX LOCK 3/4-10 GR. B - -
006-114-00 by DEXTER AXLE - NUT, SPINDLE 2 5/8-16 GR. 2 - OCTAGON -
006-115-00 by DEXTER AXLE - NUT, JAM 2 5/8-16 GR. 2 - OCTAGON -
006-118-00 by DEXTER AXLE - 2 PC. FLANGE NUT, M22 X 1.5 - - KB-11282,11283
006-124-01 by DEXTER AXLE - NUT, .875 SPH R. 3/4-16 RH - FOR INNER ALUMINUM WHEELS - ZINC DICHROMATE PLATED
006-124-02 by DEXTER AXLE - NUT, .875 SPH R. 3/4-16 LH - FOR INNER ALUMINUM WHEELS - ZINC DICHROMATE PLATED
006-126-00 by DEXTER AXLE - NUT, HEX LOCK 5/8-18 - -
006-127-00 by DEXTER AXLE - NUT,HEX, SELF-LOCKING 5/16-24 - -
006-129-01 by DEXTER AXLE - HEX NUT,FINISHED 1/2-20 UNF - GR 2 ZINC PLATED -
006-130-00 by DEXTER AXLE - NUT, HEX FLANGE 3/8-24 GR. 2 - PLAIN OR CADMIUM PLATED -
006-164-00 by DEXTER AXLE - NUT, WHEEL FLANGE 9/16-18 - 2 PIECE SWIVELLING,7/8 HEX - E/M 6102G COMPOUND COATED
006-165-00 by DEXTER AXLE - NUT, CONE 60 DEG. 9/16-18 GR.5 - CHROME PLATED WHEEL NUT 1.87LG -
006-169-00 by DEXTER AXLE - NUT, FLANGE 1/2-20 GR. 5 - -
006-170-00 by DEXTER AXLE - NUT, FLANGE 7/16-20 GR. 5 - -
006-177-00 by DEXTER AXLE - 006-177-00
006-183-00 by DEXTER AXLE - LOCK NUT,HEX JAM 1-14 - TOP LOCK - SPECIAL -
006-190-00 by DEXTER AXLE - SPINDLE NUT RETAINER - FORMED STEEL -
006-191-00 by DEXTER AXLE - HEX JAM NUT,1-14 UNS- SPECIAL - -
006-193-00 by DEXTER AXLE - 3/8-24 UNF-2B HEX NUT (KEPS) - -
006-200-00 by DEXTER AXLE - 006-200-00
006-201-00 by DEXTER AXLE - 006-201-00
007-001-00 by DEXTER AXLE - BOLT, CARRIAGE 7/8-9 X 4.62 - WITH GREASE FITTING GRADE 2 - WITH COTTER PIN HOLE
007-003-00 by DEXTER AXLE - BOLT, SHACKLE 9/16-18X 3.00 - FOR 1 3/4 IN. SPRINGS -
007-005-00 by DEXTER AXLE - BOLT, HEX HEAD 3/8-24 X 1.00 - PHOSPHATE GRADE 5 -
007-007-00 by DEXTER AXLE - BOLT, HEX HEAD 5/16-18X3.25 - GRADE 2 -
007-017-01 by DEXTER AXLE - BOLT, SPRING EYE 9/16-18X3.50 - NON-STEPPED,ZINC PLATED -
007-036-00 by DEXTER AXLE - BOLT, HEAVY HEX 1/2-13X1.62 - PHOSPHATE & OIL GRADE 5 -
007-040-00 by DEXTER AXLE - BOLT, WHEEL, 60 DEG 1/2-20X.88 - ZINC PLATE ; NYLON PATCH -
007-041-00 by DEXTER AXLE - STUD, PRESS-IN 7/16-20 X .89 - BLACK OXIDE GRADE 5 -
007-084-00 by DEXTER AXLE - WHEEL BOLT, 90 DEG 9/16-18X1 - CADMIUM OR ZINC PLATE "AG." -
007-095-00 by DEXTER AXLE - BOLT, KEEPER 1/2-20 X 4.50 - GRADE 2 -
007-097-00 by DEXTER AXLE - BOLT, HEX HEAD 1/2-20 X 1.75 - GRADE 5 -
007-102-01 by DEXTER AXLE - STUD, PRESS-IN 3/4-16RH X 2.38 - PHOSPHATE & OIL GRADE 8 -
007-102-02 by DEXTER AXLE - STUD, PRESS-IN 3/4-16LH X 2.38 - PHOSPHATE & OIL GRADE 8 -
007-112-00 by DEXTER AXLE - STUD, PRESS-IN 3/8-24 X .88 - GRADE 5 -
007-113-00 by DEXTER AXLE - SCREW, HEX CAP 3/8-16 X 1.50 - GRADE 5 -
007-115-00 by DEXTER AXLE - STUD, PRESS-IN 5/8-18 X 3.16 - PHOSPHATE & OIL GRADE 8 -
007-116-00 by DEXTER AXLE - SCREW, HEX CAP 7/16-20X1.75 - BLACK OXIDE GRADE 5 -
007-121-00 by DEXTER AXLE - BOLT, SHACKLE 1/2-20 X 3.00 - GRADE 5 -
007-122-00 by DEXTER AXLE - STUD, PRESS-IN 1/2-20 X 1.99 - PHOSPHATE & OIL GRADE 8 -
007-126-00 by DEXTER AXLE - BOLT, SHACKLE SHOULDER 9/16 - 7/16-20 THREADS 2.90 LONG -
007-132-00 by DEXTER AXLE - STUD, PRESS-IN 9/16-18 X 2.30 - ZINC DICHROMATE GRADE 8 -
007-135-02 by DEXTER AXLE - BOLT, SPRING EYE 3/4-10 X 4.5 - WITH GREASE FITTING 10K R.D. -
007-136-02 by DEXTER AXLE - BOLT, EQUALIZER 1-8 X 5.25 - WITH GREASE FITTING 10K R.D. -
007-139-00 by DEXTER AXLE - SCREW, HEX CAP 1/4-20 X .88 - ZINC OR CADMIUM PLATE GRADE 2 -
007-150-00 by DEXTER AXLE - STUD, PRESS-IN 1/2-20 X 2.24 - ZINC DICHROMATE GRADE 8 -
007-153-00 by DEXTER AXLE - BOLT, HEX HEAD 1/2-13 X 1.25 - GRADE 5 -
007-157-00 by DEXTER AXLE - SCREW, HEX CAP 5/16-18X .75 - ZINC PLATE GRADE 5 -
007-165-00 by DEXTER AXLE - SCREW, HEX CAP 5/8-18 X 1.75 - PHOSPHATE & OIL GRADE 5 -
007-169-00 by DEXTER AXLE - SCREW, HEX CAP 1-8 X 5.50 - GRADE 5 -
007-170-00 by DEXTER AXLE - SCREW, HEX CAP 1 1/8-7X 6.00 - GRADE 5 -
007-177-00 by DEXTER AXLE - SCREW, HEX CAP 5/8-18 X 1.50 - PLATED GRADE 5 -
007-181-00 by DEXTER AXLE - SCREW, HEX CAP 5/8-11 X 4.00 - GRADE 5 -
007-182-00 by DEXTER AXLE - SCREW, HEX CAP 1 - 8 X 5.00 - GRADE 5 -
007-185-00 by DEXTER AXLE - STUD, PRESS-IN 1/2-20 X 1.79 - PHOSPHATE GRADE 8 -
007-186-00 by DEXTER AXLE - SCREW, SHOULDER .622 X 5.00 - 1/2-13 UNC-3A THREAD GRADE 8 - CHROME PLATED
007-187-00 by DEXTER AXLE - BOLT, WET SHACKLE SHOULDER - 9/16, 7/16-20 THD 2,90 LONG -
007-223-00 by DEXTER AXLE - STUD, PRESS-IN 9/16-18 X 2.01 - ZINC DICHROMATE GRADE 8 -
007-224-00 by DEXTER AXLE - STUD, PRESS-IN 5/8-18 X 2.50 - PHOSPHATE FINISH GRADE 8 -
007-232-00 by DEXTER AXLE - STUD, PRESS-IN 5/8-18 X 2.75 - GRADE 8 -
007-234-00 by DEXTER AXLE - SCREW, S.H.C.S. 1/4-20 X .5 UH - -
007-235-00 by DEXTER AXLE - SCREW, SLOTTED C'SUNK 1/4-20 - BY .60" -
007-236-01 by DEXTER AXLE - BOLT, WET SHACKLE SHOULDER - 9/16 BODY, 7/16-20 THREADS -
007-237-00 by DEXTER AXLE - HEX HD. CAP SCREW 1/4",GRADE 5 - 20 UNC X 1 1/4" LONG -
007-244-00 by DEXTER AXLE - SCREW, HEX FLANGE SPECIAL - 1/2-13 UNC-2A X 1.75" -
007-245-00 by DEXTER AXLE - SCREW, HEX FLANGE SPECIAL - 1/2-13 UNC-2A X 1.50" -
007-246-00 by DEXTER AXLE - STUD, PRESS IN 1/2-20 X 1.95 - -
007-257-00 by DEXTER AXLE - STUD PRESS-IN 9/16-18 X 2.50 - GRADE 8 -
007-260-02 by DEXTER AXLE - BOLT, 7/8" DIA. W/GREASE - FITTING SPRING EYE FOR 10K GD -
007-262-00 by DEXTER AXLE - STUD, PRESS-IN 1/2-20 X 2.65 - PHOSPHATE & OIL GRADE 8 -
008-091-04 by DEXTER AXLE - HUB 4- 4.00 2K CUPS;TAPPED - -
008-091-05 by DEXTER AXLE - HUB 4- 4.00 2K CUPS & STUDS - -
008-091-90 by DEXTER AXLE - KIT HUB 008-091-04 - WHEEL SCREWS -
008-091-91 by DEXTER AXLE - KIT HUB 008-091-05 - WHEEL NUTS -
008-091-93 by DEXTER AXLE - KIT HUB 008-091-05 - E-Z LUBE SYSTEM WHEEL NUTS -
008-091-94 by DEXTER AXLE - KIT, HUB, 008-091-04 TAPPED - E-Z LUBE, 7-40-0 WHEEL BOLTS -
008-173-15 by DEXTER AXLE - H-D 4- 4.00 2K CUPS;TAPPED - FOR 7 X 1-1/4 ELECTRIC BRAKES -
008-173-16 by DEXTER AXLE - H-D 4- 4.00 2K CUPS & STUDS - FOR 7 X 1-1/4 ELECTRIC BRAKES -
008-173-90 by DEXTER AXLE - KIT H-D 008-173-15 - -
008-173-91 by DEXTER AXLE - KIT H-D 008-173-16 - -
008-173-92 by DEXTER AXLE - KIT H-D 008-173-16 - E-Z LUBE -
008-174-05 by DEXTER AXLE - W-D DEM. 7K CUPS & STUDS - GREASE -
008-174-06 by DEXTER AXLE - W-D DEM. 7K CUPS & STUDS - OIL -
008-174-90 by DEXTER AXLE - KIT W-D 008-174-05 GREASE - 2.125 GREASE SEAL -
008-174-91 by DEXTER AXLE - KIT W-D 008-174-06 OIL - 2.125 OIL SEAL -
008-174-93 by DEXTER AXLE - KIT W-D 008-174-05 GREASE - 2.250 GREASE SEAL -
008-174-94 by DEXTER AXLE - KIT W-D 008-174-05 E-Z LUBE - 2.125 SEAL -
008-174-96 by DEXTER AXLE - KIT W-D 008-174-05 E-Z LUBE - 2.25 SEAL -
008-201-06 by DEXTER AXLE - H-D 6- 5.50 5.2K CUPS & STUDS - OIL ; WITH LM67010 OUTER CUP -
008-201-12 by DEXTER AXLE - 008-201-12
008-201-90 by DEXTER AXLE - KIT H-D 008-201-05 GREASE - 2.125 SEAL -
008-201-91 by DEXTER AXLE - KIT H-D 008-201-09 15123 - 2.125 SEAL -
008-201-93 by DEXTER AXLE - KIT H-D 008-201-06 OIL - 2.125 SEAL -
008-201-94 by DEXTER AXLE - KIT H-D 008-201-05 E-Z LUBE - 2.125 SEAL -
008-201-95 by DEXTER AXLE - KIT H-D 008-201-09 15123 - E-Z LUBE 2.125 SEAL -
008-201-97 by DEXTER AXLE - KIT H-D 008-201-05 2.25 GREASE - -
008-201-98 by DEXTER AXLE - KIT H-D 008-201-05 E-Z LUBE - 2.25 SEAL -
008-201-9A by DEXTER AXLE - KIT H-D 008-201-09 15123 - GREASE 2.25 -
008-213-05 by DEXTER AXLE - HUB 6- 5.50 5.2K CUPS & STUDS - WITH LM67010 OUTER CUP -
008-213-08 by DEXTER AXLE - HUB 6- 6.00 6K CUPS;TAPPED - -
008-213-09 by DEXTER AXLE - HUB 6- 5.50 6K CUPS & STUDS - WITH 15245 OUTER CUP -
008-213-90 by DEXTER AXLE - KIT HUB 008-213-05 GREASE - 2.125 SEAL -
008-213-92 by DEXTER AXLE - KIT HUB 008-213-09 15123 - 2.125 SEAL -
008-213-94 by DEXTER AXLE - KIT HUB 008-213-08 6- 6.00 - 2.125 SEAL -
008-213-95 by DEXTER AXLE - KIT HUB 008-213-05 E-Z LUBE - 2.125 SEAL -
008-213-96 by DEXTER AXLE - KIT HUB 008-213-09 E-Z LUBE - 15123 OUTER BEARING 2.25 SEAL -
008-213-97 by DEXTER AXLE - KIT HUB 008-213-05 E-Z LUBE - 2.25 SEAL -
008-213-98 by DEXTER AXLE - KIT HUB 008-213-09 E-Z LUBE - 15123 OUTER BEARING 2.125 SEAL -
008-213-99 by DEXTER AXLE - KIT HUB 008-213-08 E-Z LUBE - 2.25 SEAL 6-6.00 AG -
008-213-9A by DEXTER AXLE - KIT HUB 008-213-17 E-Z 2.25 - 10-36 SEAL; 7-150 LONG STUD -
008-213-9C by DEXTER AXLE - KIT HUB 008-213-09 2.25 SEAL - 15123 OUTER BEARING GREASE -
008-214-02 by DEXTER AXLE - H&D 8- 6.50 10KHD - CUPS & STUDS -
008-214-05 by DEXTER AXLE - HUB 8- 6.50 10KHD - CUPS & STUDS 4.75 P.D. -
008-214-06 by DEXTER AXLE - HUB 8- 6.50 10KHD - CUPS & STUDDED FOR ROTOR - 4.75 P.D.
008-214-08 by DEXTER AXLE - HUB 8- 6.50 12K CUPS & STUDS - 12K HI-PROFILE 4.75 P.D. -
008-214-09 by DEXTER AXLE - H&D 8- 6.50 12K HI-PROFILE - CUPS & STUDS 4.75 P.D. -
008-214-10 by DEXTER AXLE - HUB 8- 6.50 12K CUPS & STUDS - HI-PROFILE STUDDED FOR ROTOR - 4.75 P.D.
008-214-90 by DEXTER AXLE - KIT H&D 8-214-5, 9-27-1 10K HD - UNITIZED SEAL -
008-214-92 by DEXTER AXLE - KIT HUB 008-214-05 10K H.D. - UNITIZED OIL SEAL 4.75 P.D. -
008-214-94 by DEXTER AXLE - KIT H&D ASSY 008-214-02 10K HD - UNITIZED SEAL -
008-214-95 by DEXTER AXLE - KIT H&D 008-214-08 12K H.P. - + 009-028-01 UNITIZED SEAL - 4.75 P.D.
008-214-96 by DEXTER AXLE - KIT HUB 008-214-08 12K H.P. - UNITIZED OIL SEAL 4.75 P.D. -
008-214-99 by DEXTER AXLE - KIT HUB 008-214-06 10K H.D. - UNITIZED OIL SEAL 4.75 P.D. -
008-216-05 by DEXTER AXLE - HUB 8- 6.50 12K CUPS & STUDS - 12K HEAVY DUTY;W. COUNTERSINKS - 4.75 P.D.
008-216-08 by DEXTER AXLE - HUB 8- 6.50 12K CUPS & STUDS - 12K HEAVY DUTY;NO COUNTERSINKS - 4.75 P.D.
008-216-09 by DEXTER AXLE - H&D 8- 6.50 12K HEAVY DUTY - CUPS & STUDS NO COUNTERSINKS - 4.75 P.D.
008-216-10 by DEXTER AXLE - H&D ASSY,WITH CUPS, ABS - EXCITER RING & STUDS,12K ABS -
008-216-90 by DEXTER AXLE - KIT H&D 008-216-05 12K H.D. - + 009-028-01 UNITIZED SEAL - COUNTERSINKS FOR IN-OUT COINS
008-216-92 by DEXTER AXLE - KIT HUB 008-216-05 12K H.D. - UNITIZED OIL SEAL 4.75 P.D. - COUNTERSINKS FOR IN-OUT COINS
008-216-96 by DEXTER AXLE - KIT H&D 008-216-08 12K H.D. - + 009-028-01 UNITIZED SEAL - NO COUNTERSINKS 4.75 P.D.
008-216-97 by DEXTER AXLE - KIT HUB 008-216-08 12K H.D. - UNITIZED OIL SEAL 4.75 P.D. - NO COUNTERSINKS
008-217-02 by DEXTER AXLE - 008-217-02
008-217-05 by DEXTER AXLE - 008-217-05
008-217-22 by DEXTER AXLE - 008-217-22
008-217-25 by DEXTER AXLE - 008-217-25
008-217-90 by DEXTER AXLE - 008-217-90
008-217-91 by DEXTER AXLE - 008-217-91
008-217-94 by DEXTER AXLE - 008-217-94
008-217-95 by DEXTER AXLE - 008-217-95
008-218-09 by DEXTER AXLE - H-D 8- 6.50 8K CUPS & STUDS - 9/16 FOR 16X6K & 16.5X6.75;OIL - 4.56 P.D.
008-218-10 by DEXTER AXLE - 008-218-10
008-218-90 by DEXTER AXLE - KIT H-D 008-218-10 OIL - 5/8 CONE NUTS; 4.56 P.D. -
008-218-91 by DEXTER AXLE - KIT H-D 008-218-09 OIL - 9/16 FOR 16 X 6K & 16.5 X 6.75 - 4.56 P.D.
008-218-92 by DEXTER AXLE - KIT H-D 008-218-10 OIL - 5/8 FLANGE NUTS; 4.56 P.D. -
008-219-04 by DEXTER AXLE - H-D 8- 6.50 7K CUPS & STUDS - 1/2-20 GREASE -
008-219-09 by DEXTER AXLE - H-D 8- 6.50 7K CUPS & STUDS - 1/2-20 OIL -
008-219-20 by DEXTER AXLE - H-D 8- 6.50 7K CUPS & STUDS - 9/16 STUDS OIL -
008-219-26 by DEXTER AXLE - H-D 8- 6.50 7K CUPS & STUDS - 5/8-18 OIL -
008-219-91 by DEXTER AXLE - KIT H-D 008-219-13 GREASE - 9/16 THREADS 2.125 SEAL -
008-219-92 by DEXTER AXLE - KIT H-D 008-219-18 GREASE - 5/8-18 THREADS 2.125 SEAL -
008-219-93 by DEXTER AXLE - KIT H-D 008-219-09 OIL - 1/2-20 THREADS 2.125 SEAL -
008-219-94 by DEXTER AXLE - KIT H-D 008-219-13 GREASE - 9/16 THREADS 2.125 SEAL -
008-219-95 by DEXTER AXLE - KIT H-D 008-219-20 OIL - 9/16-18 THREADS, 2.125 SEAL -
008-219-96 by DEXTER AXLE - KIT H-D 008-219-04 E-Z LUBE - 1/2-20 THREADS 2.125 SEAL -
008-219-98 by DEXTER AXLE - KIT H-D 008-219-26, OIL - 5/8-18 THREADS 2.125 SEAL -
008-219-99 by DEXTER AXLE - KIT H-D 008-219-13 E-Z LUBE - 9/16-18 THREADS 2.125 SEAL -
008-219-9B by DEXTER AXLE - KIT H-D 008-219-04 E-Z LUBE - 1/2-20 THREADS 2.25 SEAL -
008-219-9C by DEXTER AXLE - KIT H-D 008-219-13 E-Z LUBE - 9/16-18 THREADS 2.25 SEAL -
008-219-9D by DEXTER AXLE - KIT H-D 008-219-04 GREASE - 1/2-20 THREADS 2.25 SEAL -
008-219-9E by DEXTER AXLE - KIT H-D 008-219-09 OIL - 1/2-20 THREADS 2.25 SEAL -
008-219-9H by DEXTER AXLE - KIT H-D 008-219-13 GREASE - 9/16-18 THREADS 2.25 SEAL -
008-222-04 by DEXTER AXLE - H-D DEM. MH CUPS;TAPPED - -
008-222-90 by DEXTER AXLE - KIT H-D 008-222-04 NYLON SEAL - -
008-222-91 by DEXTER AXLE - KIT H-D 008-222-04 METAL SEAL - -
008-231-09 by DEXTER AXLE - HUB 8-6.50 7K CUPS & STUDS - GRS, 1/2, 4.75 PILOT - GREASE 14276 OUTER CUP
008-231-16 by DEXTER AXLE - HUB 8-6.50 7K CUPS & STUDS - OIL, 1/2, 4.75 PILOT -
008-231-18 by DEXTER AXLE - HUB 8-6.50 7K CUPS & STUDS - GRS, 9/16, 4.75 PILOT -
008-231-20 by DEXTER AXLE - HUB 8-6.50 7K CUPS & STUDS - GRS, 5/8, 4.75 PILOT -
008-231-90 by DEXTER AXLE - KIT HUB 008-231-17 8K OIL - 5/8 STUD, 4.56 PD, 2.25 SEAL -
008-231-92 by DEXTER AXLE - KIT HUB 008-231-09 7K GRS - 1/2 STUD, 4.75 PD, 2.125 SEAL -
008-231-95 by DEXTER AXLE - KIT HUB 008-231-16 7K OIL - 1/2 STUD, 4.75 PD, 2.125 SEAL -
008-231-97 by DEXTER AXLE - KIT HUB 008-231-18 7K GRS - 9/16 STUD, 4.75 PD, 2.125 SEAL -
008-231-98 by DEXTER AXLE - KIT HUB 008-231-18 7K E-Z - 9/16 STUD, 4.75 PD, 2.125 SEAL -
008-231-9B by DEXTER AXLE - KIT HUB 008-231-18 7K E-Z - 9/16 STUD, 4.75 PD, 2.25 SEAL -
008-231-9C by DEXTER AXLE - KIT HUB 008-231-21 7K E-Z - 1/2 LG STUD 7-150, 4.75, 2.25 -
008-231-9D by DEXTER AXLE - KIT HUB 008-231-20 7K E-Z - 5/8 STUD, 4.75 PD, 2.25 SEAL -
008-231-9E by DEXTER AXLE - KIT HUB 008-231-09 7K GRS - 1/2 STUD, 4.75 PD, 2.25 SEAL -
008-232-05 by DEXTER AXLE - H-D 8- 6.50 9K CUPS & STUDS - 4.56 P.D. - **** SERVICE PARTS ONLY *****
008-232-90 by DEXTER AXLE - KIT H-D 008-232-05 - 4.56 P.D. -
008-245-90 by DEXTER AXLE - 008-245-90
008-247-04 by DEXTER AXLE - H-D 5- 4.50 3.5K CUPS;TAPPED - FOR 1/2-20 WHEEL SCREWS -
008-247-12 by DEXTER AXLE - H-D 5- 4.75 3.5K CUPS & STUDS - PAINTED GRAY -
008-247-93 by DEXTER AXLE - KIT H-D 008-247-12 5- 4.75 - 1.718 GREASE SEAL WHEEL NUTS -
008-247-94 by DEXTER AXLE - KIT H-D 008-247-05 5- 4.50 - E-Z LUBE WHEEL NUTS -
008-248-04 by DEXTER AXLE - HUB 5- 4.50 3.5K CUPS;TAPPED - -
008-248-05 by DEXTER AXLE - HUB 5- 4.50 3.5K CUPS & STUDS - -
008-248-10 by DEXTER AXLE - HUB 5- 4.75 3.5K CUPS & STUDS - PAINTED GRAY -
008-248-90 by DEXTER AXLE - KIT HUB 008-248-05 5- 4.50 - 1.718 GREASE SEAL WHEEL NUTS -
008-248-92 by DEXTER AXLE - KIT HUB 008-248-10 5- 4.75 - 1.718 GREASE SEAL -
008-248-95 by DEXTER AXLE - KIT HUB 008-248-05 E-Z LUBE - 5 ON 4.50 B.C. WHEEL NUTS -
008-248-96 by DEXTER AXLE - KIT HUB 008-248-04 5- 4.50 - 1.718 GREASE SEAL;WHEEL SCREWS -
008-248-97 by DEXTER AXLE - KIT HUB 008-248-04 TAPPED - E-Z LUBE, 545, WHEEL SCREWS -
008-249-05 by DEXTER AXLE - H-D 5- 5.50 3.5K CUPS & STUDS - -
008-249-07 by DEXTER AXLE - H-D 5- 5.00 3.5K CUPS & STUDS - -
008-249-90 by DEXTER AXLE - KIT H-D 008-249-05 5- 5.50 - -
008-249-91 by DEXTER AXLE - KIT H-D 008-249-07 5- 5.00 - -
008-249-95 by DEXTER AXLE - KIT H-D 008-249-07 5-5.00 - E-Z LUBE WHEEL NUTS -
008-249-96 by DEXTER AXLE - KIT H-D 008-249-05 5-5.50 - E-Z LUBE WHEEL NUTS -
008-250-05 by DEXTER AXLE - H-D 6- 5.50 3.5K CUPS & STUDS - -
008-250-90 by DEXTER AXLE - KIT H-D 008-250-05 - -
008-250-91 by DEXTER AXLE - KIT H-D 008-250-05 E-Z LUBE - -
008-251-05 by DEXTER AXLE - HUB 6- 5.50 3.5K CUPS & STUDS - -
008-251-90 by DEXTER AXLE - KIT HUB 008-251-05 - -
008-251-91 by DEXTER AXLE - KIT HUB 008-251-05 E-Z LUBE - -
008-252-05 by DEXTER AXLE - 008-252-05
008-252-90 by DEXTER AXLE - 008-252-90
008-252-92 by DEXTER AXLE - 008-252-92
008-256-05 by DEXTER AXLE - HUB 5- 5.50 3.5K CUPS & STUDS - -
008-256-07 by DEXTER AXLE - HUB 5- 5.00 3.5K CUPS & STUDS - -
008-256-90 by DEXTER AXLE - KIT HUB 008-256-05 5- 5.50 - -
008-256-91 by DEXTER AXLE - KIT HUB 008-256-07 5- 5.00 - -
008-256-92 by DEXTER AXLE - KIT HUB 8-256-7,5-5.0 E-Z LUBE - -
008-257-04 by DEXTER AXLE - H-D 5- 4.50 2K CUPS;TAPPED - FOR 7 X 1 1/4 ELECTRIC BRAKES -
008-257-05 by DEXTER AXLE - H-D 5- 4.50 2K CUPS & STUDS - FOR 7" ELEC.,W/PRESS IN STUDS -
008-257-90 by DEXTER AXLE - KIT H-D 008-257-04 - WHEEL SCREWS -
008-257-91 by DEXTER AXLE - KIT H-D 008-257-05 - WHEEL NUTS -
008-257-92 by DEXTER AXLE - KIT H-D 008-257-05 - WHEEL NUTS E-Z LUBE -
008-258-04 by DEXTER AXLE - HUB 5- 4.50 2K CUPS;TAPPED - 6.50 DIA. HUB FACE -
008-258-05 by DEXTER AXLE - HUB 5- 4.50 2K CUPS & STUDS - 6.50 DIA. HUB FACE -
008-258-90 by DEXTER AXLE - KIT HUB 008-258-04 - WHEEL SCREWS -
008-258-91 by DEXTER AXLE - KIT HUB 008-258-05 - WHEEL NUTS -
008-258-93 by DEXTER AXLE - KIT HUB 008-258-05 E-Z LUBE - -
008-259-04 by DEXTER AXLE - HUB 5- 4.50 2K CUPS;TAPPED - 5.50 DIA. HUB FACE -
008-259-05 by DEXTER AXLE - HUB 5- 4.50 2K CUPS&STUDS - 5.50 DIA. HUB FACE -
008-259-90 by DEXTER AXLE - KIT HUB 008-259-04 - -
008-259-91 by DEXTER AXLE - KIT HUB 008-259-05 - WHEEL NUTS -
008-259-93 by DEXTER AXLE - KIT HUB 008-259-05 E-Z LUBE - -
008-261-04 by DEXTER AXLE - HUB DEM. MH CUPS;TAPPED - -
008-261-90 by DEXTER AXLE - KIT HUB 008-261-04 NYLON SEAL - -
008-261-91 by DEXTER AXLE - KIT HUB 008-261-04 METAL SEAL - -
008-271-04 by DEXTER AXLE - H-D 5- 4.50 2K CUPS;TAPPED - FOR 7X1 3/4 HYDRAULIC BRAKES -
008-271-91 by DEXTER AXLE - KIT H-D 008-271-07 - -
008-271-92 by DEXTER AXLE - KIT H-D 008-271-07 EZ-LUBE - -
008-276-05 by DEXTER AXLE - H-D 4- 4.00 2K CUPS & STUDS - FOR 7 X 1 3/4 HYDRAULIC BRAKES -
008-276-91 by DEXTER AXLE - 008-276-91
008-276-92 by DEXTER AXLE - 008-276-92
008-277-04 by DEXTER AXLE - HUB 10- 8.75 D2_12 CUPS&STUDS - LH -
008-277-05 by DEXTER AXLE - HUB 10- 8.75 D2_12 CUPS&STUDS - RH -
008-277-70 by DEXTER AXLE - H&D 10- 8.75 D2_12 CUPS&STUDS - RH 12 1/4 X 7.50 -
008-277-71 by DEXTER AXLE - H&D 10- 8.75 D2_12 CUPS&STUDS - LH 12 1/4 X 7.50 -
008-279-04 by DEXTER AXLE - HUB 10-11.25 D2_16 CUPS&STUDS - FOR INBOARD DRUM, BALL SEAT LH -
008-279-05 by DEXTER AXLE - HUB 10-11.25 D2_16 CUPS&STUDS - FOR INBOARD DRUM, BALL SEAT RH -
008-283-05 by DEXTER AXLE - 008-283-05
008-283-90 by DEXTER AXLE - 008-283-90
008-285-08 by DEXTER AXLE - H-D 8-6.50 8K CUPS & 5/8 STUD - 4.75 DIA. PILOT GREASE -
008-285-09 by DEXTER AXLE - H-D 8-6.50 8K CUPS & 9/16 STUD - 4.75 DIA. PILOT OIL -
008-285-10 by DEXTER AXLE - H-D 8-6.50 8K CUPS & 5/8 STUDS - 4.75 DIA. PILOT OIL -
008-285-11 by DEXTER AXLE - H-D 8-6.50 8K CUPS & 9/16 STUD - 4.75 DIA. PILOT GREASE -
008-285-90 by DEXTER AXLE - KIT H-D 008-285-10 OIL - 5/8 CONE NUTS 4.75 P.D. -
008-285-93 by DEXTER AXLE - KIT H-D 008-285-10 OIL - 5/8 FLANGE NUTS 4.75 P.D. -
008-285-94 by DEXTER AXLE - KIT H-D 008-285-11 - 9/16-18 GREASE 4.75 P.D. -
008-285-95 by DEXTER AXLE - KIT H-D 008-285-11 - 9/16-18 E-Z LUBE 4.75 P.D. -
008-285-96 by DEXTER AXLE - KIT H-D 008-285-08, E-Z LUBE - 5/8 STUD, 6-109 NUT 4.75 P.D. -
008-285-97 by DEXTER AXLE - KIT H-D 008-285-08 - GREASE 4.75 P.D. -
008-286-05 by DEXTER AXLE - 008-286-05
008-286-90 by DEXTER AXLE - KIT H-D 008-286-05 - 4.75 P.D. -
008-287-07 by DEXTER AXLE - HUB 8- 6.50 8K CUPS & STUDS - 4.75 DIA. 5/8 STUD GRS -
008-287-11 by DEXTER AXLE - HUB 8- 6.50 8K CUPS & STUDS - 4.75 DIA. 9/16 STUD GRS -
008-287-14 by DEXTER AXLE - HUB 8- 6.50 8K CUPS & STUDS - 4.75 DIA. 9/16 STUDS OIL -
008-287-17 by DEXTER AXLE - HUB 8- 6.50 8K CUPS & STUDS - 4.75 DIA. 5/8 STUDS OIL - 4.75 PILOT
008-287-90 by DEXTER AXLE - KIT HUB 008-287-07 - 5/8 SHORT GREASE 4.75 P.D. -
008-287-91 by DEXTER AXLE - KIT HUB 008-287-17 OIL - 5/8 CONE NUTS 4.75 P.D. -
008-287-92 by DEXTER AXLE - KIT HUB 008-287-14 - 9/16 OIL 4.75 P.D. -
008-288-03 by DEXTER AXLE - HUB - CUPPED & STUDDED - 9K & 10K REG. DUTY 4.75 P.D. -
008-288-05 by DEXTER AXLE - H&D 865 9K & 10K REG. DUTY - CUPPED & STUDDED 4.75 P.D. -
008-288-90 by DEXTER AXLE - KIT H-D 008-288-05 - 9K HEAVY DUTY & 10K REG. DUTY - 4.75 P.D.
008-288-91 by DEXTER AXLE - KIT HUB 008-288-03 - 9K & 10K REG. DUTY 4.75 P.D. -
008-339-06 by DEXTER AXLE - H-D 8-6.50 9K HYBRID - CUPS & STUDS 5/8-18 - 4.75 PILOT
008-339-90 by DEXTER AXLE - KIT H-D 008-339-05 - 4.75 P.D. -
008-339-91 by DEXTER AXLE - KIT, 008-339-06 H-D 9K HYBRID - -
008-355-12 by DEXTER AXLE - H-D 8-6.50 7.2K CUPS&STUDS - 4.75 PILOT 9/16-18 OIL -
008-355-13 by DEXTER AXLE - H-D 8-6.50 7.2K CUPS&STUDS - 4.75 PILOT 9/16-18 GREASE -
008-355-14 by DEXTER AXLE - H-D 8-6.50 7.2K CUPS&STUDS - 4.75 PILOT 5/8-18 OIL -
008-355-15 by DEXTER AXLE - H-D 8-6.50 7.2K CUPS&STUDS - 4.75 PILOT 5/8-18 GREASE -
008-355-92 by DEXTER AXLE - KIT H-D 008-355-12 - 9/16-18 OIL 4.75 P.D. -
008-355-93 by DEXTER AXLE - KIT H-D 008-355-13 GREASE - 9/16-18 4.75 P.D. -
008-355-95 by DEXTER AXLE - KIT H-D 008-355-15 - 5/8 STUDS GREASE 4.75 P.D. -
008-385-81 by DEXTER AXLE - H-D 8- 6.50 STUDS, 4.75 PILOT - 7K W/BEARING,RING,9/16" STUDS -
008-385-82 by DEXTER AXLE - H-D 8- 6.50 STUDS 4.75 PILOT - 7K W/BEARING,RING,1/2" STUDS -
008-385-90 by DEXTER AXLE - KIT H-D 008-385-80 50MM - 5/8-18 NO WHEEL NUTS -
008-385-91 by DEXTER AXLE - KIT H-D 008-385-81 50MM - 9/16-18 -
008-385-92 by DEXTER AXLE - KIT H-D 008-385-82 50MM - 1/2-20 -
008-386-80 by DEXTER AXLE - 008-386-80
008-386-90 by DEXTER AXLE - 008-386-90
008-388-80 by DEXTER AXLE - H-D 6- 5.50 NEV-R-LUBE 42 MM - WITH STUDS -
008-388-90 by DEXTER AXLE - KIT H-D 008-388-80 42MM - 1/2-20 -
008-389-80 by DEXTER AXLE - H-D STUDDED, 8-6.50,4.75 PIL. - 8K W/BEARING,RING,5/8" STUDS -
008-389-81 by DEXTER AXLE - H-D STUDDED, 8-6.50,4.75 PIL. - 8K W/BEARING,RING,9/16" STUDS -
008-389-90 by DEXTER AXLE - KIT H-D 008-389-80 50MM - 5/8-18 NO WHEEL NUTS -
008-389-91 by DEXTER AXLE - KIT H-D 008-389-81 50MM - 9/16-18 -
008-389-94 by DEXTER AXLE - KIT H-D 008-389-80 50MM - 5/8-18 006-109-00 CONE NUTS -
008-393-03 by DEXTER AXLE - H-D 8- 6.50 7.2K 9/16 OIL - 4.75 PILOT - 1.29 STICKOUT (7-223)
008-393-04 by DEXTER AXLE - H-D 8- 6.50 7.2K 9/16 GRS - 4.75 PILOT - 1.29 STICKOUT (7-223)
008-393-05 by DEXTER AXLE - H-D 8- 6.50 7.2K 5/8 OIL - 4.75 PILOT - 1.78 STICKOUT (7-224)
008-393-06 by DEXTER AXLE - H-D 8- 6.50 7.2K 5/8 GRS - 4.75 PILOT - 1.78 STICKOUT (7-224)
008-393-90 by DEXTER AXLE - KIT H-D 008-393-04 8-6.50 7.2K - 4.75 PILOT,9/16-18, E-Z LUBE -
008-393-91 by DEXTER AXLE - KIT H-D 008-393-04 8-6.50 7.2K - 4.75 PILOT,9/16-18, GREASE -
008-395-90 by DEXTER AXLE - KIT H-D & BEARING, 8-6.50 - 7.2K 50MM NEV-R-LUBE 9/16 -
008-396-05 by DEXTER AXLE - STD ASSY HUB CUPPED 3.94" LONG - STUD, PAINTED 8 ON 275MM B.C. -
008-396-06 by DEXTER AXLE - STD ASSY HUB CUPPED 4.79"LONG - STUD, PAINTED 8 ON 275MM B.C. -
008-396-07 by DEXTER AXLE - ABS ASSY HUB CUPPED 3.94" LONG - STUD, PAINTED 8 ON 275MM B.C. -
008-396-08 by DEXTER AXLE - ABS ASSY HUB CUPPED 4.79" LONG - STUD, PAINTED 8 ON 275MM B.C. -
008-396-71 by DEXTER AXLE - ABS ASSY H&D 2.47" STUD STAND - OUT 8 ON 275MM B.C. PILOTED -
008-399-05 by DEXTER AXLE - HUB ASSEMBLY 865 8K DISC BRAKE - 9/16 STUD -
008-399-06 by DEXTER AXLE - HUB ASSEMBLY 865 8K DISC BRAKE - 9/16 STUD OIL LUBE -
008-399-07 by DEXTER AXLE - HUB ASSEMBLY 865 8K DISC BRAKE - 5/8 STUD -
008-399-08 by DEXTER AXLE - HUB ASSEMBLY 865 8K DISC BRAKE - 5/8 STUD OIL LUBE -
008-399-90 by DEXTER AXLE - KIT HUB 8-6.50 8K DISC BRAKE - 9/16 STUD 008-399-05 GRS/E-Z -
008-399-91 by DEXTER AXLE - KIT HUB 8-6.50 8K DISC BRAKE - 9/16 STUD 008-399-06 0IL -
008-399-92 by DEXTER AXLE - KIT HUB 8-6.50 8K DISC BRAKE - 5/8 STUD 8-399-07 E-Z FLG NUT -
008-399-93 by DEXTER AXLE - KIT HUB 8-6.50 8K DISC BRAKE - 5/8 STUD 008-399-08 0IL -
008-401-05 by DEXTER AXLE - 15K ASSY HUB CUPPED 3.94" LONG - STUD, METRIC 8 ON 275MM B.C. -
008-401-06 by DEXTER AXLE - 15K ASSY HUB CUPPED 4.79"LONG - STUD, METRIC 8 ON 275MM B.C. -
008-401-70 by DEXTER AXLE - 15K STD ASSY H&D 8 ON 275MM - HUB PILOT 2.45 STUD STAND OUT -
008-401-90 by DEXTER AXLE - KIT HUB 008-401-06 8-275 MM - 22 X 1.5 MM LONG STUD -
008-402-80 by DEXTER AXLE - HUB ASSY 8K NEV-R-LUBE DISC - 9/16-18 50MM -
008-402-90 by DEXTER AXLE - HUB KIT 8K NEV-R-LUBE DISC - 9/16-18 50MM -
008-402-91 by DEXTER AXLE - HUB KIT 8K NEV-R-LUBE DISC - 5/8-18 50 MM -
008-403-05 by DEXTER AXLE - HUB ASSY 655 FOR 6K DISC BRAKE - -
008-404-80 by DEXTER AXLE - HUB ASSY 6K NEV-R-LUBE - DISC BRAKE -
008-407-05 by DEXTER AXLE - H-D ASS'Y 6-5.50 10 X 2 1/4 - BRAKE 4400 LB CUP & STUDDED -
008-407-90 by DEXTER AXLE - KIT 008-407-05 6-5.50 4.4K - GREASE -
009-027-01 by DEXTER AXLE - DRUM, MACHINED FOR 12 1/4 X 4 - 8 HOLES - 7.50 B.C.- 5.25 P.H. -
009-027-03 by DEXTER AXLE - DRUM, ASSEMBLY FOR 12 1/4 X 4 - W/ ABS EXCITER RING INSTALLED -
009-028-01 by DEXTER AXLE - DRUM, MACHINED FOR 12 1/4 X 5 - 8 HOLES - 7.50 B.C.- 5.25 P.H. -
009-028-05 by DEXTER AXLE - DRUM, ASSEMBLY FOR 12 1/4 X 5 - 8 ON 7.5 BC,ABS EXCITER RING -
009-028-06 by DEXTER AXLE - DRUM, ASSEMBLY FOR 12 1/4 X 5 - 6 ON 7.5 BC,W/ ABS EXICTER RNG -
009-040-01 by DEXTER AXLE - DRUM, MACHINED- 12 1/4 X 7 1/2 - 10 HOLES- 8.75 B.C.- 7.12 P.H. - FOR DISC WHEEL HUB
009-042-01 by DEXTER AXLE - DRUM, MACHINED FOR 16 1/2 X 7 - 10 HOLES - 11.25 B.C.- 9.43 PH - INBOARD MOUNT
009-043-03 by DEXTER AXLE - DRUM, 10-11.25 D2-16 MACHINED - 16 1/2 X 7 8.78 PILOT -
009-044-03 by DEXTER AXLE - DRUM, ASSEMBLY-12 1/4 X 3 3/8 - W/ ABS FOR 9-10K GD -
009-110-01 by DEXTER AXLE - 009-110-01
010-003-00 by DEXTER AXLE - SEAL, GREASE 1.230X1.983X.250 - SINGLE LIP, SINGLE CASE -
010-004-00 by DEXTER AXLE - SEAL, GREASE 1.718X2.565X.500 - SINGLE LIP SINGLE CASE -
010-009-00 by DEXTER AXLE - SEAL, GREASE 1.500X1.987X.188 - SINGLE LIP SINGLE CASE -
010-010-00 by DEXTER AXLE - SEAL, OIL 2.125X3.376..468 - DOUBLE LIP SINGLE CASE -
010-019-00 by DEXTER AXLE - SEAL, OIL 1.720X2.565X.500 - DOUBLE LIP SINGLE CASE -
010-036-00 by DEXTER AXLE - SEAL, OIL 2.250X3.376X.38 - DOUBLE LIP SINGLE CASE -
010-040-00 by DEXTER AXLE - SEAL, GREASE 1.938X2.510X.281 - SINGLE LIP SINGLE CASE -
010-041-00 by DEXTER AXLE - SEAL, GREASE 1.938X2.523X.37 - NYLON FOR MH USE ONLY -
010-042-00 by DEXTER AXLE - SEAL, GREASE 1.750X2.331X.312 - SINGLE LIP SINGLE CASE -
010-045-00 by DEXTER AXLE - O-RING, 2.609 I.D. X .139 - FOR 021-035-00 & 021-022-00 -
010-048-00 by DEXTER AXLE - SEAL, OIL 2.375X3.376X.44 - DOUBLE LIP DOUBLE CASE - (SERVICE ONLY AS OF 12-1-88)
010-050-00 by DEXTER AXLE - O-RING, 3.734 I.D. X .139 - FOR 021-036-00 & 021-037-00 -
010-051-01 by DEXTER AXLE - SEAL, OIL 2.875X3.880X.50 - UNITIZED - SERVICE REPLACEMENT ONLY
010-052-00 by DEXTER AXLE - SEAL, GREASE 1.500X1.875X.188 - SINGLE LIP SINGLE CASE -
010-055-01 by DEXTER AXLE - SEAL, OIL 4.625X6.006X1.00 - STANDARD UNITIZED FOR 20K-25K -
010-055-02 by DEXTER AXLE - SEAL, OIL 4.625X6.006X1.156 - MECHANICS BARRIER # 755400 -
010-055-03 by DEXTER AXLE - SEAL, OIL 4.625X6.006X.604 - STEMCO GUARDIAN # 307-0743 -
010-055-04 by DEXTER AXLE - SEAL, OIL 4.625X6.006X.818 - STEMCO, UNITIZED "VOYAGER" - REPLACES STEMCO SEAL & RING
010-059-00 by DEXTER AXLE - O-RING, 2.359 I.D. X .139 - FOR 021-040-00 OIL CAP ONLY -
010-060-00 by DEXTER AXLE - SEAL, OIL 1.500X1.987X.250 - DOUBLE LIP SINGLE CASE -
010-062-00 by DEXTER AXLE - O-RING, .614 I.D. X .070 - FOR DISC BRAKE -
010-122-00 by DEXTER AXLE - SEAL, OIL 6.014 X 4.323 X 1.00 - NATIONAL UNITIZED B-370065-BGI -
011-016-00 by DEXTER AXLE - U-BOLT, 1/2-20 5.97 LONG - FOR 3.00 DIA. TUBE -
011-016-01 by DEXTER AXLE - U-BOLT, 1/2-20 3.00 DIA. TUBE - 5.97 LONG BLACK PHOS. & OIL -
011-017-00 by DEXTER AXLE - U-BOLT, 1/2-20 6.63 LONG - FOR 3.00 DIA. TUBE -
011-017-01 by DEXTER AXLE - U-BOLT, 1/2-20 6.63 LONG 3" - DIA. TUBE BLACK PHOS & OIL -
011-018-00 by DEXTER AXLE - U-BOLT, 1/2-20 7.05 LONG - FOR 3.00 DIA. TUBE -
011-018-01 by DEXTER AXLE - U-BOLT, 1/2-20 7.05 LONG 3" - DIA. TUBE BLACK PHOS & OIL -
011-021-00 by DEXTER AXLE - U-BOLT, 1/2-20 5.50 LONG - FOR 2.38 DIA. TUBE -
011-021-02 by DEXTER AXLE - U-BOLT, 5.50 LONG 1/2-20 UNF - 2.38 DIA TUBE BLACK PHOS & OIL -
011-022-00 by DEXTER AXLE - U-BOLT, 1/2-20 6.25 LONG - FOR 2.38 DIA. TUBE -
011-049-00 by DEXTER AXLE - U-BOLT, 1/2-20 5.46 LONG - FOR 3.00 DIA. TUBE MH ONLY -
011-054-00 by DEXTER AXLE - U-BOLT, 3/8-24 4.28 LONG - FOR 1.75 DIA. TUBE -
011-054-01 by DEXTER AXLE - U-BOLT, 3/8-24 4.28 LONG FOR - 1.75 DIA TUBE BLACK PHOS & OIL -
011-063-00 by DEXTER AXLE - U-BOLT, 1/2-20 6.83 LONG - FOR 3.50 DIA. TUBE -
011-064-00 by DEXTER AXLE - U-BOLT, 5/8-11 8.40 LONG - FOR 4.00 DIA. TUBE -
011-065-00 by DEXTER AXLE - U-BOLT, 9/16-18 7.80 LONG - FOR 3.50 DIA. TUBE -
011-070-00 by DEXTER AXLE - U-BOLT, 3/4-10 9.61 LONG - FOR 5.00 DIA. TUBE -
011-073-00 by DEXTER AXLE - U-BOLT, 7/16-20 5.38 LONG - FOR 3.00 DIA. TUBE MH ONLY - 72-40 SPRING OVERSLUNG ONLY
011-074-00 by DEXTER AXLE - U-BOLT, 7/16-20 5.13 LONG - FOR 2.38 DIA. TUBE -
011-074-01 by DEXTER AXLE - U-BOLT 7/16-20 5.13 LONG FOR - 2.38 DIA.TUBE BLACK PHOS & OIL -
011-075-00 by DEXTER AXLE - U-BOLT, 7/16-20 5.73 LONG - FOR 2.38 DIA. TUBE -
011-075-01 by DEXTER AXLE - U-BOLT, 7/16-20 2.38 DIA TUBE - 5.73 LONG BLACK PHOS & OIL -
011-077-00 by DEXTER AXLE - U-BOLT, 5/8-11 8.94 LONG - FOR 5.00 DIA. TUBE -
011-079-00 by DEXTER AXLE - U-BOLT, 3/4-10 8.30 LONG - FOR 3.50 DIA. TUBE -
012-001-00 by DEXTER AXLE - TIE PLATE, 3.00 TUBE, 1.75 SPR - FOR 1/2" U-BOLTS .19 THICK -
012-001-01 by DEXTER AXLE - TIE PLATE & SHOCK MTG. STUD - 3.00 TUBE, 1.75 SPRING, - 1/2 U-BOLTS .25 THICK
012-002-00 by DEXTER AXLE - TIE PLATE, 3.00 TUBE, 2.00 SPR - FOR 1/2" U-BOLTS .25 THICK -
012-002-03 by DEXTER AXLE - TIE PLATE 3.00 TUBE, 2.00 SPR - 1/2" U-BOLTS COATED -
012-003-00 by DEXTER AXLE - TIE PLATE, 2.38 TUBE, 1.75 SPR - FOR 1/2" U-BOLTS .25 THICK -
012-003-02 by DEXTER AXLE - TIE PLATE FOR 1 3/4 SPRG - AND 2 3/8 TUBE COATED -
012-004-00 by DEXTER AXLE - TIE PLATE, 2.38 TUBE, 2.00 SPR - FOR 1/2" U-BOLTS .25 THICK -
012-037-00 by DEXTER AXLE - TIE PLATE, 3.50 TUBE, 2.00 SPR - FOR 9/16" U-BOLTS .31 THICK -
012-037-01 by DEXTER AXLE - TIE PLATE & SHOCK MTG. STUD - 3.50 TUBE, 2.00 SPRING, -
012-040-00 by DEXTER AXLE - TIE PLATE, 1.75 TUBE, 1.75 SPR - FOR 3/8" U-BOLTS .22 THICK -
012-040-01 by DEXTER AXLE - TIE PLATE, 1.75 TUBE, 1.75 SPR - FOR 3/8" U-BOLTS .22 THICK - COATED
012-042-00 by DEXTER AXLE - TIE PLATE, 4.00 TUBE, 2.00 SPR - FOR 5/8" U-BOLT .31 THICK -
012-046-00 by DEXTER AXLE - TIE PLATE, 5.00 TUBE, 3.00 SPR - FOR 3/4" U-BOLT .25 THICK -
012-049-00 by DEXTER AXLE - TIE PLATE, 5.00 TUBE, 2.50 SPR - FOR 5/8" U-BOLT .25 THICK -
012-050-00 by DEXTER AXLE - TIE PLATE, 3.00 TUBE, 1.75 SPR - FOR 7/16" U-BOLT .19 THICK -
012-051-00 by DEXTER AXLE - TIE PLATE, 2.38 TUBE, 1.75 SPR - FOR 7/16" U-BOLT .25 THICK -
012-051-01 by DEXTER AXLE - TIE PLATE & SHOCK MTG. STUD - 2.38 TUBE, 1.75 SPRING, - 7/16 U-BOLTS .25 THICK
012-052-00 by DEXTER AXLE - TIE PLATE, 2.38 TUBE, 2.00 SPR - FOR 7/16" U-BOLT .25 THICK -
012-053-00 by DEXTER AXLE - TIE PLATE, 5.00 TUBE, 3.00 SPR - FOR 5/8" U-BOLT .25 THICK -
012-054-00 by DEXTER AXLE - TIE PLATE, 3.50 TUBE, 3.00 SPR - FOR 3/4 U-BOLT .38 THICK -
012-055-00 by DEXTER AXLE - TIE PLATE FOR SHOCK MOUNTING - 2.38 & 3.00 TUBE, 1.75 SPRING - FOR 7/16 & 1/2 U-BOLTS
013-006-00 by DEXTER AXLE - EQUALIZER, 2.00 SS 49.38 SPAC - WITH BUSHINGS & SLIPPER PAD - 6K TO 8K AXLES
013-010-00 by DEXTER AXLE - EQUALIZER, CAST, BUSHED - 4.00 HIGH FOR DOUBLE EYE -
013-010-04 by DEXTER AXLE - EQUALIZER,BRONZE BUSHED 4" - WITH GREASE FITTING -
013-044-01 by DEXTER AXLE - EQUALIZER, 2.00 SS 36.00 SPAC - WITH BUSHING & SLIPPER PAD - 6K TO 8K AXLES
013-063-01 by DEXTER AXLE - EQUALIZER, 2.00 SS 43.62 SPAC - WITH BUSHING & SLIPPER PAD - 6K TO 8K AXLES
013-080-01 by DEXTER AXLE - EQUALIZER, 2.50 SS 38.00 SPAC - LH WITH BUSHINGS & SLIPPER PAD - 10K REGULAR DUTY
013-081-01 by DEXTER AXLE - EQUALIZER, 2.50 SS 38.00 SPAC - RH WITH BUSHINGS & SLIPPER PAD - 10K REGULAR DUTY
013-082-01 by DEXTER AXLE - EQUALIZER, 2.50 SS 42.25 SPAC - LH WITH BUSHINGS & SLIPPER PAD - 10K REGULAR DUTY
013-083-01 by DEXTER AXLE - EQUALIZER, 2.50 SS42.25 SPAC - RH WITH BUSHINGS & SLIPPER PAD - 10K REGULAR DUTY
013-084-01 by DEXTER AXLE - EQUALIZER, 2.50 SS 48.50 SPAC - LH WITH BUSHINGS & SLIPPER PAD - 10K REGULAR DUTY
013-085-01 by DEXTER AXLE - EQUALIZER, 2.50 SS 48.50 SPAC - RH WITH BUSHINGS & SLIPPER PAD - 10K REGULAR DUTY
013-104-02 by DEXTER AXLE - EQUALIZER, BUSHED DE 2.03 HI - -
013-104-04 by DEXTER AXLE - EQUALIZER, BRONZE BUSHED - LOW PROFILE W/GREASE FITTING -
013-105-02 by DEXTER AXLE - EQUALIZER, BUSHED DE TOWING - -
013-105-04 by DEXTER AXLE - EQUALIZER, BRONZE BUSHED - LOW PROFILE W/GREASE FITTING -
013-107-07 by DEXTER AXLE - EQUALIZER, 3.00 SS 38.00 SPAC - WITH RUBBER BUSHING BLACK -
013-108-03 by DEXTER AXLE - EQUALIZER, 3.00 SS 42.25 SPAC - WITH RUBBER BUSHING - BLACK -
013-109-03 by DEXTER AXLE - EQUALIZER, 3.00 SS 48.50 SPAC - WITH RUBBER BUSHING BLACK -
013-117-03 by DEXTER AXLE - EQUALIZER, 2.00 SS 38.00 SPAC - WITH RUBBER BUSHING BLACK -
013-118-03 by DEXTER AXLE - EQUALIZER, 2.00 SS 42.25 SPAC - WITH RUBBER BUSHING BLACK -
013-119-03 by DEXTER AXLE - EQUALIZER, 2.00 SS 48.50 SPAC - WITH RUBBER BUSHING BLACK -
013-122-02 by DEXTER AXLE - EQUALIZER, BUSHED DE 2.88 HI - FOR 35 IN. AXLE SPACING -
013-126-03 by DEXTER AXLE - EQUALIZER - BRONZE BUSHED - FRNT EQUALIZER,TRIPLE UNIT 35" - LESS GREASE FITTING
014-051-00 by DEXTER AXLE - BUSHING, 1.00 ID X 1.25 OD - 3.00 LONG BRONZE FOR 3" SPRING - *** SERVICE PART ONLY ***
014-054-01 by DEXTER AXLE - BUSHING .57 ID X 1.31 OD - 2.20 LONG NYLON FOR 3T3 SPRING -
014-056-00 by DEXTER AXLE - BUSHING, 1.50 ID X 1.88 OD - 1.50 LONG NYLON CAMSHAFT -
014-057-00 by DEXTER AXLE - ROLLER,.75 ID X 1.50 OD X 1.38 - STEEL PLATED & KNURLED -
014-058-00 by DEXTER AXLE - BUSHING, 1.50 ID X 2.47 SPH OD - NYLON WITH GREASE FITTING & - O-RINGS FOR CAMSHAFT SUPPORT
014-067-00 by DEXTER AXLE - BUSHING, .75 ID X 1.00 OD - 2.50 LONG BRONZE FOR SPRING -
014-068-00 by DEXTER AXLE - BUSHING, 1.26 ID X 1.37 OD - 1.45 LONG STAINLESS STEEL -
014-069-00 by DEXTER AXLE - BUSHING, 1.00 ID X 2.06 OD - 3.12 LONG RUBBER/STEEL -
014-070-00 by DEXTER AXLE - BUSHING, 1.12 ID X 2.12 OD - 3.75 LONG RUBBER/STEEL -
014-073-01 by DEXTER AXLE - BUSHING, .646 ID X 1.30 OD - 2.18 LONG. STEEL/RUBBER/STEEL -
014-074-00 by DEXTER AXLE - BUSHING, 1.00 ID X 2.11 OD - 3.12 LONG RUBBER/STEEL -
014-077-00 by DEXTER AXLE - BUSHING, BRONZE.57 ID X - .69 OD X 1.74 LONG -
014-104-00 by DEXTER AXLE - BUSHING, 1.38 OD X 1.02 ID X - 1.44 LONG -
015-002-00 by DEXTER AXLE - RIM CLAMP - PLATED - -
015-015-01 by DEXTER AXLE - RIM CLAMP - 15 & 20 DEM. WHEEL - ONE BOLT HOLE -
016-034-00 by DEXTER AXLE - HUB COVER FOR 5- 4.50 WHEELS - CHROME PLATED 3.18 O.D. -
016-034-21 by DEXTER AXLE - HUB COVER FOR 5-4.50 WHEELS - *EZ-LUBE* CHROME PLATED 3.18OD -
016-035-00 by DEXTER AXLE - HUB COVER FOR 6- 5.50 WHEELS - CHROME PLATED 4.27 O.D. -
016-035-21 by DEXTER AXLE - HUB COVER FOR 6-5.50 WHEELS - *EZ-LUBE*CHROME PLATED 4.27 -
016-037-00 by DEXTER AXLE - HUB COVER FOR 8- 6.50 WHEELS - CHROME PLATED 4.88 O.D. -
016-037-21 by DEXTER AXLE - HUB COVER FOR 8 - 6.50 WHEELS - E-Z LUBE 4.88 O.D. PILOT - CHROME PLATED
016-044-00 by DEXTER AXLE - HUB COVER FOR 5-4.50 WHEELS - BLACK ABS PLASTIC 3.19 O.D. -
016-044-21 by DEXTER AXLE - HUB COVER FOR 5-4.50 WHEELS - BLACK ABS E-Z LUBE 3.19 O.D. -
016-045-00 by DEXTER AXLE - HUB COVER FOR 6-5.50 WHEEL - BLACK ABS PLASTIC 4.27 O.D. -
016-045-21 by DEXTER AXLE - HUB COVER FOR 6-5.50 WHEEL - E-Z LUBE BLACK ABS 4.27 O.D. -
016-046-00 by DEXTER AXLE - NUT COVER FOR 13/16 HEX NUT - BLACK ABS PLASTIC -
016-048-00 by DEXTER AXLE - HUB COVER FOR 5-4.50 WHEELS - WHITE ABS PLASTIC 3.19 O.D. -
016-049-00 by DEXTER AXLE - HUB COVER FOR 6-5.50 WHEEL - WHITE ABS PLASTIC 4.27 O.D. -
018-011-01 by DEXTER AXLE - SHACKLE LINK-SHORT BLACK - 2.25 HOLE TO HOLE-3.50 OVERALL -
018-012-01 by DEXTER AXLE - SHACKLE LINK-LONG BLACK - 3.12 HOLE TO HOLE-4.38 OVERALL -
018-020-00 by DEXTER AXLE - SHACKLE LINK ASSEMBLY - SHORT - 2.25 BOLT TO BOLT - SHOULDER SHACKLE BOLTS
018-021-00 by DEXTER AXLE - SHACKLE LINK ASSEMBLY - LONG - 3.12 BOLT TO BOLT - SHOULDER SHACKLE BOLTS
018-022-01 by DEXTER AXLE - SHACKLE LINK - LONG - HEAVY DUTY - REAMED - 3.12 HOLE TO HOLE-4.61 OVERALL
018-024-00 by DEXTER AXLE - 018-024-00
018-024-01 by DEXTER AXLE - SHACKLE LINK - SHORT - HEAVY DUTY - REAMED - 2.25 HOLE TO HOLE-3.74 OVERALL
018-026-00 by DEXTER AXLE - SHACKLE LINK ASSEMBLY - SHORT - 2.25 BOLT TO BOLT, 7-236 BOLT -
019-002-00 by DEXTER AXLE - COTTER PIN, 1/8 DIA X 1.75 LG - -
021-001-00 by DEXTER AXLE - GREASE CAP, 2.45 OD; 1.34 HIGH - WITH STOP FLANGE -
021-003-00 by DEXTER AXLE - GREASE CAP, 1.99 OD; 1.20 HIGH - -
021-035-00 by DEXTER AXLE - OIL CAP, 8K-9K SCREW-IN CLEAR - -
021-035-01 by DEXTER AXLE - GREASE CAP, 8K SCREW-IN BLACK - -
021-036-01 by DEXTER AXLE - GREASE CAP 9K-15K BLACK LEXAN - -
021-038-02 by DEXTER AXLE - OIL CAP, D200 STD. BOLT-ON - -
021-040-00 by DEXTER AXLE - OIL CAP FOR AO & UTO SCREW-IN - NOT FOR RUBBER PLUG -
021-041-01 by DEXTER AXLE - GREASE CAP, 1.99 OD, 1.39 HIGH - FOR E-Z LUBE GALVANIZED -
021-041-02 by DEXTER AXLE - GREASE CAP, 1.99 OD, 1.39 HIGH - FOR E-Z LUBE CHROME PLATED -
021-042-01 by DEXTER AXLE - GREASE CAP, 2.45 OD, 1.53 HIGH - FOR E-Z LUBE GALVANIZED -
021-042-02 by DEXTER AXLE - GREASE CAP, 2.45 OD, 1.53 HIGH - FOR E-Z LUBE CHROME PLATED -
021-043-02 by DEXTER AXLE - GREASE CAP, 2.72 OD, 1.53 HIGH - FOR E-Z LUBE CHROME PLATED -
021-046-00 by DEXTER AXLE - GREASE CAP, 20K -25K BOLT-ON - D-9968 -
021-081-00 by DEXTER AXLE - 021-081-00
021-084-00 by DEXTER AXLE - GREASE CAP, 35MM NEV-R-LUBE - WITH STOP FLANGE 2.72 OD -
021-085-00 by DEXTER AXLE - GREASE CAP, 42MM NEV-R-LUBE - WITH STOP FLANGE 3.125 OD -
021-086-00 by DEXTER AXLE - GREASE CAP, 50MM NEV-R-LUBE - WITH STOP FLANGE 3.355 OD -
022-018-00 by DEXTER AXLE - 022-018-00
023-026-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 ELEC LH - - REPLACEMENT KIT K23-026-00
023-027-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 ELEC RH - - (REPLACEMENT KIT K23-027-00)
023-047-00 by DEXTER AXLE - BRAKE DX 7X1 1/4 ELEC LH - - (REPLACEMENT KIT K23-047-00)
023-048-00 by DEXTER AXLE - BRAKE DX 7X1 1/4 ELEC RH - - (REPLACEMENT KIT K23-048-00)
023-049-00 by DEXTER AXLE - BRAKES DX 7X1 1/4 ELEC PAIR - WITH MOUNTING HARDWARE -
023-086-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 ELEC LH - WITH PARK - (REPLACEMENT KIT K23-086-00)
023-087-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 ELEC RH - WITH PARK - (REPLACEMENT KIT K23-087-00)
023-103-00 by DEXTER AXLE - BRAKE DX 7X1 1/4 ELEC LH - WITH PARK - (REPLACEMENT KIT K23-103-00)
023-104-00 by DEXTER AXLE - BRAKE DX 7X1 1/4 ELEC RH - WITH PARK - (REPLACEMENT KIT K23-104-00)
023-105-09 by DEXTER AXLE - BRAKE 12X2 DXQ LH - 9 HOLE MOUNTING - ** SERVICE PARTS ONLY **
023-106-00 by DEXTER AXLE - BRAKE 12X2 DXQ RH - 5 HOLE MOUNTING - (REPLACEMENT KIT K23-106-00)
023-106-09 by DEXTER AXLE - BRAKE 12X2 DXQ RH - 9 HOLE MOUNTING - ** SERVICE PARTS ONLY **
023-112-00 by DEXTER AXLE - BRAKE 12X2 DXQ LH - WITH PARK, 5 HOLE MOUNTING - (REPLACMENT KIT K23-112-00)
023-113-00 by DEXTER AXLE - BRAKE 12X2 DXQ RH - WITH PARK, 5 HOLE MOUNTING - (REPLACEMENT KIT K23-113-00)
023-162-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 15K LH - DUO-SERVO, RSA, WITH PARK - (REPLACEMENT KIT K23-162-00)
023-163-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 15K RH - DUO-SERVO, RSA, WITH PARK - (REPLACEMENT KIT K23-163-00)
023-165-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 12K LH - DUO-SERVO, RSA, WITH PARK - (REPLACEMENT KIT K23-165-00)
023-166-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 12K RH - DUO-SERVO, RSA, WITH PARK - (REPLACEMENT KIT K23-166-00)
023-168-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 HYD 10K LH - DUO-SERVO, WITH PARK - (REPLACEMENT KIT K23-168-00)
023-169-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 HYD 10K RH - DUO-SERVO, WITH PARK - (REPLACEMENT KIT K23-169-00)
023-171-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 HYD LH - 8K DUO-SERVO, W/ PARK RSA - (REPLACEMENT KIT K23-171-00)
023-172-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 HYD RH - 8K DUO-SERVO, W/ PARK RSA - (REPLACEMENT KIT K23-172-00)
023-180-00 by DEXTER AXLE - BRAKE 12X2 ELEC 7K LH - 5 HOLE MOUNTING - (REPLACEMENT KIT K23-180-00)
023-181-00 by DEXTER AXLE - BRAKE 12X2 ELEC 7K RH - 5 HOLE MOUNTING - (REPLACEMENT KIT K23-181-00)
023-210-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD LH - 10KGD DUO-SERVO RSA WITH PARK - (REPLACEMENT KIT K23-210-00)
023-211-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD RH - 10KGD DUO-SERVO RSA WITH PARK - (REPLACEMENT KIT K23-211-00)
023-310-00 by DEXTER AXLE - BRAKE DX 10 X 2 1/4 HYD LH - DUO-SERVO - (REPLACEMENT KIT K23-310-00)
023-311-00 by DEXTER AXLE - BRAKE DX 10 X 2 1/4 HYD RH - DUO-SERVO - (REPLACEMENT KIT K23-311-00)
023-318-00 by DEXTER AXLE - BRAKE 12X2 HYD DUO-SERVO LH - WITH PARK 5.2K - (REPLACEMENT KIT K23-318-00)
023-319-00 by DEXTER AXLE - BRAKE 12X2 HYD DUO-SERVO RH - WITH PARK 5.2K - (REPLACEMENT KIT K23-319-00)
023-320-00 by DEXTER AXLE - BRAKE (LH)
023-321-00 by DEXTER AXLE - BRAKE (RH)
023-322-00 by DEXTER AXLE - BRAKE 12X2 HYD DUO-SERVO LH - NO PARK 5.2K - (REPLACEMENT KIT K23-322-00)
023-323-00 by DEXTER AXLE - BRAKE 12X2 HYD DUO-SERVO RH - NO PARK 5.2K - (REPLACEMENT KIT K23-323-00)
023-324-00 by DEXTER AXLE - BRAKE 12X2 HYD UNI-SERVO LH - NO PARK 5.2K - (REPLACEMENT KIT K23-324-00)
023-325-00 by DEXTER AXLE - BRAKE 12X2 HYD UNI-SERVO RH - NO PARK 5.2K - (REPLACEMENT KIT K23-325-00)
023-326-00 by DEXTER AXLE - BRAKE 12X2 6K CSA ELEC LH - 5 HOLE MOUNTING - (REPLACEMENT KIT K23-326-00)
023-327-00 by DEXTER AXLE - BRAKE 12X2 6K CSA ELEC RH - 5 HOLE MOUNTING - (REPLACEMENT KIT K23-327-00)
023-328-00 by DEXTER AXLE - BRAKE 12X2 CSA ELEC LH - WITH PARK - (REPLACEMENT KIT K23-328-00)
023-329-00 by DEXTER AXLE - BRAKE 12X2 CSA ELEC RH - WITH PARK - (REPLACEMENT KIT K23-329-00)
023-336-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD DUO-SERVO LH - NO PARK - (REPLACEMENT KIT K23-336-00)
023-337-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD DUO-SERVO RH - NO PARK - (REPLACEMENT KIT K23-337-00)
023-340-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD UNI-SERVO LH - FREE BACKING, WITH PARK - (REPLACEMENT KIT K23-340-00)
023-340-01 by DEXTER AXLE - BRAKE 7K 12X2 HYD FREEBACK LH - CORROSION RESISTANT, WITH PARK - (REPLACEMENT KIT K23-340-01)
023-341-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD UNI-SERVO RH - FREE BACKING, WITH PARK - (REPLACEMENT KIT K23-341-00)
023-341-01 by DEXTER AXLE - BRAKE 7K 12X2 HYD FREEBACK RH - CORROSION RESISTANT, WITH PARK - (REPLACEMENT KIT K23-341-01)
023-342-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD UNI-SERV0 LH - FREE BACKING - (REPLACEMENT KIT K23-342-00)
023-342-01 by DEXTER AXLE - BRAKE 7K 12X2 HYD FREEBACK LH - CORROSION RESISTANT - (REPLACEMENT KIT K23-342-01)
023-343-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD UNI-SERVO RH - FREE BACKING - (REPLACEMENT KIT K23-343-00)
023-343-01 by DEXTER AXLE - BRAKE 7K 12X2 HYD FREEBACK RH - CORROSION RESISTANT - (REPLACEMENT KIT K23-343-01)
023-344-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 HYD LH - FREEBACKING - (REPLACEMENT KIT K23-344-00)
023-344-01 by DEXTER AXLE - BRAKE 10X2 1/4 HYD.FREEBACK LH - CORROSION RESISTANT - (REPLACEMENT KIT K23-344-01)
023-345-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 HYD RH - FREEBACKING - (REPLACEMENT KIT K23-345-00)
023-345-01 by DEXTER AXLE - BRAKE 10X2 1/4 HYD FREEBACK RH - CORROSION RESISTANT - (REPLACEMENT KIT K23-345-01)
023-369-00 by DEXTER AXLE - BRAKE DX 12 1/4X2 1/2 ELEC RH - 7.2K MANUAL ADJUST - 9 BOLT BP -
023-370-00 by DEXTER AXLE - BRAKE DX 12 1/4X2 1/2 ELEC LH - 7.2K MANUAL ADJUST - 9 BOLT BP -
023-398-00 by DEXTER AXLE - BRAKE, DX 7 X 1 3/4 HYD LH - UNI-SERVO - (REPLACEMENT KIT K23-398-00)
023-399-00 by DEXTER AXLE - BRAKE, DX 7 X 1 3/4 HYD RH - UNI-SERVO - (REPLACEMENT KIT K23-399-00)
023-404-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 HYD 10K LH - DUO SERVO, FSA - (REPLACEMENT KIT K23-404-00)
023-405-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 HYD 10K RH - DUO SERVO, FSA - (REPLACEMENT KIT K23-405-00)
023-406-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 15K LH - DUO SERVO,FORWARD SELF ADJ. - (REPLACEMENT KIT K23-406-00)
023-407-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 15K RH - DUO SERVO,FORWARD SELF ADJ. - (REPLACEMENT KIT K23-407-00)
023-408-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 12K LH - DUO SERVO, FORWARD SELF ADJ. - (REPLACEMENT KIT K23-408-00)
023-409-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 12K RH - DUO SERVO, FORWARD SELF ADJ. - (REPLACEMENT KIT K23-409-00)
023-410-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD LH - 10K GD, DS, FSA - (REPLACEMENT KIT K23-410-00)
023-411-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD RH - 10K GD, DS, FSA - (REPLACEMENT KIT K23-411-00)
023-412-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD LH - 9K-10KGD, US, FSA - (REPLACEMENT KIT K23-412-00)
023-413-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD RH - 9K-10KGD, US, FSA - (REPLACEMENT KIT K23-413-00)
023-414-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 HYD 10KHD LH - SINGLE SERVO, FORWARD SELF ADJ - (REPLACEMENT KIT K23-414-00)
023-415-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 HYD 10KHD RH - SINGLE SERVO, FORWARD SELF ADJ - (REPLACEMENT KIT K23-415-00)
023-416-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 12K LH - SINGLE SERVO,FORWARD SELF ADJ. - (REPLACEMENT KIT K23-416-00)
023-417-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 12K RH - SINGLE SERVO,FORWARD SELF ADJ. - (REPLACEMENT KIT K23-417-00)
023-420-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 HYD LH - 8K DS, FSA, MARINE - (REPLACEMENT KIT K23-420-00)
023-421-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 HYD RH - 8K DS, FSA, MARINE - (REPLACEMENT KIT K23-421-00)
023-428-00 by DEXTER AXLE - BRAKE DX 12 1/4X2 1/2 ELEC LH - 7.2K MAN.ADJ, 4-BOLT, CAST - (REPLACEMENT KIT K23-428-00)
023-429-00 by DEXTER AXLE - BRAKE DX 12 1/4X2 1/2 ELEC RH - 7.2K MAN.ADJ ,4-BOLT, CAST - (REPLACEMENT KIT K23-429-00)
023-432-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 ELEC LH - 8K MANUAL ADJ., 4 BOLT, CAST - (REPLACEMENT KIT K23-432-00)
023-433-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 ELEC RH - 8K MANUAL ADJ., 4 BOLT, CAST - (REPLACEMENT KIT K23-433-00)
023-434-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 ELEC LH - 8K FSA, 4 BOLT, CAST - (REPLACEMENT KIT K23-434-00)
023-435-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 ELEC RH - 8K FSA, 4 BOLT, CAST - (REPLACEMENT KIT K23-435-00)
023-438-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 ELEC 10K LH - CAST, FSA, 7-BOLT MOUNTING - (REPLACEMENT KIT K23-438-00)
023-439-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 ELEC 10K RH - CAST, FSA, 7-BOLT MOUNTING - (REPLACEMENT KIT K23-439-00)
023-442-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 ELEC 12K LH - CAST, FSA, 7-BOLT MOUNTING - (REPLACEMENT KIT K23-442-00)
023-443-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 ELEC 12K RH - CAST, FSA, 7-BOLT MOUNTING - (REPLACEMENT KIT K23-443-00)
023-446-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 ELEC 15K LH - CAST, FSA, 7-BOLT MOUNTING - (REPLACEMENT KIT K23-446-00)
023-447-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 ELEC 15K RH - CAST, FSA, 7-BOLT MOUNTING - (REPLACEMENT KIT K23-447-00)
023-450-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 ELEC LH - 9K-10KGD FSA 7 BOLT, CAST - (REPLACEMENT KIT K23-450-00)
023-451-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 ELEC RH - 9K-10KGD FSA 7 BOLT, CAST - (REPLACEMENT KIT K23-451-00)
023-454-00 by DEXTER AXLE - 023-454-00
023-455-00 by DEXTER AXLE - 023-455-00
023-458-00 by DEXTER AXLE - 023-458-00
023-459-00 by DEXTER AXLE - BRAKE 6K 12X2 FSA ELEC RH - -
023-464-00 by DEXTER AXLE - BRAKE 7K 12X2 FSA ELEC LH - -
023-465-00 by DEXTER AXLE - BRAKE 7K 12X2 FSA ELEC RH - -
023-466-00 by DEXTER AXLE - BRAKE 12X2 6K CSA ELECTRIC LH - FORWARD SELF ADJUST -
023-467-00 by DEXTER AXLE - BRAKE 12X2 6K CSA ELECTRIC RH - FORWARD SELF ADJUST -
024-100-00 by DEXTER AXLE - SENSOR MTG.BLOCK - 5.00 TUBE - .711 SENSOR DIA. @ 3.39 R. -
024-101-00 by DEXTER AXLE - SENSOR BLOCK LOWER, ABS - 9K-15K -
024-101-01 by DEXTER AXLE - SENSOR BLOCK UPPER - 9K-15K -
024-200-00 by DEXTER AXLE - TONE WHEEL-100 TOOTH 16 1/2 - 7.047 OD, 6.496 ID -
024-200-01 by DEXTER AXLE - TONE WHEEL-100 TOOTH 12 1/4 - 6.900OD, 6.496 ID -
024-203-00 by DEXTER AXLE - TONE RING-80 WINDOW FOR 9-15K - -
024-204-00 by DEXTER AXLE - SENSOR BLOCK ROUND SCREW 8-15K - HYD. BRAKES -
025-011-00 by DEXTER AXLE - STUD, SCREW-IN 9/16-12X9/16-18 - GRADE 8 3.06 LONG -
025-013-01 by DEXTER AXLE - STUD, SCREW-IN 3/4-10X3/4-16RH - GRADE 8 2.44 LONG -
025-013-02 by DEXTER AXLE - STUD, SCREW-IN 3/4-10X3/4-16LH - GRADE 8 2.44 LONG -
025-014-00 by DEXTER AXLE - STUD, SCREW-IN 1/2-13 X 1/2-20 - GRADE 8 2.53 LONG -
025-045-00 by DEXTER AXLE - STUD, SCREW-IN GRADE 8 - 5/8-11 X 5/8-18 2.50 LONG -
025-053-01 by DEXTER AXLE - STUD, SCREW-IN 1/2-20 X 1/2-20 - YELLOW ZINC, CLR COAT 2.0 LNG -
025-056-01 by DEXTER AXLE - STUD, SCREW-IN 3/4-16X3/4-16RH - SHOULDER, GRADE 8 3.97 LONG -
025-056-02 by DEXTER AXLE - STUD, SCREW-IN 3/4-16X3/4-16LH - SHOULDER, GRADE 8 3.97 LONG -
025-059-00 by DEXTER AXLE - STUD, SCREW-IN GRADE 8 - 5/8-11 X 9/16-18 2.94 LONG -
025-066-01 by DEXTER AXLE - STUD, SCREW-IN 3/4-16X3/4-16RH - SHOULDER, GRADE 8 3.12 LONG - BUDD 12247
025-066-02 by DEXTER AXLE - STUD, SCREW-IN 3/4-16X3/4-16LH - SHOULDER, GRADE 8 3.12 LONG - BUDD 12248
025-096-00 by DEXTER AXLE - STUD,SCREW IN, 5/8"-11-M14X1,5 - X 2.94 LONG -
027-005-00 by DEXTER AXLE - WIRE CLIP FOR MAGNET LEAD WIRE - -
027-009-00 by DEXTER AXLE - RETAINING CLIP FOR OVAL MAGNET - FOR 10" & 12" ELECTRIC BRAKES -
027-011-00 by DEXTER AXLE - CABLE HANGER FOR .250 HOLE - -
027-027-00 by DEXTER AXLE - WIRE CAP, HEAT SHRINK .25 ID - RED-SPIRAL WOUND -
027-039-00 by DEXTER AXLE - WIRE CLIP FOR MAGNET WIRES - 12 1/4 BRAKES -
027-050-00 by DEXTER AXLE - MAGNET RETAINER, 12 1/4 OVAL - -
028-001-00 by DEXTER AXLE - HANGER, 4.25 HIGH -2.00 SPRING - .25 THICK -
028-005-00 by DEXTER AXLE - HANGER, 3.25 HIGH -1.75 SPRING - -
028-006-00 by DEXTER AXLE - HANGER, 1.44 HIGH -1.75 SPRING - -
028-009-01 by DEXTER AXLE - HANGER, 5.00 HIGH -2.00 SPRING - WITH REINFORCEMENT NO PAINT -
028-010-01 by DEXTER AXLE - HANGER WELDMENT 1.75 SPRING - 5.00 HIGH 7K -
028-039-00 by DEXTER AXLE - HANGER, 1.00 HIGH -1.75 SPRING - -
028-049-00 by DEXTER AXLE - HANGER, 4.25 HIGH -1.75 SPRING - 5.2K -
028-059-00 by DEXTER AXLE - HANGER, 5.25 HIGH -2.50 SPRING - RIGHT FRONT, E-COATED -
028-060-00 by DEXTER AXLE - HANGER, 5.25 HIGH -2.50 SPRING - LEFT FRONT, E-COATED -
028-067-04 by DEXTER AXLE - HANGER, 6.25 HIGH -3.00 SPRING - REAMED WITH WASHERS UNPAINTED -
028-068-04 by DEXTER AXLE - HANGER, 5.00 HIGH- 2.00 SPRING - MACHINED, UNPAINTED -
028-070-00 by DEXTER AXLE - HANGER, 4.25 HIGH -1.75 SPRING - 6K-7K -
029-001-00 by DEXTER AXLE - CENTER HANGER, 3.50 HIGH FOR - 2.00 SLIPPER SPRING EQUALIZER - 3.5K - 7K SUSPENSION-.25 THICK
029-008-00 by DEXTER AXLE - HANGER, 2.06 HIGH -1.75 SPRING - -
029-031-00 by DEXTER AXLE - HANGER, 3.62 HIGH -1.75 SPRING - -
029-033-00 by DEXTER AXLE - CENTER HANGER, 4.44 HIGH FOR - 2.50 SLIPPER EQUALIZER -
029-037-04 by DEXTER AXLE - 029-037-04
029-039-04 by DEXTER AXLE - CENTER HANGER REAMED, 4.50 HI - 2.00 SLIPPER SPRING EQUALIZER -
030-006-01 by DEXTER AXLE - REAR HANGER, 6.38 HIGH FOR - 2.00 SLIPPER SPRING 8K-9K - NO PAINT
030-020-00 by DEXTER AXLE - REAR HANGER, .91 HIGH FOR - 1.75 DOUBLE EYE SPRING - WITH STEEL BUSHING
030-034-00 by DEXTER AXLE - REAR HANGER, .91 HIGH FOR MH - 1.75 DOUBLE EYE SPRING -
030-037-00 by DEXTER AXLE - REAR HANGER, .18 HIGH FOR - 1.75 SLIPPER SPRING -
030-059-00 by DEXTER AXLE - 030-059-00
030-061-01 by DEXTER AXLE - REAR HANGER, 5.46 HIGH FOR - 2.50 SLIPPER SPRING 10K R.D. -
030-066-01 by DEXTER AXLE - REAR HANGER, 6.63 HIGH FOR - 3.00 SLIPPER SPRING -
030-068-01 by DEXTER AXLE - REAR HANGER, 4.85 HIGH FOR - 2.00 SLIPPER SPRING -
031-017-01 by DEXTER AXLE - BEARING CUP 14276 - -
031-017-02 by DEXTER AXLE - BEARING CONE 14125A - -
031-019-01 by DEXTER AXLE - BEARING CUP 382A - -
031-019-02 by DEXTER AXLE - BEARING CONE 387A - -
031-020-01 by DEXTER AXLE - BEARING CUP 3920 - -
031-021-01 by DEXTER AXLE - BEARING CUP 28622 - -
031-022-01 by DEXTER AXLE - BEARING CUP 394A - -
031-022-02 by DEXTER AXLE - BEARING CONE 395S - -
031-025-01 by DEXTER AXLE - BEARING CUP 2520 - -
031-025-02 by DEXTER AXLE - BEARING CONE 2585 - -
031-026-01 by DEXTER AXLE - BEARING CUP HM218210 - -
031-026-02 by DEXTER AXLE - BEARING CONE HM218248 - -
031-027-01 by DEXTER AXLE - BEARING CUP HM212011 - -
031-027-02 by DEXTER AXLE - BEARING CONE HM212049 - -
031-028-01 by DEXTER AXLE - BEARING CUP 02420 - -
031-029-01 by DEXTER AXLE - BEARING CUP 15245 - -
031-029-02 by DEXTER AXLE - BEARING CONE 15123 - -
031-030-01 by DEXTER AXLE - BEARING CUP 25520 - -
031-031-01 by DEXTER AXLE - BEARING CUP L44610 - -
031-031-02 by DEXTER AXLE - BEARING CONE L44649 - -
031-031-03 by DEXTER AXLE - BEARING CONE L44643 - -
031-032-01 by DEXTER AXLE - BEARING CUP LM67010 - -
031-033-01 by DEXTER AXLE - BEARING CUP L68111 - -
031-033-02 by DEXTER AXLE - BEARING CONE L68149 - -
031-071-03 by DEXTER AXLE - CARTRIDGE BEARING - 50MM X 84MM X 54MM - T508454
031-072-03 by DEXTER AXLE - 031-072-03
031-073-03 by DEXTER AXLE - CARTRIDGE BEARING - 42MM X 76MM X 39MM - JRM4249
033-029-00 by DEXTER AXLE - UPPER SHOCK BRACKET - -
033-052-01 by DEXTER AXLE - CLAMP RING FOR 9K,10K,12K AXLE - NO ALIGNMENT SLOT -
034-009-00 by DEXTER AXLE - PLUMBING KIT FOR SINGLE AXLE - -
034-010-00 by DEXTER AXLE - PLUMBING KIT FOR TANDEM AXLES - -
034-031-00 by DEXTER AXLE - CAMSHAFT SUPPORT BRACKET - FOR 12 1/4 AIR BRAKE -
034-032-00 by DEXTER AXLE - RETAINER FOR CAMSHAFT SUPPORT - BUSHING -
034-048-00 by DEXTER AXLE - AIR CHAMBER BRACKET - STAMPED - TYPE 20 & ABOVE AIR CHAMBERS - 12 1/4 AIR BRAKES - STANDARD
034-057-01 by DEXTER AXLE - AIR CHAMBER TYPE 30 7.00LG - LESS CLEVIS ASSEMBLY -
034-058-01 by DEXTER AXLE - AIR CHAMBER TYPE 30/30 7.00LG - LESS CLEVIS ASSEMBLY -
034-059-01 by DEXTER AXLE - AIR CHAMBER TYPE 24 7.00LG - LESS CLEVIS ASSEMBLY -
034-060-01 by DEXTER AXLE - AIR CHAMBER TYPE 24/30 7.00LG - LESS CLEVIS ASSEMBLY -
034-062-00 by DEXTER AXLE - PISTON STOP FOR 12 1/4 HYD. - -
034-188-00 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 21 1/8 LONG 28 SPLINE - SMALL HEAD
034-188-01 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 16 3/8 LONG 28 SPLINE - SMALL HEAD
034-188-03 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 22 5/16 LONG 28 SPLINE - SMALL HEAD
034-189-00 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 21 1/8 LONG 28 SPLINE - SMALL HEAD
034-189-01 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 16 3/8 LONG 28 SPLINE - SMALL HEAD
034-189-03 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 22 5/16 LONG 28 SPLINE - SMALL HEAD
034-192-01 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 20.38 LONG 28 SPLINE - LARGE HEAD
034-192-03 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 23 7/16 LONG 28 SPLINE - LARGE HEAD
034-193-01 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 20.38 LONG 28 SPLINE -
034-193-03 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 23 7/16 LONG 28 SPLINE - LARGE HEAD
034-260-07 by DEXTER AXLE - AIR CHAMBER, TYPE 20, 5.62 - LESS CLEVIS ASSY. 4.38 CUT LEN -
034-261-07 by DEXTER AXLE - AIR CHAMBER TYPE 20/24 5.62LG - LESS CLEVIS ASSY 4.38 CUT LEN -
034-283-00 by DEXTER AXLE - HYD. BRAKE PLUMBING KIT LONG - LINE TANDEM AXLE KIT FOR DISC -
034-284-00 by DEXTER AXLE - HYD. BRAKE PLUMBING KIT LONG - LINE TRIPLE AXLE KIT FOR DISC -
034-285-00 by DEXTER AXLE - BREAKAWAY KIT 9 AMP HOUR - BATTERY -
035-001-00 by DEXTER AXLE - CUP, SHOE HOLDDOWN SPRING - ZINC PLATED -
036-019-07 by DEXTER AXLE - BACKING PLATE ASSEMBLY LH - 10 X 2 1/4 ELECTRIC WITH PARK -
036-019-08 by DEXTER AXLE - BACKING PLATE ASSEMBLY RH - 10 X 2 1/4 ELECTRIC WITH PARK -
036-019-10 by DEXTER AXLE - BACKING PLATE ASSY;BLACK PAINT - 10 X 2 1/4 ELECTRIC - NO PARK -
036-036-04 by DEXTER AXLE - BACKING PLATE ASSEMBLY - 7 X 1 1/4 ELECTRIC - NO PARK -
036-036-07 by DEXTER AXLE - BACKING PLATE ASSEMBLY LH - 7 X 1 1/4 ELECTRIC WITH PARK -
036-036-08 by DEXTER AXLE - BACKING PLATE ASSEMBLY RH - 7 X 1 1/4 ELECTRIC WITH PARK -
036-038-00 by DEXTER AXLE - BACKING PLATE - 7" HYDRAULIC - -
036-049-03 by DEXTER AXLE - BACKING PLATE ASSEMBLY - 12 1/4 X 4 ELECTRIC 6 BOLT - ***** SERVICE PARTS ONLY *****
036-050-03 by DEXTER AXLE - BACKING PLATE ASSEMBLY - 12 1/4 X 3 3/8 ELECTRIC 8K,9K -
036-063-04 by DEXTER AXLE - SPIDER ASSEMBLY 1.38 DIA CYL - FOR 15K HYD. DS - NO PARK -
036-063-06 by DEXTER AXLE - SPIDER ASSEMBLY 1.25 DIA CYL - 10K-12K HYD. DS - NO PARK -
036-064-03 by DEXTER AXLE - SPIDER ASSEMBLY 1.00 DIA CYL - FOR 8K HYD. DS - NO PARK - ***** SPECIAL ORDER ONLY *****
036-072-06 by DEXTER AXLE - 036-072-06
036-089-05 by DEXTER AXLE - 036-089-05
036-089-06 by DEXTER AXLE - BACKING PLATE SUB-ASSEMBLY LH - 12 X 2 DXQ WITH PARK,UNPAINTED -
036-089-07 by DEXTER AXLE - BACKING PLATE SUB-ASSEMBLY RH - 12 X 2 DXQ WITH PARK,UNPAINTED -
036-089-08 by DEXTER AXLE - BACKING PLATE ASSEMBLY LH - 12 X 2 DXQ WITH PARK, PAINTED -
036-089-09 by DEXTER AXLE - BACKING PLATE ASSEMBLY RH - 12 X 2 DXQ WITH PARK, PAINTED -
036-089-10 by DEXTER AXLE - BACKING PLATE ASSEMBLY 7K - 5 BOLT MOUNTING, PAINTED -
036-093-03 by DEXTER AXLE - BACKING PLATE ASSEMBLY - 12 X 2 HYDRAULIC BLACK PAINT -
036-093-08 by DEXTER AXLE - BACKING PLATE ASSY 6K 12X2 HYD - BLACK ENAMEL -
036-093-09 by DEXTER AXLE - BACKING PLATE ASSY.12X2 6K HYD - DACROMET -
036-093-15 by DEXTER AXLE - BACKING PLATE WELDMENT 6K LH - 12 X 2 WITH PARK BLACK PAINT -
036-093-16 by DEXTER AXLE - BACKING PLATE WELDMENT 6K R.H. - 12 X 2 WITH PARK BLACK PAINT -
036-093-19 by DEXTER AXLE - BACKING PLATE WELDMENT 5.2K LH - 12 X 2 WITH PARK BLACK PAINT -
036-093-20 by DEXTER AXLE - BACKING PLATE WELDMENT 5.2K RH - 12 X 2 WITH PARK BLACK PAINT -
036-094-03 by DEXTER AXLE - BACKING PLATE ASSEMBLY - 10 X 2 1/4 HYDRAULIC - BLACK PAINT
036-094-04 by DEXTER AXLE - BACKING PLATE ASSY 10 X 2 1/4 - HYDRAULIC - DACROMET -
036-110-00 by DEXTER AXLE - DUST SHIELD TOP 12 1/4 X 2 1/2 - -
036-110-01 by DEXTER AXLE - DUST SHIELD BOT.12 1/4 X 2 1/2 - -
036-111-03 by DEXTER AXLE - BACKING PLATE ASSEMBLY - 12 1/4 X 2 1/2 ELECTRIC -
036-115-20 by DEXTER AXLE - DUST SHIELD FOR 12 1/4 X 3 3/8 - 4 BOLT ELEC OR HYD. NO PARK - BLACK PAINT
036-115-21 by DEXTER AXLE - DUST SHIELD FOR 12 1/4 X 3 3/8 - 7 BOLT ELEC OR HYD. NO PARK - BLACK PAINT
036-115-22 by DEXTER AXLE - DUST SHIELD FOR 12 1/4 X 4 - 7 BOLT ELEC OR HYD. NO PARK - BLACK PAINT
036-115-23 by DEXTER AXLE - DUST SHIELD FOR 12 1/4 X 5 - 7 BOLT ELEC OR HYD. NO PARK - BLACK PAINT
036-115-24 by DEXTER AXLE - DUST SHIELD FOR 12 1/4 X 3 3/8 - 4 BOLT ELEC OR HYD. WITH PARK - BLACK PAINT
036-115-25 by DEXTER AXLE - DUST SHIELD FOR 12 1/4 X 3 3/8 - 7 BOLT ELEC OR HYD. WITH PARK - BLACK PAINT
036-115-26 by DEXTER AXLE - DUST SHIELD FOR 12 1/4 X 4 - 7 BOLT ELEC OR HYD. WITH PARK - BLACK PAINT
036-115-27 by DEXTER AXLE - DUST SHIELD FOR 12 1/4 X 5 - 7 BOLT ELEC OR HYD. WITH PARK - BLACK PAINT
036-119-02 by DEXTER AXLE - SPIDER ASSEMBLY 8K-9K ELEC. - 12 1/4 X 2 1/2,3 3/8" BRAKES - 4-BOLT FLANGE MOUNT
037-069-01 by DEXTER AXLE - TRAVEL LINK, 10X2 1/4, 12X2 - ZINC -
038-047-00 by DEXTER AXLE - ANCHOR POST & BUSHING SUB-ASSY - 10 X 2 1/4 ELECTRIC WITH PARK -
038-057-00 by DEXTER AXLE - ANCHOR POST - 7 X 1 1/4 PARK - -
038-068-00 by DEXTER AXLE - ANCHOR POST & BUSHING ASSEMBLY - 12 X 2 DXQ WITH PARK - **** FOR 036-089-00 ONLY ****
038-072-00 by DEXTER AXLE - ANCHOR POST-7 X 1 3/4 HYD. - NO PARK -
038-073-00 by DEXTER AXLE - ANCHOR POST FOR 12 1/4 ELEC. - FORWARD SELF ADJUST -
039-025-00 by DEXTER AXLE - PIVOT PIN & CAM SUB-ASSY LH - 10 X 2 1/4 & 12 X 2 DXQ PARK -
039-026-00 by DEXTER AXLE - PIVOT PIN & CAM SUB-ASSY RH - 10 X 2 1/4 & 12 X 2 DXQ PARK -
039-041-00 by DEXTER AXLE - PIVOT PIN & CAM ASSY LH - 7 X 1 1/4 WITH PARK -
039-042-00 by DEXTER AXLE - PIVOT PIN & CAM ASSY RH - 7 X 1 1/4 WITH PARK -
039-048-00 by DEXTER AXLE - ACTUATOR CAM LH - 10 X 2 1/4 & 12 X 2 DXQ PARK -
039-049-00 by DEXTER AXLE - ACTUATOR CAM RH - 10 X 2 1/4 & 12 X 2 DXQ PARK -
039-055-00 by DEXTER AXLE - PARKING CAM LH - 12 1/4 HYD BRAKES -
039-056-00 by DEXTER AXLE - PARKING CAM RH - 12 1/4 HYD BRAKE -
040-123-00 by DEXTER AXLE - SHOE & LINING - 12 X 2 MH PRI - -
040-124-00 by DEXTER AXLE - SHOE & LINING - 12 X 2 MH SEC - -
040-164-01 by DEXTER AXLE - SHOE & BLOCK-12 1/4 X 4 AIR - - *** SERVICE PART ONLY ***
040-165-01 by DEXTER AXLE - SHOE & BLOCK - 12 1/4 X 5 AIR - - *** SERVICE PART ONLY ***
040-175-01 by DEXTER AXLE - SHOE & BLOCK-12 1/4 X 7 1/2 - -
040-180-00 by DEXTER AXLE - SHOE & BLOCK-16 1/2 X 7 AIR - -
040-180-01 by DEXTER AXLE - SHOE & ROLLER - 16 1/2 X 7 AIR - -
040-320-01 by DEXTER AXLE - SHOE & BLOCK-12 1/4 X7 1/2 AIR - "PQ" -
040-321-01 by DEXTER AXLE - SHOE & BLOCK-12 1/4 X 4" AIR - "PQ" -
040-322-01 by DEXTER AXLE - SHOE & BLOCK-12 1/4 X 5"AIR - "PQ" -
042-070-00 by DEXTER AXLE - MAGNET ASSEMBLY FOR 12 X 2 MH - -
042-097-01 by DEXTER AXLE - 042-097-01
042-098-01 by DEXTER AXLE - 042-098-01
042-125-00 by DEXTER AXLE - 042-125-00
042-126-00 by DEXTER AXLE - 042-126-00
043-004-00 by DEXTER AXLE - ADJUSTING SCREW ASSY 10" & 12" - & DX 7 X 1 3/4 -
043-004-02 by DEXTER AXLE - ADJUSTER SCREW ASSY,10 & 12 - ZINC PLATED -
043-021-00 by DEXTER AXLE - ADJUSTING SCREW ASSEMBLY 7" - -
043-029-01 by DEXTER AXLE - ADJUSTER SCREW ASSY,12X2 HYD. - ZINC PLATED -
046-003-00 by DEXTER AXLE - MAGNET RETAINING CLIP MH - -
046-005-00 by DEXTER AXLE - SPRING, RETRACTOR 12 X 2 PARK - ELECTRIC BLUE -
046-006-00 by DEXTER AXLE - SHOE HOLDDOWN SPRING,NO CUP - BLACK -
046-007-00 by DEXTER AXLE - PLUG FOR ADJUSTER SLOT - -
046-009-01 by DEXTER AXLE - RETRACTOR SPRING,10 X 2 1/4 - STAINLESS STEEL -
046-016-00 by DEXTER AXLE - BRAKE WIRE GROMMET - .437 DIA - -
046-018-00 by DEXTER AXLE - SPRING, ADJUSTER 12 X 2 EL. - 10 X 2 1/4 EL. & HYD RED -
046-022-00 by DEXTER AXLE - SPRING, ADJUSTING SCREW 7" - -
046-023-00 by DEXTER AXLE - SPRING, SHOE HOLD DOWN 7" - -
046-024-00 by DEXTER AXLE - SPRING, RETRACTOR 7 X 1 1/4 - -
046-030-00 by DEXTER AXLE - PUSHNUT FOR .500 DIA. SHAFT - -
046-052-00 by DEXTER AXLE - RUBBER PLUG FOR OIL FILL HOLE - -
046-056-00 by DEXTER AXLE - SPRING, RETRACTOR - 10 X 2 1/4 - ELECTRIC WITH PARK FEATURE -
046-072-01 by DEXTER AXLE - SPRING, ADJUSTER FOR 12 1/4 - STAINLESS STEEL -
046-073-00 by DEXTER AXLE - SPRING, ADJ. LEVER 12 1/4 LH - BLUE -
046-073-01 by DEXTER AXLE - SPRING, ADJ. LEVER 12 1/4 LH - STAINLESS STEEL BLUE OPAQUE -
046-074-00 by DEXTER AXLE - SPRING, ADJ. LEVER 12 1/4 RH - WHITE -
046-074-01 by DEXTER AXLE - SPRING, ADJ. LEVER 12 1/4 RH - STAINLESS STEEL CLEAR OPAQUE -
046-077-00 by DEXTER AXLE - SPRING & CUP - SHOE HOLDDOWN - -
046-077-01 by DEXTER AXLE - SPRING & CUP - SHOE HOLD DOWN - STAINLESS STEEL SPRING -
046-080-00 by DEXTER AXLE - SPRING, MAGNET - 10 X 2 1/4; 12 X 2 MH; 12 X 2 -
046-082-00 by DEXTER AXLE - SPRING RETRACTOR - 12 X 2 MH - -
046-083-01 by DEXTER AXLE - ADJUSTER SPRING, 10" FREEBACK - STAINLESS STEEL -
046-084-00 by DEXTER AXLE - SPRING, RETRACTOR - 10 X 1 1/2 - -
046-087-00 by DEXTER AXLE - SPRING, RETRACTOR - 12 1/4 HYD - -
046-087-01 by DEXTER AXLE - SPRING, RETRACTOR - 12 1/4 HYD - STAINLESS STEEL -
046-091-00 by DEXTER AXLE - SPRING, PARKING LEVER HOLDDOWN - BENDIX #317939 -
046-092-00 by DEXTER AXLE - SPRING, RETRACTOR - 12 1/4 AIR - -
046-096-00 by DEXTER AXLE - SPRING, RETRACTOR - 16 1/2 AIR - -
046-101-00 by DEXTER AXLE - SPRING, RETRACTOR - 12 X 2 HYD - ORANGE -
046-101-01 by DEXTER AXLE - RETRACTOR SPRING, 12 X 2 HYD. - STAINLESS STEEL -
046-102-00 by DEXTER AXLE - SPRING, ADJUSTER - 12 X 2 HYD - -
046-103-00 by DEXTER AXLE - SPRING FOR PARKING STRUT - -
046-105-00 by DEXTER AXLE - SPRING, ANTI-RATTLE DISC BRAKE - -
046-107-01 by DEXTER AXLE - SPRING, SHOE LEVER RETURN - 10&12 FREE-BACKING RED -
046-107-03 by DEXTER AXLE - SHOE LEVER RETURN SPRING - STAINLESS STEEL -
046-108-01 by DEXTER AXLE - SPRING, PRIMARY SHOE RETURN - 10&12 FREE-BACKING BRAKES,BLUE -
046-108-03 by DEXTER AXLE - PRIMARY SHOE RETURN SPRING - STAINLESS STEEL -
046-114-00 by DEXTER AXLE - SPRING, SHOE CENTERING - 7 X 1 1/4 ELECTRIC BRAKE - WHITE ENAMEL OR OPAQUE FINISH
046-117-00 by DEXTER AXLE - SPRING, MAGNET - 12 1/4 OVAL MAGNET -
046-119-00 by DEXTER AXLE - RETRACTOR SPRING-12 1/4X2 1/2 - ELECTRIC BRAKE -
046-120-00 by DEXTER AXLE - SPRING, SHOE CENTERING 7.2K - -
046-121-00 by DEXTER AXLE - CLIP,MAGNET RETAINER, 7" ELEC. - -
046-123-00 by DEXTER AXLE - SPRING, ADJUSTER - 12 X 2 HYD - FREE BACKING YELLOW -
046-123-01 by DEXTER AXLE - SPRING, ADJUSTER - 12 X 2 HYD - FREE BACKING STAINLESS STEEL -
046-126-00 by DEXTER AXLE - SPRING, RETRACTOR 7 X 1 3/4 - HYDRAULIC BLACK -
046-127-00 by DEXTER AXLE - SPRING, ADJUSTING SCREW 7" HYD - -
046-131-01 by DEXTER AXLE - EXTENSION SPRING, HYDRAULIC - FORWARD CABLE ADJ. 12.25" -
046-131-02 by DEXTER AXLE - EXTENSION SPRING, HYD. - FORWARD CABLE ADJ. 12.25" - STAINLESS STEEL SPRING
046-132-00 by DEXTER AXLE - CLIP, ADJUSTER RETAINER 12.25" - BRAKES ADJUSTER SCREW END -
046-133-00 by DEXTER AXLE - CLIP, ADJUSTER RETAINER 12.25" - BRAKES ADJUSTER BARREL END -
046-134-00 by DEXTER AXLE - ADJUSTER SPRING,R.H. (BLACK) - FORWARD SELF-ADJ. 12.25" -
046-134-01 by DEXTER AXLE - ADJUSTER SPRING,R.H.(MARINE) - FORWARD SELF-ADJ. 12.25" -
046-135-00 by DEXTER AXLE - ADJUSTER SPRING,L.H. (BLUE) - FORWARD SELF-ADJ. 12.25" -
046-135-01 by DEXTER AXLE - ADJUSTER SPRING,L.H.(MARINE) - FORWARD SELF-ADJ. 12.25" -
046-136-00 by DEXTER AXLE - CENTERING SPRING - 12.25" ELEC. BRK. 8K-15K -
046-137-00 by DEXTER AXLE - ADJUSTER SPRING,FSA (YELLOW) - 12.25" ELEC. CAST BACKING PLT. -
046-139-00 by DEXTER AXLE - SPRING, ADJUSTER 10" & 12" - ELECTRIC SELF ADJUST -
047-019-00 by DEXTER AXLE - ACT. LEVER ASSY 10 X 2 1/4 LH - -
047-019-05 by DEXTER AXLE - ACT. LEVER ASSY 10 X 2 1/4 LH - BLACK PHOS & OIL - REPLACES K71-331-00
047-020-00 by DEXTER AXLE - ACT. LEVER ASSY 10 X 2 1/4 RH - -
047-020-05 by DEXTER AXLE - ACT. LEVER ASSY 10 X 2 1/4 RH - BLACK PHOS & OIL - REPLACES K71-332-00
047-070-00 by DEXTER AXLE - PARKING LEVER FOR 10 & 12 ELEC - BRAKES WITH PARKING FEATURE -
047-079-00 by DEXTER AXLE - PARKING LEVER - 7 X 1 1/4 PARK - -
047-089-00 by DEXTER AXLE - PARKING LEVER - 12 1/4 HYD. LH - -
047-090-00 by DEXTER AXLE - PARKING LEVER - 12 1/4 HYD. RH - -
047-095-00 by DEXTER AXLE - ACTUATING LEVER - 12 X 2 MH - -
047-107-05 by DEXTER AXLE - ACT. LEVER ASSY - 12 X 2 LH - BLACK PHOS & OIL - REPLACES K71-333-00
047-108-05 by DEXTER AXLE - ACT. LEVER ASSY - 12 X 2 RH - BLACK PHOS & OIL - REPLACES K71-334-00
047-109-00 by DEXTER AXLE - STRUT FOR 12 X 2 PARKING BRAKE - -
047-112-01 by DEXTER AXLE - ACT. LEVER ASSY. 10 X 1 1/2 LH - FOR OVAL MAGNET (FROM 9-88) - REPLACES 047-019-02
047-112-04 by DEXTER AXLE - 047-112-04
047-113-01 by DEXTER AXLE - ACT. LEVER ASSY. 10 X 1 1/2 RH - FOR OVAL MAGNET (FROM 9-88) - REPLACES 047-020-02
047-113-04 by DEXTER AXLE - 047-113-04
047-114-01 by DEXTER AXLE - ACT.LEVER ASSY.7X1 1/4 LH - FOR 042-115-00MAGNET*FRM 4-90 -
047-114-02 by DEXTER AXLE - ACT.ARM&CAM ASSY.7X1 1/4 L H - -
047-114-04 by DEXTER AXLE - 047-114-04
047-115-01 by DEXTER AXLE - ACT.LEVER ASSY.7X1 1/4RH - FOR 042-115-00 MAGNET*FRM 4-90 -
047-115-02 by DEXTER AXLE - ACT.ARM&CAM ASSY.7X1 1/4 RH - -
047-115-04 by DEXTER AXLE - 047-115-04
047-116-01 by DEXTER AXLE - PARKING LEVER AND PIN LH - 10 X 2 1/4 HYD BRAKE -
047-117-01 by DEXTER AXLE - PARKING LEVER AND PIN RH - 10 X 2 1/4 HYD BRAKE -
047-118-00 by DEXTER AXLE - PARKING STRUT 10 X 2 1/4 HYD - BENDIX # 49004 E-COAT -
047-119-01 by DEXTER AXLE - PARKING STRUT,12 X 2 6K HYD. - FREEBACKING BRK E-COAT -
047-123-03 by DEXTER AXLE - ACTUATING LEVER ASSY. RH - 12 1/4 X 5 OVAL MAGNET - 1.50 MAGNET TAB STICKOUT
047-123-04 by DEXTER AXLE - ACTUATING LEVER ASSY. LH - 12 X 1/4 X 5 OVAL MAGNET - 1.50 MAGNET TAB STICKOUT
047-123-05 by DEXTER AXLE - ACTUATING LEVER ASSY. RH - 12 1/4 X 3 3/8 & 4 OVAL MAGNET - 1.05 MAGNET TAB STICKOUT
047-123-06 by DEXTER AXLE - ACTUATING LEVER ASSY. LH - 12 1/4 X 3 3/8 & 4 OVAL MAGNET - 1.05 MAGNET TAB STICKOUT
047-123-15 by DEXTER AXLE - ACTUATOR ARM ASSEMBLY RH - 12 1/4 X 5 BRAKE *SERVICE* - BLACK PHOS & OIL PLATED
047-123-16 by DEXTER AXLE - ACTUATOR ARM ASSEMBLY LH - 12 1/4 X 5 BRAKE *SERVICE* - BLACK PHOS & OIL PLATED
047-123-17 by DEXTER AXLE - ACTUATOR ARM ASSEMBLY RH - 12 1/4 X 3 3/8 & 4 BRAKE *SVC* - BLACK PHOS & OIL PLATED
047-123-18 by DEXTER AXLE - ACTUATOR ARM ASSEMBLY LH - 12 1/4 X 3 3/8 & 4 BRAKE *SVC* - BLACK PHOS & OIL PLATED
047-123-35 by DEXTER AXLE - ACTUATOR ARM ASSY. W/PIN RH - 12 1/4 X 5 FSA BRAKE-SERVICE - BLACK PHOS & OIL PLATED
047-123-36 by DEXTER AXLE - ACTUATOR ARM ASSY. W/PIN LH - 12 1/4 X 5 FSA BRAKE-SERVICE - BLACK PHOS & OIL PLATED
047-123-37 by DEXTER AXLE - ACTUATOR ARM ASSY. W/PIN RH - 12 1/4 X 3 3/8 & 4 FSA *SVC* - BLACK PHOS & OIL PLATED
047-123-38 by DEXTER AXLE - ACTUATOR ARM ASSY. W/PIN LH - 12 1/4X3 3/8 & 4 FSA BRAKE - BLACK PHOS & OIL PLATED
047-124-01 by DEXTER AXLE - ACTUATOR ARM ASSY 7.2K LH - 12 1/4 X 2 1/2 -
047-124-05 by DEXTER AXLE - ACTUATOR ARM ASSEMBLY LH - 12 1/4 X 2 1/2 BRK. PHOS & OIL - REPLACES K71-413-00
047-125-01 by DEXTER AXLE - ACTUATOR ARM ASSY. 7.2K RH - 12 1/4 X 2 1/2 -
047-125-05 by DEXTER AXLE - ACTUATOR ARM ASSEMBLY RH - 12 1/4 X 2 1/2 BRK. PHOS & OIL - REPLACES K71-414-00
048-009-00 by DEXTER AXLE - ADJUSTING SCREW ASSY 12 1/4 LH - -
048-010-00 by DEXTER AXLE - ADJUSTING SCREW ASSY 12 1/4 RH - -
048-017-00 by DEXTER AXLE - ADJUSTER ASSY. 12 1/4 MAN.ADJ. - -
048-019-00 by DEXTER AXLE - ASS'Y ADJUSTER SCREW (L.H.) - 12 1/4 BRAKE -
048-020-00 by DEXTER AXLE - ASS'Y ADJUSTER SCREW (R.H.) - 12 1/4 BRAKE -
049-002-00 by DEXTER AXLE - HOLD DOWN PIN - 10 X 2 1/4 - * 8 * 2 1/8 OVERALL -
049-009-00 by DEXTER AXLE - HOLD DOWN PIN - 10 X 1 1/2 - * T * 1 3/4 OVERALL -
049-011-00 by DEXTER AXLE - HOLD DOWN PIN - 12 X 2 - * 2 * 2 1/32 OVERALL -
049-013-00 by DEXTER AXLE - HOLD DOWN PIN - 12 X 2 HYD - * 1 * 2 5/16 OVERALL -
049-014-00 by DEXTER AXLE - HOLD DOWN PIN - 7 X 1 3/4 HYD - * A * 1.90" OVERALL -
052-003-00 by DEXTER AXLE - SHOCK ABSORBER - DOUBLE STUD - WITH BAG OF PARTS -
052-003-BP by DEXTER AXLE - BAG OF PARTS FOR 052-003-00 - SHOCK ABSORBER, MONROE #P-160 -
052-004-00 by DEXTER AXLE - SHOCK ABSORBER KIT WITHOUT - UPPER MOUNTING BRACKETS - FOR ONE AXLE
054-032-00 by DEXTER AXLE - BOOT FOR BRAKE CYLINDERS - 12 1/4 HYDRAULIC BRAKES -
054-033-00 by DEXTER AXLE - PUSH ROD FOR BRAKE CYLINDER - 12 1/4 HYDRAULIC BRAKES -
054-034-00 by DEXTER AXLE - TUBE SEAT INSERT- 3/16 OD TUBE - -
054-035-00 by DEXTER AXLE - BLEEDER SCREW 5/16-24 X 1.00 - -
054-060-00 by DEXTER AXLE - PUSH ROD FOR BRAKE CYLINDER - 10 X 2 1/4 & 12 X 2 HYD BRAKES -
054-062-00 by DEXTER AXLE - BRAKE CYLINDER - DUO-SERVO LH - 1.125 DIA. BORE -
054-063-00 by DEXTER AXLE - BRAKE CYLINDER - DUO-SERVO RH - 1.125 DIA. BORE -
054-064-00 by DEXTER AXLE - BRAKE CYLINDER - UNI-SERVO LH - 1.125 DIA. BORE -
054-064-01 by DEXTER AXLE - BRAKE CYL, UNI-SERVO, LH - 1 1/8 DIA. ZINC RICH PAINT -
054-065-00 by DEXTER AXLE - BRAKE CYLINDER - UNI-SERVO RH - 1.125 DIA. BORE -
054-065-01 by DEXTER AXLE - BRAKE CYL, UNI-SERVO, RH - 1 1/8 DIA. ZINC RICH PAINT -
054-066-00 by DEXTER AXLE - PISTON, 2.50 DIA. - DISC BRAKE - -
054-067-00 by DEXTER AXLE - SEAL FOR 2.50 DIA. PISTON - -
054-068-00 by DEXTER AXLE - BOOT FOR 2.50 DIA. PISTON - -
054-069-00 by DEXTER AXLE - BLEEDER SCREW, 7/16-20 X 1.25 - -
054-080-03 by DEXTER AXLE - WHEEL CYL, ASSY L.H. 7 X 1 3/4 - HYD - 1.00 BORE -
054-080-04 by DEXTER AXLE - WHEEL CYL, ASSY R.H. 7 X 1 3/4 - HYD 1.00 BORE -
054-084-00 by DEXTER AXLE - BLEEDER SCREW M6 X 1.0 X 1.47 - 7X1 3/4 DX HYD US, BEFORE 1997 -
054-088-00 by DEXTER AXLE - BLEEDER SCREW M7 X 1.0 X 1.20 - 7X1 3/4 DX HYD US, AFTER 1997 -
054-089-00 by DEXTER AXLE - BLEEDER SCREW 3/8-24 X 1 5/32 - 10" & 12" HYDRAULIC BRAKES -
055-039-00 by DEXTER AXLE - SLACK ADJUSTER - MANUAL - STR. - 28 SPLINE -
055-040-05 by DEXTER AXLE - 055-040-05
055-054-00 by DEXTER AXLE - MOUNTING KIT, FOR CLEVIS - TRAMEC AUTO SLACKS -
056-011-00 by DEXTER AXLE - ANCHOR PIN 1" X 2.81 - -
056-012-00 by DEXTER AXLE - RETAINER PIN, RETRACTOR SPRING - 12 1/4 AIR BRAKE -
056-017-00 by DEXTER AXLE - ANCHOR PIN, 1 1/4 X 2.218 - DOUBLE ENDED- 1.00 DIA -
056-018-00 by DEXTER AXLE - RETAINER PIN-16 1/2&12 1/4 AIR - -
058-008-00 by DEXTER AXLE - PREDATOR DX2 BRAKE CONTROLLER - 4 BRAKES -
060-002-00 by DEXTER AXLE - WEAR SLEEVE 2.125 TO 2.250 - -
060-010-00 by DEXTER AXLE - WEAR SLEEVE 2.125 TO 2.140 - -
061-006-00 by DEXTER AXLE - GREASE FITTING 65 DEGREE ANGLE - 1/8-27 DRYSEAL PTF - SAE SHORT -
061-007-00 by DEXTER AXLE - GREASE FITTING - STRAIGHT - 1/4-28 THREAD FORMING -
061-012-00 by DEXTER AXLE - FITTING, GREASE - THREAD FORMING - 90 DEG. -
069-018-00 by DEXTER AXLE - SNAP RING FOR .750 SHAFT - -
069-019-00 by DEXTER AXLE - SNAP RING FOR 1.000 SHAFT - -
069-020-00 by DEXTER AXLE - SNAP RING FOR 1.500 SHAFT - -
069-092-00 by DEXTER AXLE - 069-092-00
070-006-01 by DEXTER AXLE - ROTOR, MACHINED FOR DISC BRAKE - 8 HOLES - 7.50 B.C.- 5.25 P.H. -
070-006-02 by DEXTER AXLE - ROTOR, MACHINED FOR DISC BRAKE - 8 HOLES -W/EXCITER RING -
071-031-00 by DEXTER AXLE - SPACER, 7 X 1 1/4 EL. BRAKE - WITH PARK -
071-032-00 by DEXTER AXLE - STRAP,HOLD DOWN FOR 12 X 2 MH - -
071-055-01 by DEXTER AXLE - SUPPORT PLATE FOR PARKING BRAK - CABLE,7 BOLT 12 1/4 X 4,5,AND - 3 3/8
071-055-02 by DEXTER AXLE - SUPPORT PLATE FOR PARKING BRAK - CABLE, 4 BOLT 12 1/4 X 3 3/8 -
071-072-00 by DEXTER AXLE - SHOCK KIT WITH BRACKETS-1 AXLE - -
071-122-00 by DEXTER AXLE - RETAINER, ROLLER WIRE - -
071-124-00 by DEXTER AXLE - GASKET, OIL CAP 20K-25K - -
071-164-00 by DEXTER AXLE - CABLE, ADJUSTER FOR 12 1/4 HYD - 14.00 OVERALL LENGTH -
071-454-01 by DEXTER AXLE - 071-454-01
071-456-00 by DEXTER AXLE - BRACKET, CABLE ATTACHMENT - FORWARD SELF-ADJ. 12.25" HYD. -
071-462-00 by DEXTER AXLE - ADJUSTER CABLE, 10.0 LONG - FORWARD SELF-ADJ. 12.25" -
071-463-00 by DEXTER AXLE - SELF ADJUSTING LEVER, R.H. - FORWARD SELF-ADJ. 12.25" -
071-464-00 by DEXTER AXLE - SELF ADJUSTING LEVER, L.H. - FORWARD SELF-ADJ. 12.25" -
071-512-00 by DEXTER AXLE - PARKING CABLE 42" LONG 12 1/4 - HYDRAULIC BRAKES -
071-513-00 by DEXTER AXLE - BRAKE LINE ASSY 3/16 TUBE WITH - M10 FTGS 8K DISC BRAKE -
071-514-00 by DEXTER AXLE - PARKING BRAKE CABLE 10 X 2 1/4 - HYDRAULIC BRAKES -
071-515-00 by DEXTER AXLE - PARKING BRAKE CABLE 12 X 2 - HYDRAULIC BRAKES -
071-517-00 by DEXTER AXLE - CROSS OVER LINE 6K & 7K DISC - BRAKE -
071-518-00 by DEXTER AXLE - CROSS OVER LINE 8K DISC BRAKE - -
071-522-00 by DEXTER AXLE - PARKING CABLE FOR 12.25" BRAKE - 53" OAL FOR ALTORFER -
072-002-00 by DEXTER AXLE - SPRING, SLIPPER 24S-1000 - -
072-003-00 by DEXTER AXLE - SPRING, SLIPPER 24S- 700 - -
072-006-00 by DEXTER AXLE - SPRING, DOUBLE EYE 24E-1250 - -
072-009-00 by DEXTER AXLE - SPRING, DOUBLE EYE 24E-1750 - -
072-010-01 by DEXTER AXLE - SPRING, SLIPPER 30S-4500 - 9/16 NYLON BUSHING IN EYE -
072-010-02 by DEXTER AXLE - SPRING, SLIPPER 30S-4500 - 5/8 RUBBER/STEEL BUSHING -
072-013-00 by DEXTER AXLE - SPRING, DOUBLE EYE 21E-1400 - -
072-016-00 by DEXTER AXLE - SPRING, DOUBLE EYE 21E- 700 - -
072-017-00 by DEXTER AXLE - SPRING, DOUBLE EYE 21E-1000 - -
072-018-00 by DEXTER AXLE - 072-018-00
072-020-00 by DEXTER AXLE - SPRING, DOUBLE EYE 24E-2500 - -
072-021-00 by DEXTER AXLE - SPRING, SLIPPER 2.5" 30S-5000 - 3/4 EYE BOLT -
072-022-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-1250 - -
072-023-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-1500 - -
072-024-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-2000 - -
072-025-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-2600 - -
072-026-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-3000 - 4 LEAVE (FOR MOBILE HOME ONLY) -
072-027-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-3500 - -
072-029-00 by DEXTER AXLE - SPRING, SLIPPER 25S-1500 - -
072-030-00 by DEXTER AXLE - SPRING, SLIPPER 25S-2000 - -
072-031-00 by DEXTER AXLE - SPRING, SLIPPER 25S-2500 - -
072-032-00 by DEXTER AXLE - SPRING, SLIPPER 25S-3500 - -
072-034-00 by DEXTER AXLE - SPRING, DOUBLE EYE 30E-1250 - -
072-040-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-3000 - MONO LEAF (TE-30) -
072-042-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-1750 - WEAVER #SW4B -
072-043-01 by DEXTER AXLE - SPRING, SLIPPER 3" 30S-5000 - WITH RUBBER BUSHING IN EYE -
072-044-01 by DEXTER AXLE - SPRING, SLIPPER 30S-6000 - WITH RUBBER BUSHING IN EYE -
072-045-01 by DEXTER AXLE - SPRING, SLIPPER 30S-7500 - WITH RUBBER BUSHING IN EYE -
072-048-00 by DEXTER AXLE - SPRING, DBL SLIPPER 35S-10000 - (354-00) WITH ONE 057-002-00 -
072-051-01 by DEXTER AXLE - SPRING, SLIPPER 25S-4000 - 9/16 NYLON BUSHING IN EYE -
072-051-02 by DEXTER AXLE - SPRING,SLIPPER 25S-4000 - 5/8 STEEL/RUBBER/STEEL BUSHING -
072-073-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-3000 - 5 LEAVES -
072-079-00 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-4000 - 7 LEAVES -
072-080-01 by DEXTER AXLE - SLIPPER 10K GD W/BUSHING - INSTALLED 3/4" EYE BOLT -
08-219-90 by DEXTER AXLE - Drum & Hub Assembly
085-002-01 by DEXTER AXLE - RUBBER PLUG FOR 20K - 23K AXLE - BLACK, APT # A-0021 PLUG -
085-002-02 by DEXTER AXLE - RUBBER PLUG FOR 20K - 23K AXLE - RED STEMCO # 0339-5990 -
085-002-03 by DEXTER AXLE - RUBBER PLUG FOR 20K - 23K AXLE - RED MIDLAND # 401199 -
087-001-00 by DEXTER AXLE - SEMS, HEX HEAD 5/16-18 X .62 - EXTERNAL TOOTH WASHER ZINC -
089-002-02 by DEXTER AXLE - CALIPER ASSY TWIN PISTON - -
090-002-02 by DEXTER AXLE - ANCHOR YOKE WITH 'O'-RINGS - -
09-027-01 by DEXTER AXLE - Drum
097-002-00 by DEXTER AXLE - ABS SENSOR CLIP - MIDLAND/GRAU - #59512309 AIR BRAKE -
097-003-00 by DEXTER AXLE - A.B.S. SENSOR 90 DEGREE - HALDEX 364094001 - 1.6 FOOT LONG
097-004-00 by DEXTER AXLE - A.B.S. SENSOR,STRAIGHT - HALDEX 364208001 OR 364528001 -
22-105-00 by DEXTER AXLE - Brake Assembly Lh
22-106-00 by DEXTER AXLE - Brake Assembly Rh
23-438-00 by DEXTER AXLE - Brk Assembly
23-439-00 by DEXTER AXLE - Brk Assembly
6-1-1 by DEXTER AXLE - Nut
7-1-1 by DEXTER AXLE - Bolt
K08-091-90 by DEXTER AXLE - KIT HUB 008-091-04 - WHEEL SCREWS -
K08-091-91 by DEXTER AXLE - KIT HUB 008-091-05 - WHEEL NUTS -
K08-174-90 by DEXTER AXLE - KIT W-D 008-174-05 GREASE - 2.125 GREASE SEAL -
K08-174-93 by DEXTER AXLE - KIT W-D 008-174-05 GREASE - 2.250 GREASE SEAL -
K08-201-90 by DEXTER AXLE - KIT H-D 008-201-05 GREASE - 2.125 SEAL -
K08-201-91 by DEXTER AXLE - KIT H-D 008-201-09 15123 - 2.125 SEAL -
K08-201-94 by DEXTER AXLE - KIT H-D 008-201-05 E-Z LUBE - 2.125 SEAL -
K08-201-95 by DEXTER AXLE - KIT H-D 008-201-09 15123 - E-Z LUBE 2.125 SEAL -
K08-201-97 by DEXTER AXLE - KIT H-D 008-201-05 2.25 GREASE - -
K08-201-98 by DEXTER AXLE - KIT H-D 008-201-05 E-Z LUBE - 2.25 SEAL -
K08-201-9A by DEXTER AXLE - KIT H-D 008-201-09 15123 - GREASE 2.25 -
K08-213-90 by DEXTER AXLE - KIT HUB 008-213-05 GREASE - 2.125 SEAL -
K08-219-90 by DEXTER AXLE - KIT H-D 008-219-04 GREASE - 1/2-20 THREADS 2.125 SEAL -
K08-219-91 by DEXTER AXLE - KIT H-D 008-219-13 GREASE - 9/16 THREADS 2.125 SEAL -
K08-219-96 by DEXTER AXLE - KIT H-D 008-219-04 E-Z LUBE - 1/2-20 THREADS 2.125 SEAL -
K08-219-9C by DEXTER AXLE - KIT H-D 008-219-13 E-Z LUBE - 9/16-18 THREADS 2.25 SEAL -
K08-219-9D by DEXTER AXLE - KIT H-D 008-219-04 2.25 - 1/2-20 THREADS GREASE -
K08-231-9B by DEXTER AXLE - KIT HUB 008-231-18 7K E-Z - 9/16 -18, 4.75 P.D. 2.25 SEAL -
K08-247-90 by DEXTER AXLE - KIT H-D 008-247-05 5- 4.50 - 1.718 GREASE SEAL WHEEL NUTS -
K08-247-93 by DEXTER AXLE - KIT H-D 008-247-12 5- 4.75 - 1.718 GREASE SEAL WHEEL NUTS -
K08-247-94 by DEXTER AXLE - KIT H-D 008-247-05 5- 4.50 - E-Z LUBE WHEEL NUTS -
K08-248-90 by DEXTER AXLE - KIT HUB 008-248-05 5- 4.50 - 1.718 GREASE SEAL WHEEL NUTS -
K08-248-92 by DEXTER AXLE - KIT HUB 008-248-10 5- 4.75 - 1.718 GREASE SEAL -
K08-248-95 by DEXTER AXLE - KIT HUB 008-248-05 E-Z LUBE - 5 ON 4.50 B.C. WHEEL NUTS -
K08-249-90 by DEXTER AXLE - KIT H-D 008-249-05 5- 5.50 - -
K08-249-91 by DEXTER AXLE - KIT H-D 008-249-07 5- 5.00 - -
K08-250-90 by DEXTER AXLE - KIT H-D 008-250-05 - -
K08-250-91 by DEXTER AXLE - KIT H-D 008-250-05 E-Z LUBE - -
K08-251-90 by DEXTER AXLE - KIT HUB 008-251-05 - -
K08-256-90 by DEXTER AXLE - KIT HUB 008-256-05 5- 5.50 - -
K08-256-91 by DEXTER AXLE - KIT HUB 008-256-07 5- 5.00 - -
K08-257-91 by DEXTER AXLE - KIT H-D 008-257-05 - WHEEL NUTS -
K08-258-91 by DEXTER AXLE - KIT HUB 008-258-05 - WHEEL NUTS -
K08-259-91 by DEXTER AXLE - KIT HUB 008-259-05 - WHEEL NUTS -
K08-285-90 by DEXTER AXLE - KIT H-D 008-285-10 OIL - 5/8 CONE NUTS 4.75 P.D. -
K08-285-92 by DEXTER AXLE - KIT H-D 008-285-09 OIL - 9/16 4.75 P.D. -
K08-285-93 by DEXTER AXLE - KIT H-D 008-285-10 OIL - 5/8 FLANGE NUTS 4.75 P.D. -
K08-285-94 by DEXTER AXLE - KIT H-D 008-285-11 GRS - 9/16 4.75 P.D. -
K08-285-95 by DEXTER AXLE - KIT H-D 008-285-11 GRS E-Z - 9/16 4.75 P.D. -
K08-285-96 by DEXTER AXLE - KIT H-D 008-285-08 GRS E-Z - 5/8 STUD, CONE NUT 4.75 P.D. -
K08-285-97 by DEXTER AXLE - KIT H-D 008-285-08 GRS - 5/8 FLANGE NUTS 4.75 P.D. - GREASE SEAL, GREASE CAP
K08-287-97 by DEXTER AXLE - KIT HUB 008-287-11 E-Z LUBE - 9/16- 18 STUDS 4.75 P.D. -
K08-287-9A by DEXTER AXLE - KIT HUB 008-287-07 4.75 P.D. - 5/8-18 GREASE 10-36 SEAL -
K08-287-9B by DEXTER AXLE - KIT HUB 008-287-10 E-Z LUBE - 5/8-18 LONG STUDS 4.76 P.D. -
K08-288-90 by DEXTER AXLE - KIT, H&D 9K-10K GD 008-288-05 - 5/8-18 8-6.50 BC 4.75 PD OIL -
K08-288-91 by DEXTER AXLE - KIT, HUB 9K-10K GD 008-288-03 - 5/8-18 8-6.50 BC 4.75 PD OIL -
K08-393-90 by DEXTER AXLE - KIT H-D 008-393-04 8-6.50 7.2K - 4.75 PILOT,9/16-18, E-Z LUBE -
K08-407-90 by DEXTER AXLE - H-D KIT 4.4K 655 BC STUDS GRS - -
K23-026-00 by DEXTER AXLE - ELEC BRK LH
K23-027-00 by DEXTER AXLE - ELEC BRK RH
K23-047-00 by DEXTER AXLE - ELEC BRK LH
K23-048-00 by DEXTER AXLE - ELEC BRK RH
K23-086-00 by DEXTER AXLE - ELEC BRK LH
K23-087-00 by DEXTER AXLE - ELEC BRK RH
K23-103-00 by DEXTER AXLE - BRAKE KIT 7 X 1 1/4 ELEC - LH W/PARK -
K23-104-00 by DEXTER AXLE - BRAKE KIT 7 X 1 1/4 ELEC - RH W/PARK -
K23-105-00 by DEXTER AXLE - ELEC BRK LH
K23-106-00 by DEXTER AXLE - ELEC BRK RH
K23-112-00 by DEXTER AXLE - BRAKE KIT 12 X 2 ELEC - LH 5200 CSA W/PARK -
K23-113-00 by DEXTER AXLE - BRAKE KIT 12 X 2 ELEC - RH 5200 CSA W/PARK -
K23-162-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - LH DS 15K RSA W/PARK -
K23-163-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - RH DS 15K RSA W/PARK -
K23-165-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - LH DS 12K RSA W/PARK -
K23-166-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - RH DS 12K RSA W/PARK -
K23-168-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - LH DS 10KHD RSA W/PARK -
K23-169-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - RH DS 10KHD RSA W/PARK -
K23-180-00 by DEXTER AXLE - ELEC BRK LH
K23-181-00 by DEXTER AXLE - ELEC BRK RH
K23-210-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH DS 9K-10KGD RSA W/PARK -
K23-211-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH DS 9K-10KGD RSA W/PARK -
K23-310-00 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 HYD - LH DS -
K23-311-00 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 HYD - RH DS -
K23-312-00 by DEXTER AXLE - BRK HYD LH 10"
K23-313-00 by DEXTER AXLE - BRK HYD RH 10"
K23-318-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH DS 5200# W/PARK -
K23-319-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH DS 5200# W/PARK -
K23-320-00 by DEXTER AXLE - BRK HYD LH 12"
K23-321-00 by DEXTER AXLE - BRK HYD RH 12"
K23-322-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH DS 5200# -
K23-323-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH DS 5200# -
K23-324-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH US 5200# -
K23-325-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH US 5200# -
K23-326-00 by DEXTER AXLE - BRAKE KIT 12 X 2 ELEC - LH 6000 CSA -
K23-327-00 by DEXTER AXLE - BRAKE KIT 12 X 2 ELEC - RH 6000 CSA -
K23-328-00 by DEXTER AXLE - BRAKE KIT 12 X 2 ELEC - LH 6000 CSA W/PARK -
K23-329-00 by DEXTER AXLE - BRAKE KIT 12 X 2 ELEC - RH 6000 CSA W/PARK -
K23-330-00 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 HYD - LH US W/PARK -
K23-331-00 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 HYD - RH US W/PARK -
K23-332-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH DS 7000# W/PARK -
K23-333-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH DS 7000# W/PARK -
K23-334-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH US 7000# W/PARK -
K23-335-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH US 7000# W/PARK -
K23-337-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH DS 7000# -
K23-338-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH US 7000# -
K23-339-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH US 7000# -
K23-340-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH FREEBACKING 7000# W/PARK -
K23-340-01 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH FB 7000# W/PARK CORR.RES -
K23-341-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH FREEBACKING 7000# W/PARK -
K23-341-01 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH FB 7000# W/PARK CORR.RES -
K23-342-00 by DEXTER AXLE - BRK HYD LH 12
K23-342-01 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH FB 7000# CORR. RESIS. -
K23-343-00 by DEXTER AXLE - BRK HYD RH 12
K23-343-01 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - RH FB 7000# CORR. RESIS. -
K23-344-00 by DEXTER AXLE - BRK HYD LH 10
K23-344-01 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 HYD - LH CORR. RESIS. -
K23-345-00 by DEXTER AXLE - BRK HYD RH 10
K23-345-01 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 HYD - RH CORR. RESIS. -
K23-387-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH DS 8K MANUAL -
K23-388-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH DS 8K MANUAL -
K23-395-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH DS 9K-10KGD MANUAL -
K23-396-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH DS 9K-10KGD MANUAL -
K23-398-00 by DEXTER AXLE - HYD BRAKE ASSY
K23-399-00 by DEXTER AXLE - HYD BRAKE ASSY
K23-400-00 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 HYD - LH DS W/PARK -
K23-401-00 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 HYD - RH DS W/PARK -
K23-402-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH DS 8K FSA -
K23-403-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH DS 8K FSA -
K23-404-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - LH DS 10KHD FSA -
K23-405-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - RH DS 10KHD FSA -
K23-406-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - LH DS 15K FSA -
K23-407-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - RH DS 15K FSA -
K23-408-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - LH DS 12K FSA -
K23-409-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - RH DS 12K FSA -
K23-410-00 by DEXTER AXLE - HYD BRAKE ASSY
K23-411-00 by DEXTER AXLE - HYD BRAKE ASSY
K23-412-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH US 9K-10KGD FSA -
K23-413-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH US 9K-10KGD FSA -
K23-414-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - LH US 10KHD FSA -
K23-415-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - RH US 10KHD FSA -
K23-416-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - LH US 12K FSA -
K23-417-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - RH US 12K FSA -
K23-418-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH US 8K FSA -
K23-419-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH US 8K FSA -
K23-420-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH DS 8K FSA CORR. RESIS. -
K23-421-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH DS 8K FSA CORR. RESIS. -
K23-428-00 by DEXTER AXLE - ELEC BRK LH
K23-429-00 by DEXTER AXLE - ELEC BRK RH
K23-432-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 ELEC - LH 8K MANUAL -
K23-433-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 ELEC - RH 8K MANUAL -
K23-434-00 by DEXTER AXLE - ELEC BRK LH
K23-435-00 by DEXTER AXLE - ELEC BRK RH
K23-436-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 ELEC - LH 10KHD MANUAL -
K23-437-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 ELEC - RH 10KHD MANUAL -
K23-438-00 by DEXTER AXLE - ELEC BRK LH
K23-439-00 by DEXTER AXLE - ELEC BRK RH
K23-440-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 ELEC - LH 12K MANUAL -
K23-441-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 ELEC - RH 12K MANUAL -
K23-442-00 by DEXTER AXLE - ELEC BRK LH
K23-443-00 by DEXTER AXLE - ELEC BRK RH
K23-444-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 ELEC - LH 15K MANUAL -
K23-445-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 ELEC - RH 15K MANUAL -
K23-446-00 by DEXTER AXLE - ELEC BRK LH
K23-447-00 by DEXTER AXLE - ELEC BRK RH
K23-448-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 ELEC - LH 9K-10KGD MANUAL 7-BOLT -
K23-449-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 ELEC - RH 9K-10KGD MANUAL 7-BOLT -
K23-454-00 by DEXTER AXLE - K23-454-00
K23-455-00 by DEXTER AXLE - K23-455-00
K23-458-00 by DEXTER AXLE - ELEC BRK LH
K23-459-00 by DEXTER AXLE - ELEC BRK RH
K23-464-00 by DEXTER AXLE - ELEC BRK LH
K23-465-00 by DEXTER AXLE - ELEC BRK RH
K23-466-00 by DEXTER AXLE - BRAKE KIT 12 X 2 ELEC FSA - LH 6K CSA -
K23-467-00 by DEXTER AXLE - BRAKE KIT 12 X 2 ELEC FSA - RH 6K CSA -
K7103800 by DEXTER AXLE - Hub Cap Kit
K71-038-00 by DEXTER AXLE - OIL CAP ASSY
K71-045-00 by DEXTER AXLE - SHOE & LINING KIT 7 X 1 1/4 - ELECTRIC FOR ONE BRAKE -
K71-046-00 by DEXTER AXLE - SHOE & LINING KIT 10 X 1 1/2 - ELECTRIC FOR ONE BRAKE -
K71-047-00 by DEXTER AXLE - S&L10X2.25
K71-048-00 by DEXTER AXLE - S&L 12"X2"
K71-051-00 by DEXTER AXLE - S&L12.25X4
K71-052-00 by DEXTER AXLE - SHOE & LINING KIT RH - 12 1/4 X 4 ELECTRIC -
K71-053-00 by DEXTER AXLE - S&L 12.25X5 LH
K71-054-00 by DEXTER AXLE - S&L 12.25X5 RH
K71-057-00 by DEXTER AXLE - MAGNET KIT FOR 7 X 1 1/4 BRAKE - AFTER 4/1/90; 10 X 1 1/2 BRAKE - PRIOR TO 9/1/88; WHITE WIRE
K71-080-00 by DEXTER AXLE - BRAKE CYLINDER REBUILD KIT - 1.0 INCH CYLINDER 8K - FOR ONE BRAKE
K71-081-00 by DEXTER AXLE - BRAKE CYLINDER REBUILD KIT - 1.25 INCH CYL. 9K,10K,12K - FOR ONE BRAKE
K71-082-00 by DEXTER AXLE - BRAKE CYLINDER REBUILD KIT - 1 3/8 INCH CYLINDER 15K - FOR ONE BRAKE
K71-098-00 by DEXTER AXLE - KIT,BRAKE SHOE HARDWARE,12 1/4 - "P" SHOE, SERVICES ONE BRAKE -
K71-101-00 by DEXTER AXLE - KIT, CAMSHAFT REPAIR 12 1/4 - P&PQ SHOE,- SERVICES ONE BRAKE -
K71-105-00 by DEXTER AXLE - MAGNET KIT 12
K71-125-00 by DEXTER AXLE - MAGNET KIT 12
K71-127-00 by DEXTER AXLE - S&L 12"X2"
K71-133-00 by DEXTER AXLE - BRAKE BLOCK KIT-12 1/4 X 7 1/2 - AIR BRAKE FOR ONE BRAKE -
K71-135-00 by DEXTER AXLE - KIT, CAMSHAFT REPAIR,16 1/2" - QUICK CHANGE SHOE,1 SD,20K-25K - SERVICES 1 SIDE
K71-136-00 by DEXTER AXLE - KIT,BRAKE SHOE HARDWARE,16 1/2 - QUICK CHANGE SHOE, 20K-25K - SERVICES 1 SIDE
K71-138-00 by DEXTER AXLE - BRAKE BLOCK KIT- 16 1/2 X 7 - AIR BRAKE FOR ONE BRAKE -
K71-152-00 by DEXTER AXLE - BRAKE BLOCK KIT - 12 1/4 X 5 - AIR BRAKE FOR ONE BRAKE -
K71-165-00 by DEXTER AXLE - S&L12.25X3.38
K71-166-00 by DEXTER AXLE - S&L12.25X3.38
K71-167-00 by DEXTER AXLE - SHOE & LINING KIT LH - 12 1/4 X 4 HYDRAULIC -
K71-168-00 by DEXTER AXLE - SHOE & LINING KIT RH - 12 1/4 X 4 HYDRAULIC -
K71-169-00 by DEXTER AXLE - SHOE & LINING KIT LH - 12 1/4 X 5 HYDRAULIC -
K71-170-00 by DEXTER AXLE - SHOE & LINING KIT RH - 12 1/4 X 5 HYDRAULIC -
K71-175-01 by DEXTER AXLE - SHOCK KIT FOR SINGLE AXLE - 2 3/8 OR 3.00 TUBE;1.75 SPRING -
K71-177-00 by DEXTER AXLE - MAGNET KIT FOR 10X1 1/2 BRAKE - (AFTER 9/1/88) FOR ONE BRAKE -
K71-180-00 by DEXTER AXLE - DISC BRAKE PAD KIT -DX 10K-12K - FOR ONE AXLE -
K71-181-00 by DEXTER AXLE - BRAKE CALIPER REPAIR KIT - DX 10K-12K FOR ONE CALIPER -
K71-267-00 by DEXTER AXLE - SHOE & LINING KIT-10 X 2 1/4 - HYDRAULIC FOR ONE BRAKE -
K71-268-00 by DEXTER AXLE - SHOE & LINING KIT- 12 X 2 5.2K - HYDRAULIC FOR ONE BRAKE -
K71-269-00 by DEXTER AXLE - SHOE & LINING KIT-12 X 2 7K LH - HYDRAULIC FOR ONE BRAKE -
K71-270-00 by DEXTER AXLE - SHOE & LINING KIT-12 X 2 7K RH - HYDRAULIC FOR ONE BRAKE -
K71-278-00 by DEXTER AXLE - CONDUIT CONNECTOR KIT - ELECTRIC BRAKES -
K71-288-00 by DEXTER AXLE - SHACKLE LINK KIT-2.25 CENTERS - .25 THICK -
K71-289-00 by DEXTER AXLE - SHACKLE LINK KIT-3.12 CENTERS - .25 THICK -
K71-290-00 by DEXTER AXLE - SHACKLE BOLT & FLANGE NUT KIT - 9/16 X 2.90 LONG, 7/16-20 THD. -
K71-291-00 by DEXTER AXLE - BRONZE BUSHING-.575X.698X1.74 - FOR SPRING EYE & EQUALIZER -
K71-292-00 by DEXTER AXLE - GREASE FITTING-1/4-28 THREAD - FOR E-Z LUBE SPINDLES, - HANGER & SHACKLE BOLTS
K71-293-00 by DEXTER AXLE - U-BOLTS & NUTS-2.38 DIA.AXLE - 7/16-20 THREAD -
K71-294-00 by DEXTER AXLE - U-BOLTS & NUTS-3.00 DIA. AXLE - 1/2-20 THREADS -
K71-295-00 by DEXTER AXLE - PRESS-IN WHEEL STUDS-1.95 LONG - 1/2-20 UNF THREAD 007-122-00 -
K71-296-00 by DEXTER AXLE - WHEEL BOLTS-60 DEG. 1/2-20 UNF - .88 LONG 007-040-00 -
K71-297-00 by DEXTER AXLE - RIM CLAMP BOLTS-1/2-13 UNC - 1.63 LONG MH USE ONLY -
K71-298-00 by DEXTER AXLE - RIM CLAMPS - -
K71-299-00 by DEXTER AXLE - WHEEL NUTS - 60 DEG.1/2-20 UNF - -
K71-300-00 by DEXTER AXLE - K71-300-00
K71-301-00 by DEXTER AXLE - SEAL,GREASE-1.50 ID X 1.987 OD - FOR DEXTER 7" HUB -
K71-302-00 by DEXTER AXLE - SEAL,GREASE-1.75 ID X 2.33 OD - FITS DEXTER 10 X 1 1/2 HUB -
K71-303-00 by DEXTER AXLE - SEAL, 1.72 ID X 2.565 OD - FITS DEXTER 10 X 2 1/4 HUBS -
K71-304-00 by DEXTER AXLE - SEAL, 2.125 ID X 3.376 OD - FITS DEXTER 12 X 2 HUBS -
K71-305-00 by DEXTER AXLE - SEAL, 2.25 ID X 3.376 OD - FITS DEXTER 12 X 2 HUBS -
K71-306-00 by DEXTER AXLE - BEARING CUP & CONE - L44610/L44649 -
K71-307-00 by DEXTER AXLE - BEARING CUP & CONE - LM67010/LM67048 -
K71-308-00 by DEXTER AXLE - BEARING CUP & CONE - 25520/25580 -
K71-309-00 by DEXTER AXLE - BEARING CUP & CONE - 15245/15123 -
K71-310-00 by DEXTER AXLE - BEARING CUP & CONE - 14276/14125A -
K71-311-00 by DEXTER AXLE - HUB COVER, 6-5.50 WHEEL,CHROME - 4.27 OD -
K71-312-00 by DEXTER AXLE - HUB COVER,5-4.50 WHEEL,CHROME - E-Z LUBE - 3.18 OD -
K71-313-00 by DEXTER AXLE - HUB COVER,6-5.50 WHEELS,CHROME - E-Z LUBE - 4.27 OD -
K71-314-00 by DEXTER AXLE - GREASE CAP, 1.99 OD - -
K71-315-00 by DEXTER AXLE - EZ-L PLUG &
K71-316-00 by DEXTER AXLE - GREASE CAP, 2.45 OD - -
K71-317-00 by DEXTER AXLE - EZ-L PLUG &
K71-318-00 by DEXTER AXLE - GREASE CAP, 2.72 OD - -
K71-319-00 by DEXTER AXLE - EZ-L PLUG &
K71-320-00 by DEXTER AXLE - EZ LUBE PLUG
K71-321-00 by DEXTER AXLE - NUTS, WASHERS, & COTTER PINS - 12 X 2 & 8K HUBS -
K71-322-00 by DEXTER AXLE - NUTS, WASHERS, & COTTER PINS - 10" HUBS -
K71-323-00 by DEXTER AXLE - ADJUSTING SCREW & SPRING - DEXTER 7" ELECTRIC BRAKE -
K71-324-00 by DEXTER AXLE - ADJ SCREW/SPR
K71-339-00 by DEXTER AXLE - BRAKE CYLINDER,DUO-SERVO LH - 1.125 DIA. 10X2 1/4 X 12X2 -
K71-340-00 by DEXTER AXLE - BRAKE CYLINDER,DUO-SERVO RH - 1.125 DIA. 10X2 1/4 X 12X2 -
K71-341-00 by DEXTER AXLE - SPINDLE NUTS & WASHERS - 10K HD,12K & 15K 1 3/4-12 UNF - FOR ONE END
K71-342-00 by DEXTER AXLE - PRESS-IN WHEEL STUDS 5/8-18 - -
K71-345-00 by DEXTER AXLE - WHEEL MOUNTING STUDS RH - 3/4-10 HUB,3/4-16 NUT THREADS -
K71-346-00 by DEXTER AXLE - WHEEL MOUNTING STUDS LH - 3/4-10 HUB,3/4-16 NUT THREADS -
K71-347-00 by DEXTER AXLE - WHEEL NUTS, 90 DEG. 5/8-18 UNF - -
K71-354-00 by DEXTER AXLE - DRUM MOUNTING SCREWS - 10K,12K,15K 1/2-13 UNC X 1.75 -
K71-355-00 by DEXTER AXLE - DRUM MOUNTING SCREWS - 10K GD,9K 1/2-13 UNC X 1.50 -
K71-356-00 by DEXTER AXLE - ROTOR MOUNTING STUDS & NUTS - 1/2-13 HUB,1/2-20 NUT THREADS -
K71-358-00 by DEXTER AXLE - HEAVY DUTY SUSPENSION KIT - SINGLE AXLE,1.75 D.E.SPRINGS -
K71-359-00 by DEXTER AXLE - HEAVY DUTY SUSPENSION KIT - TANDEM AXLE,1.75 D.E. SPRINGS -
K71-360-00 by DEXTER AXLE - HEAVY DUTY SUSPENSION KIT - TRIPLE AXLE, 1.75 D.E.SPRINGS -
K71-361-00 by DEXTER AXLE - BRAKE SPRING KIT-7" ELECTRIC - -
K71-362-00 by DEXTER AXLE - BRAKE SPRING KIT - 10 X 1 1/2 - ELECTRIC -
K71-363-00 by DEXTER AXLE - BRAKE SPRING
K71-364-00 by DEXTER AXLE - HUB COVER,5-4.50 WHEELS,CHROME - 3.18 DIA. -
K71-365-00 by DEXTER AXLE - TAND ATT PARTS
K71-366-00 by DEXTER AXLE - SLIPPER SPRING KIT-TANDEM - 36 AXLE SPACING 7K-8K -
K71-367-00 by DEXTER AXLE - SPINDLE NUTS & WASHERS 10K GD - 9K AFTER 10/1/89 -
K71-370-00 by DEXTER AXLE - RUBBER SPRING EYE BUSHING - 10K-15K -
K71-371-00 by DEXTER AXLE - RUBBER EQUALIZER BUSHING - 8K-9K -
K71-372-00 by DEXTER AXLE - RUBBER EQUALIZER BUSHING - 10K-15K -
K71-377-00 by DEXTER AXLE - MAGNET KIT, 12K BRAKES WITH - OVAL MAGNET - FOR ONE BRAKE - BLACK WIRE
K71-378-00 by DEXTER AXLE - MAGNET
K71-384-00 by DEXTER AXLE - CONVERSION KIT
K71-385-00 by DEXTER AXLE - OVER/UNDER CONVERSION KIT-3.00 - -
K71-386-00 by DEXTER AXLE - SEAL,UNITIZED,2.25 ID-3.376 OD - -
K71-387-00 by DEXTER AXLE - SEAL,UNITIZED,2.875 ID-3.88 OD - -
K71-388-00 by DEXTER AXLE - SEAL,UNITIZED,3.125 ID-4.506OD - -
K71-389-00 by DEXTER AXLE - SEAL,GREASE,1.938 ID X 2.51 OD - 12 X 2 MHU -
K71-390-00 by DEXTER AXLE - BEARING CUP & CONE - L68111/L68149 -
K71-391-00 by DEXTER AXLE - U-BOLTS & NUTS, 1.75 DIA.AXLE - 3/8-24 THREADS -
K71-393-00 by DEXTER AXLE - SHOE & LINING KIT- 10 X 2 1/4 - FREEBACKING HYD. FOR ONE BRAKE -
K71-394-00 by DEXTER AXLE - SHOE & LINING KIT-12 X 2 7K LH - FREEBACKING HYDRAULIC -
K71-395-00 by DEXTER AXLE - BRAKE SHOE
K71-396-00 by DEXTER AXLE - ADJUSTING SCREW & SPRING - 12 X 2 HYDRAULIC -
K71-397-00 by DEXTER AXLE - ADJUSTING SCREW & SPRING - 10 X 2 1/4 FREEBACKING HYD. -
K71-398-00 by DEXTER AXLE - ADJUSTING SCREW & SPRING - 12 X 2 FREEBACKING HYDRAULIC -
K71-399-00 by DEXTER AXLE - ELECTRIC BRAKE PARTS (MISC.) - -
K71-401-00 by DEXTER AXLE - TAN ATT PARTS
K71-402-00 by DEXTER AXLE - SUSPENSION KIT-TRIPLE (AP-335) - 1.75 DOUBLE EYE SPRINGS -
K71-403-00 by DEXTER AXLE - SGL ATT PARTS
K71-404-00 by DEXTER AXLE - HUB COVER,5-4.50 WHEEL 3.18 OD - BLACK -
K71-405-00 by DEXTER AXLE - HUB COVER,6-5.50 WHEEL 4.27 OD - BLACK -
K71-406-00 by DEXTER AXLE - NUT COVER-13/16 HEX NUT, BLACK - -
K71-407-00 by DEXTER AXLE - SCREW-IN WHEEL STUDS 1/2-20 - -
K71-410-00 by DEXTER AXLE - SHOE & LINING KIT,7.2K ELECT. - 12 1/4 X 2 1/2,FOR ONE BRAKE -
K71-411-00 by DEXTER AXLE - ADJ. SCREW KIT
K71-412-00 by DEXTER AXLE - BRAKE SPRING KIT 12 1/4X2 1/2 - ELECTRIC -
K71-415-00 by DEXTER AXLE - BEARING KIT, 7.2K AND 8K BRAKE - OUTER BEARING -
K71-417-00 by DEXTER AXLE - BRAKE ADJUSTER KIT, 12 1/4 - HYDRAULIC BRAKES - PAIR -
K71-418-00 by DEXTER AXLE - AUTO ADJUSTER
K71-419-00 by DEXTER AXLE - HUB COVER KIT, BLACK PLASTIC - E-Z LUBE FOR 5 ON 4.50 B.C. -
K71-420-00 by DEXTER AXLE - HUB COVER KIT, BLACK PLASTIC - E-Z LUBE, FOR 6 ON 5.50 B.C. -
K71-422-00 by DEXTER AXLE - 12 1/4 HYDR BRAKE SPRING KIT - LEFT OR RIGHT HAND -
K71-423-00 by DEXTER AXLE - SHOE & LINING KIT 10X2 1/4 HYD - FREEBACKING - MARINE -
K71-424-00 by DEXTER AXLE - BRAKE CYL. LH U.S. 10 & 12 IN. - BRK. 1 1/8 DIA. MARINE -
K71-425-00 by DEXTER AXLE - BRAKE CYL. RH U.S. 10 & 12 IN - BRK. 1 1/8 DIA. MARINE -
K71-427-00 by DEXTER AXLE - SHOE & LINING KIT-12X2 HYD. LH - FREEBACKING MARINE -
K71-428-00 by DEXTER AXLE - SHOE & LINING KIT- 12X2 HYD RH - FREEBACKING MARINE -
K71-434-00 by DEXTER AXLE - BRAKE SPRING KIT-12 X 2 HYD. - FREEBACKING MARINE-FOR 1 BRAKE -
K71-438-00 by DEXTER AXLE - SHOE & LINING KIT RH - 12 1/4 X 3 3/8 HYDRAULIC - CORROSION RESISTANT
K71-439-00 by DEXTER AXLE - 12 1/4 HYD. BRAKE ADJUSTER KIT - LH AND RH CORROSION RESISTANT -
K71-440-00 by DEXTER AXLE - 12 1/4 HYD. BRAKE SPRING KIT - LH OR RH CORROSION RESISTANT -
K71-441-00 by DEXTER AXLE - MAGNET KIT, 7.2K BRAKES WITH - OVAL MAGNET - FOR ONE BRAKE - RED WIRE
K71-448-00 by DEXTER AXLE - HEAVY DUTY SUSPENSION KIT - TANDEM 1.75 D.E. SPRINGS - 013-010-04 EQUALIZER
K71-449-00 by DEXTER AXLE - HEAVY DUTY SUSPENSION KIT - TANDEM 1.75 D.E. SPRINGS - 013-122-04 EQUALIZER
K71-453-00 by DEXTER AXLE - HEAVY DUTY SUSPENSION KIT - TRIPLE 1.75 D.E. SPRINGS - 35" AXLE CENTER
K71-458-00 by DEXTER AXLE - 12.25" X 3.38" & 4" ELEC BRAKE - FORWARD CBL ADJUST-RETROFIT KT - FOR ONE AXLE, 2 BRAKES
K71-461-00 by DEXTER AXLE - TORFLEX 90 DEGREE HOSE KIT - ALL TORFLEX AXLES-SINGLE AXLE -
K71-465-00 by DEXTER AXLE - 12 1/4 HYD BRK RETROFIT KIT - FOR 8K-15K -
K71-466-00 by DEXTER AXLE - SHOE & LINING KIT - 7 X 1 3/4 BRAKES -
K71-472-00 by DEXTER AXLE - ADJUSTER KIT, 12 1/4 FSA HYD - LH AND RH -
K71-496-00 by DEXTER AXLE - SHOE AND LINING KIT RH - 12 1/4 X 2 1/2 ELECTRIC BRAKE -
K71-497-00 by DEXTER AXLE - SHOE AND LINING KIT LH - 12 1/4 X 2 1/2 ELECTRIC BRAKE -
K7150000 by DEXTER AXLE - Relined Brake Shoe Kit
K71-500-00 by DEXTER AXLE - S&L / CAST
K71-501-00 by DEXTER AXLE - S&L / CAST
K71-502-00 by DEXTER AXLE - SHOE&LINING KIT
K71-503-00 by DEXTER AXLE - SHOE&LINING KIT
K71-504-00 by DEXTER AXLE - BRAKE ADJUSTER
K71-505-00 by DEXTER AXLE - BRAKE ADJUSTER
K71-506-00 by DEXTER AXLE - BRAKE SPRING
K71-508-00 by DEXTER AXLE - BRAKE KIT WITH 7" ELECTRIC - AND 5 ON 4.5 HD -
K71-509-00 by DEXTER AXLE - BRAKE KIT WITH 7" ELECTRIC - AND 4 ON 4 HD -
K71-510-00 by DEXTER AXLE - BRAKE KIT WITH LH 10" ELECTRIC - AND 5 ON 4.5 HD -
K71-511-00 by DEXTER AXLE - BRAKE KIT WITH RH 10" ELECTRIC - AND 5 ON 4.5 HD -
K71-622-00 by DEXTER AXLE - SPINDLE NUT RETAINER KIT - -
K71-623-00 by DEXTER AXLE - DISC BRAKE PAD KIT 3.5K - -
K71-624-00 by DEXTER AXLE - CALIPER REPLACEMENT KIT - LH 3.5K -
K71-625-00 by DEXTER AXLE - CALIPER REPLACEMENT KIT - RH 3.5K -
K71-626-00 by DEXTER AXLE - ROTOR REPLACEMENT KIT - 3.5K -
K71-629-00 by DEXTER AXLE - KIT FOR DISC BRAKE PAD - 6K OR 8K -
K71-630-00 by DEXTER AXLE - KIT FOR CALIPER REPLACEMENT - LH OR RH 8K -
K71-631-00 by DEXTER AXLE - KIT FOR ROTOR REPLACEMENT 8K - -
K71-632-01 by DEXTER AXLE - K71-632-01
K71-632-02 by DEXTER AXLE - K71-632-02
K71-632-03 by DEXTER AXLE - K71-632-03
K71-632-04 by DEXTER AXLE - K71-632-04
K71-633-00 by DEXTER AXLE - KIT FOR DISC BRAKE RETROFIT - 3.5K LH -
K71-634-00 by DEXTER AXLE - KIT FOR DISC BRAKE RETROFIT - 3.5K RH -
K71-635-00 by DEXTER AXLE - KIT FOR DISC BRAKE RETROFIT 8K - -
K71-638-00 by DEXTER AXLE - KIT FOR DISC BRAKE RETROFIT - 6K LH -
K71-639-00 by DEXTER AXLE - KIT FOR DISC BRAKE RETROFIT - 6K RH -
K71-642-00 by DEXTER AXLE - NEV-R-LUBE GREASE CAP KIT FITS - 50 MM NEV-R-LUBE HUBS -
K71-643-00 by DEXTER AXLE - NEV-R-LUBE GREASE CAP KIT FITS - 42MM NEV-R-LUBE HUBS -
K71-644-00 by DEXTER AXLE - NEV-R-LUBE GREASE CAP KIT FITS - 35MM NEV-R-LUBE HUBS -
K71-646-00 by DEXTER AXLE - DISC BRAKE RETROFIT KIT 8K - NEV-R-LUBE -
K71-647-00 by DEXTER AXLE - DISC BRAKE RETROFIT KIT 6K - NEV-R-LUBE LH -
K71-648-00 by DEXTER AXLE - DISC BRAKE RETROFIT KIT 6K - NEV-R-LUBE RH -
K71-650-00 by DEXTER AXLE - ELECTRO/HYDR
K71-651-00 by DEXTER AXLE - ELEC/HYD ACTUATOR - E/H-1600 - E/H 1600 -
K71-652-00 by DEXTER AXLE - E-Z FLEX TANDEM DE 33" SPACING - 6000 LB MAX COMPLETE HD KIT -
K71-653-00 by DEXTER AXLE - E-Z FLEX TANDEM DE 35" SPACING - 8000 LB MAX COMPLETE HD KIT -
K71-654-00 by DEXTER AXLE - E-Z FLEX TANDEM DE 33" SPACING - 6000 LB MAX EQUALIZER KIT -
K71-655-00 by DEXTER AXLE - E-Z FLEX TANDEM DE 35" SPACING - 8000 LB MAX EQUALIZER KIT -
K71-670-00 by DEXTER AXLE - CALIPER REPAIR KIT 6K-8K - DISC SERVICES (1) WHEEL -
K71-672-00 by DEXTER AXLE - SHOE & LINING KIT 10 X 2 1/4 - 4400 LB. ELECTRIC -
K71-673-00 by DEXTER AXLE - SHOE & LINING KIT 12 X 2 ELEC - LH SELF ADJ BRK. -
K71-674-00 by DEXTER AXLE - SHOE & LINING KIT 12 X 2 ELEC - RH 6K SELF ADJ BRK -
K71-675-00 by DEXTER AXLE - SHOE & LINING KIT 12 X 2 ELEC - LH 7K SELF ADJ BRK -
K71-676-00 by DEXTER AXLE - SHOE & LINING KIT 12 X 2 ELEC. - RH 7K SELF ADJ. BRK -
008-277-28 by DEXTER AXLE - H&D 10-8.75 ABS D2_12 RH - 12 1/4 X 7 1/2 CUPS & STUDS -
006-007-01 by DEXTER AXLE - NUT, HEX LOCK 9/16-18 GR. B - ZINC PLATED -
007-003-01 by DEXTER AXLE - SHACKLE BOLT 9/16" X 3" ZINC - PLATED & CLEAR DICHROMATE -
013-143-03 by DEXTER AXLE - EQUALIZER ASSY E-Z FLEX - 33" A/C PAT.# 7753400 -
013-144-03 by DEXTER AXLE - EQUALIZER ASSY E-Z FLEX - 35" A/C PAT.# 7753400 -
K71-640-00 by DEXTER AXLE - BRAKE CYLINDER LH FITS DEXTER - 7 X 1 3/4 UNI-SERVO -
K71-641-00 by DEXTER AXLE - BRAKE CYLINDER RH FITS DEXTER - 7 X 1 3/4 UNI-SERVO -
K71-688-00 by DEXTER AXLE - KIT - E/H ACTUATOR GASKETS - -
023-468-00 by DEXTER AXLE - BRAKE, 10X 2 1/4 ELEC FSA LH - -
K23-468-00 by DEXTER AXLE - ELEC BRK LH
K23-478-00 by DEXTER AXLE - BRAKE KIT,10X2 1/4 D44 FSA LH - -
023-478-00 by DEXTER AXLE - BRAKE D44 10X2 1/4 ELEC FSA LH - -
023-469-00 by DEXTER AXLE - BRAKE, 10 X 2 1/4 ELEC FSA RH - -
K23-469-00 by DEXTER AXLE - ELEC BRK RH
K23-479-00 by DEXTER AXLE - BRAKE KIT,10X2 1/4 D44 FSA RH - -
023-479-00 by DEXTER AXLE - BRAKE D44 10X2 1/4 ELEC FSA RH - -
023-472-00 by DEXTER AXLE - BRAKE D30 10 X 1 1/2 ELEC LH - -
K23-472-00 by DEXTER AXLE - BRAKE KIT 10 X 1 1/2 ELEC D30 - LH -
023-473-00 by DEXTER AXLE - BRAKE D30 10 X 1 1/2 ELEC RH - -
K23-473-00 by DEXTER AXLE - BRAKE KIT 10 X 1 1/2 ELEC D30 - RH -
005-073-00 by DEXTER AXLE - WASHER, PLAIN 1.03X1.50X.036 - -
007-137-00 by DEXTER AXLE - SCREW, HEX CAP 7/16-20 X 2.00 - ZINC PLATE GRADE 5 - WITH NYLON PATCH
054-090-00 by DEXTER AXLE - PISTON SEAL 8K DISC BRAKE - -
054-092-00 by DEXTER AXLE - BLEEDER SCREW M10-1 - -
054-091-00 by DEXTER AXLE - BOOT FOR 1.87 DIA. PISTON - -
054-094-00 by DEXTER AXLE - ADAPTER HYD 3/16 INVERTED - FLARE TO M4.76 BUBBLE FLARE -
K71-685-00 by DEXTER AXLE - E/H ACTUATOR FILL CAP & GASKET - -
021-043-01 by DEXTER AXLE - GREASE CAP, 2.72 OD, 1.53 HIGH - FOR E-Z LUBE GALVANIZED -
008-201-09 by DEXTER AXLE - H-D 6- 5.50 6K CUPS & STUDS - GREASE; WITH 15245 OUTER CUP -
010-001-00 by DEXTER AXLE - SEAL, GREASE 2.125X3.375X.313 - SINGLE LIP SINGLE CASE -
010-054-00 by DEXTER AXLE - SEAL, GREASE 2.250X3.376X.345 - SINGLE LIP SINGLE CASE -
008-201-05 by DEXTER AXLE - H-D 6- 5.50 5.2K CUPS & STUDS - GREASE; WITH LM67010 OUTER CUP -
008-219-13 by DEXTER AXLE - H-D 8- 6.50 7K CUPS & STUDS - 9/16 GREASE -
008-247-05 by DEXTER AXLE - H-D 5- 4.50 3.5K CUPS & STUDS - -
023-105-00 by DEXTER AXLE - BRAKE 12X2 DXQ LH - 5 HOLE MOUNTING - (REPLACEMENT KIT K23-105-00)
023-312-00 by DEXTER AXLE - BRAKE DX 10 X 2 1/4 HYD LH - UNI-SERVO - (REPLACEMENT KIT K23-312-00)
023-313-00 by DEXTER AXLE - BRAKE DX 10 X 2 1/4 HYD RH - UNI-SERVO - (REPLACEMENT KIT K23-313-00)
023-332-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD DUO-SERV0 LH - WITH PARK - (REPLACEMENT KIT K23-332-00)
023-333-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD DUO-SERVO RH - WITH PARK - (REPLACEMENT KIT K23-333-00)
023-334-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD UNI-SERV0 LH - WITH PARK - (REPLACEMENT KIT K23-334-00)
023-335-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD UNI-SERV0 RH - WITH PARK - (REPLACEMENT KIT K23-335-00)
K23-336-00 by DEXTER AXLE - BRAKE KIT 12 X 2 HYD - LH DS 7000# -
023-338-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD UNI-SERVO LH - NO PARK - (REPLACEMENT KIT K23-338-00)
023-339-00 by DEXTER AXLE - BRAKE 7K 12X2 HYD UNI-SERV0 RH - NO PARK - (REPLACEMENT KIT K23-339-00)
023-330-00 by DEXTER AXLE - BRAKE DX 10 X 2 1/4 HYD LH - UNI-SERVO, WITH PARK - (REPLACEMENT KIT K23-330-00)
023-331-00 by DEXTER AXLE - BRAKE DX 10 X 2 1/4 HYD RH - UNI-SERVO, WITH PARK - (REPLACEMENT KIT K23-331-00)
023-400-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 HYD LH - DUO-SERVO, WITH PARK - (REPLACEMENT KIT K23-400-00)
023-401-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 HYD RH - DUO-SERVO, WITH PARK - (REPLACEMENT KIT K23-401-00)
043-028-00 by DEXTER AXLE - ADJUSTING SCREW ASSY, 12 X 2 - -
067-006-00 by DEXTER AXLE - WIRE CONNECTOR, PARALLEL ROUND - 12-10 GA. - NON-INSULATED -
071-019-01 by DEXTER AXLE - ADJUSTING LEVER - LH - FOR 12 1/4 BRAKES -
071-443-00 by DEXTER AXLE - CABLE, ADJUSTER FOR 12 1/4 HYD - 12.75 OVERALL LENGTH -
071-019-02 by DEXTER AXLE - ADJUSTING LEVER - RH - FOR 12 1/4 BRAKES -
071-020-00 by DEXTER AXLE - CABLE, ADJUSTER FOR 12 1/4 EL. - -
033-084-00 by DEXTER AXLE - SPACER, TUBULAR,12.25" FORWARD - CABLE ADJ. ELEC.BRK.RETRO KIT -
071-455-01 by DEXTER AXLE - LH SHOE HOLD DOWN BRKT, ELECT. - -
071-455-02 by DEXTER AXLE - RH SHOE HOLD DOWN BRKT, ELECT. - -
K71-459-00 by DEXTER AXLE - 12.25" X 5" ELEC. BRK 12K-15K - FORWARD CBL ADJUST RETROFIT KT - FOR ONE AXLE, 2 BRAKES
056-010-00 by DEXTER AXLE - ROLLER PIN, KNURLED 3/4 X 2.16 - -
K71-460-00 by DEXTER AXLE - 12.25" BRAKE SHOE HARDWARE KIT - "PQ" STYLE -
007-222-00 by DEXTER AXLE - SCREW-TH'D FORMING,1/4-20 X.50 - WASHER HEAD, TYPE C, ZINC -
034-257-00 by DEXTER AXLE - BRAKE HOSE ASSY - 90 DEG CRIMPED END (TORFLEX) -
046-032-00 by DEXTER AXLE - RUBBER PLUG FOR OIL CAP - -
021-036-00 by DEXTER AXLE - OIL CAP, 9K THRU 15K - -
K71-148-00 by DEXTER AXLE - OIL CAP ASSY
K71-049-00 by DEXTER AXLE - S&L12.25X3.38
K71-050-00 by DEXTER AXLE - S&L12.25X3.38
041-052-01 by DEXTER AXLE - BRAKE BLOCK - ANCHOR FF - 12 1/4 X 4 NON-ASBESTOS -
041-052-02 by DEXTER AXLE - BRAKE BLOCK - CAM FF - 12 1/4 X 4 N0N-ASBESTOS -
K71-102-00 by DEXTER AXLE - BRAKE BLOCK KIT 12 1/4 X 4 - AIR BRAKE- FOR ONE BRAKE -
K71-104-00 by DEXTER AXLE - MAGNET KIT 10
041-057-01 by DEXTER AXLE - BRAKE BLOCK - ANCHOR FF - 12 1/4 X 7 1/2 NON-ASBESTOS -
041-060-01 by DEXTER AXLE - BRAKE BLOCK - CAM FF - 12 1/4 X 7 1/2 NON-ASBESTOS -
041-058-01 by DEXTER AXLE - BRAKE BLOCK - CAM FF - 16 1/2 X 7 NON-ASBESTOS -
041-059-01 by DEXTER AXLE - BRAKE BLOCK - ANCHOR FF - 16 1/2 X 7 NON-ASBESTOS -
041-053-01 by DEXTER AXLE - BRAKE BLOCK - ANCHOR GG - 12 1/4 X 5 NON-ASBESTOS -
041-053-02 by DEXTER AXLE - BRAKE BLOCK - CAM GG - 12 1/4 X 5 NON-ASBESTOS -
005-107-02 by DEXTER AXLE - WASHER, SHOE-HOLDDOWN .120 - ZINC DICHROMATE -
K71-437-00 by DEXTER AXLE - SHOE & LINING KIT LH - 12 1/4 X 3 3/8 HYDRAULIC - CORROSION RESISTANT
012-055-01 by DEXTER AXLE - TIE PLATE FOR SHOCK MOUNTING - 2.38 & 3.00 TUBE, 1.75 SPRING -
006-125-00 by DEXTER AXLE - NUT, HEX LOCK 1/2-13 - -
071-182-00 by DEXTER AXLE - INSTALLATION TOOL - DX DISC BRAKE PAD -
091-003-00 by DEXTER AXLE - BRAKE PAD ASS'Y FOR DISC BRAKE - HEAVY DUTY 10-12K -
040-210-00 by DEXTER AXLE - SHOE & LINING 10X2 1/4 HYD PRI - DEX-101 -
049-012-00 by DEXTER AXLE - HOLD DOWN PIN - 12 X 2 HYD - * 4 * 2 7/32 OVERALL -
040-204-00 by DEXTER AXLE - SHOE & LINING 12 X 2 HYD PRI - BONDED -
040-206-00 by DEXTER AXLE - SHOE & LINING 12 X 2 HYD SEC - BONDED -
040-218-02 by DEXTER AXLE - SHOE AND LINING 6K 12X2 SEC LH - ABEX 6035 GG -
040-218-01 by DEXTER AXLE - SHOE AND LINING 6K 12X2 SEC RH - ABEX 6045 GG -
K71-686-00 by DEXTER AXLE - PRESS-IN WHEEL STUDS-2.65 LONG - 1/2-20 UNF THREAD 007-262-00 -
006-080-00 by DEXTER AXLE - NUT, CONE 60 DEG. 1/2-20 GR. 5 - ZINC OR CADMIUM PLATED -
010-056-00 by DEXTER AXLE - SEAL, OIL 3.125X4.506X.605 - UNITIZED -
010-063-00 by DEXTER AXLE - SEAL, OIL 2.250X3.376X.414 - UNITIZED -
031-032-02 by DEXTER AXLE - BEARING CONE LM67048 - -
031-030-02 by DEXTER AXLE - BEARING CONE 25580 - -
031-028-02 by DEXTER AXLE - BEARING CONE 02475 - -
021-039-00 by DEXTER AXLE - GREASE CAP, 2.72 OD; 1.51 HIGH - -
085-001-00 by DEXTER AXLE - RUBBER PLUG FOR E-Z LUBE AXLES - -
006-176-00 by DEXTER AXLE - NUT, SLOTTED JAM 1-14 - 12 CASTELLATION -
005-057-01 by DEXTER AXLE - WASHER, "D" 1" .134 - HARDENED ZINC CHROMATE -
005-101-00 by DEXTER AXLE - WASHER, TANG,1.56 X 1.01 X.036 - FOR E-Z LUBE SPINDLES -
005-023-00 by DEXTER AXLE - WASHER, "D" 1" .12 - -
006-001-00 by DEXTER AXLE - NUT, SLOTTED JAM 1-14 - -
K71-335-00 by DEXTER AXLE - SPINDLE NUT & WASHERS,E-Z LUBE - -
K71-337-00 by DEXTER AXLE - WHL CYL LH
K71-338-00 by DEXTER AXLE - WHL CYL RH
018-027-01 by DEXTER AXLE - SHACKLE LINK ASSEMBLY - LONG - 3.12 BOLT TO BOLT, 7-236 BOLT -
046-086-00 by DEXTER AXLE - SPRING, MAGNET - 7 X 1 1/4 - -
046-009-00 by DEXTER AXLE - SPRING, RETRACTOR 12 X 2 EL. - 10 X 2 1/4 EL. & HYD GRAY -
005-059-00 by DEXTER AXLE - WASHER, TANG, 1 3/4" ID 14 GA. - -
005-060-00 by DEXTER AXLE - WASHER, TONGUE 1 3/4" .134 - HARDENED -
K71-375-00 by DEXTER AXLE - MAGNET
006-129-00 by DEXTER AXLE - HEX NUT, PLAIN, 1/2-20 UNF - -
K71-426-00 by DEXTER AXLE - BRAKE SPRING KIT- 10X2 1/4 HYD - FREEBACKING MARINE -
046-006-01 by DEXTER AXLE - SHOE HOLDDOWN SPRING,NO CUP - STAINLESS STEEL -
040-243-07 by DEXTER AXLE - SHOE,LINING&PIN 12 X 2 PRI RH - FREE-BACKING E-COAT -
K71-444-00 by DEXTER AXLE - SHOE & LINING KIT TAG BRAKE LH - 12 1/4 X 3 3/8 HYDRAULIC -
K71-445-00 by DEXTER AXLE - SHOE & LINING KIT TAG BRAKE RH - 12 1/4 X 3 3/8 HYDRAULIC -
013-122-04 by DEXTER AXLE - EQUALIZER,BRONZE BUSHED 2.88HI - FOR 35 IN. AXLE SPACING,TANDEM - WITH GREASE FITTING, 61-12-00
013-126-04 by DEXTER AXLE - EQUALIZER - BRONZE BUSHED - FRNT EQUALIZER,TRIPLE UNIT 35" - WITH GREASE FITTING, 61-012-00
040-327-01 by DEXTER AXLE - SHOE & LINING, PRI. 7 X 1 3/4" - PRIMARY, HYDRAULIC BRAKE -
040-328-01 by DEXTER AXLE - SHOE & LINING, SEC. 7 X 1 3/4" - SECONDARY, HYDRAULIC BRAKE -
040-349-01 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 2 1/2 - RH PRIMARY ELECTRIC -
040-348-01 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 2 1/2 - LH PRIMARY ELECTRIC -
040-348-02 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 2 1/2 - RH SECONDARY ELEC., MAN. ADJ. -
040-349-02 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 2 1/2 - LH SECONDARY ELEC., MAN. ADJ. -
040-211-00 by DEXTER AXLE - SHOE & LINING 10X2 1/4 HYD SEC - DEX-101 -
040-291-00 by DEXTER AXLE - SHOE & LINING, 10X2 1/4 HYD - FREE-BACKING PRIMARY -
040-243-08 by DEXTER AXLE - SHOE,LINING&PIN 12 X 2 PRI LH - FREE-BACKING PERMAFUSE -
040-243-09 by DEXTER AXLE - SHOE,LINING&PIN 12 X 2 PRI RH - FREE-BACKING PERMAFUSE -
046-071-00 by DEXTER AXLE - SPRING, SHOE RETURN - BLACK - FOR 12 1/4" ELEC. BRAKES -
046-083-00 by DEXTER AXLE - SPRING, SHOE RETURN - GREEN - FOR 12 1/4" ELEC. BRAKES -
K71-421-00 by DEXTER AXLE - BRK SPRING KIT
046-072-00 by DEXTER AXLE - SPRING, ADJUSTER FOR 12 1/4 - -
040-350-01 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 3 3/8 - LH PRIMARY ELECTRIC -
040-351-01 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 3 3/8 - RH PRIMARY ELECTRIC -
040-350-02 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 3 3/8 - RH SECONDARY ELEC., AUTO ADJ. -
040-351-02 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 3 3/8 - LH SECONDARY ELEC., AUTO ADJ. -
K71-498-00 by DEXTER AXLE - S&L / CAST
K71-499-00 by DEXTER AXLE - S&L / CAST
040-352-02 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 4 EL - RH SECONDARY, AUTO ADJUST -
040-352-01 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 4 EL - LH PRIMARY -
040-353-02 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 4 EL - LH SECONDARY, AUTO ADJUST -
040-353-01 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 4 EL - RH PRIMARY -
040-355-01 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 5 EL - RH PRIMARY -
040-354-01 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 5 EL - LH PRIMARY -
040-354-02 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 5 EL - RH SECONDARY, AUTO ADJUST -
040-355-02 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 5 EL - LH SECONDARY, AUTO ADJUST -
007-256-00 by DEXTER AXLE - SOCKET HEAD CAP SCREW - M11 X 1.5 -
019-019-00 by DEXTER AXLE - COTTER RING FOR 1/4 SHAFT - RUE-RING RUE-9H -
056-038-00 by DEXTER AXLE - RETAINING PIN 6K, 7K & 8K DISC - BRAKE PAD -
091-004-00 by DEXTER AXLE - BRAKE PAD ASSEMBLY 7K & 8K - DISC BRAKE -
070-007-02 by DEXTER AXLE - ROTOR E-COATED 8K DISC BRAKE - -
090-004-01 by DEXTER AXLE - YOKE ASSEMBLY - 3.5K DISC BRAKE -
008-248-22 by DEXTER AXLE - HUB 5- 4.50 3.5K CUPS & STUDS - 1/2-20 LONG STUD PAINTED BLACK -
090-003-01 by DEXTER AXLE - YOKE MACHINED 8K DISC BRAKE - -
006-045-00 by DEXTER AXLE - NUT, HEX LOCK 3/8-16 GR. 5 - -
007-254-00 by DEXTER AXLE - HEX HEAD CAP SCREW 3/8-16 UNC - GRADE 8 3.25 LONG -
089-003-02 by DEXTER AXLE - CALIPER ASSEMBLY 8K DISC BRAKE - -
089-005-02 by DEXTER AXLE - CALIPER ASSEMBLY 6K DISC BRAKE - -
K71-636-00 by DEXTER AXLE - KIT FOR CALIPER REPLACEMENT - LH OR RH 6K -
K71-637-00 by DEXTER AXLE - KIT FOR ROTOR REPLACEMENT 6K - -
070-009-02 by DEXTER AXLE - ROTOR E-COATED 6K DISC BRAKE - -
090-005-02 by DEXTER AXLE - YOKE MACHINED 6K DISC BRAKE RH - -
K71-656-00 by DEXTER AXLE - E-Z FLEX TRIPLE 33" A/C - 6000 LB. MAX COMPLETE -
K71-657-00 by DEXTER AXLE - E-Z FLEX TRIPLE 35" A/C - 8000 LB MAX COMPLETE -
013-126-02 by DEXTER AXLE - EQUALIZER - NYLON BUSHED - FRNT EQUALIZER,TRIPLE UNIT 35" -
K71-658-00 by DEXTER AXLE - E-Z FLEX TRIPLE 33" A/C - 6000 LB MAX EQUALIZER ONLY -
K71-659-00 by DEXTER AXLE - E-Z FLEX TRIPLE 35" A/C - 8000 LB MAX EQUALIZER ONLY -
K71-691-00 by DEXTER AXLE - BREAK AWAY SWITCH KIT W/ BREAK - AWAY PIN & LANYARD -
005-138-00 by DEXTER AXLE - WASHER, PLAIN .565 X.205 X.040 - -
007-120-00 by DEXTER AXLE - SCREW, FLANGE #10-32 X .75 - THREAD FORMING SAE J933 - ZINC OR CADMIUM PLATE
046-097-00 by DEXTER AXLE - SPRING, SHOE KEEPER-AIR BRAKE - -
054-085-00 by DEXTER AXLE - CUP FOR 1.000 DIA. HYD CYL. - -
014-065-00 by DEXTER AXLE - ROLLER, 1.24 OD; .75 DIA ENDS - 2.25 LONG STEEL KNURLED&PLATED - 16 1/2 AIR BRAKE SHOE ROLLER
K71-376-00 by DEXTER AXLE - MAGNET
K23-450-00 by DEXTER AXLE - ELEC BRK LH
K23-451-00 by DEXTER AXLE - ELEC BRK RH
023-396-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD LH - 9K-10K GEN.DUTY DS MAN.ADJUST - (REPLACEMENT KIT K23-396-00)
023-395-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD RH - 9K-10K GEN.DUTY DS MAN.ADJUST - (REPLACEMENT KIT K23-395-00)
023-448-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 ELEC LH - 9K-10K GD, MANUAL, 7 BOLT,CAST - (REPLACEMENT KIT K23-448-00)
023-449-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 ELEC RH - 9K-10KGD, MANUAL, 7 BOLT, CAST - (REPLACEMENT KIT K23-449-00)
023-436-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 ELEC 10K LH - MANUAL, 7-BOLT, CAST - (REPLACEMENT KIT K23-436-00)
023-437-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 ELEC 10K RH - MANUAL, 7-BOLT, CAST - (REPLACEMENT KIT K23-437-00)
023-440-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 ELEC 12K LH - MANUAL, 7-BOLT, CAST - (REPLACEMENT KIT K23-440-00)
023-441-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 ELEC 12K RH - MANUAL, 7-BOLT, CAST - (REPLACEMENT KIT K23-441-00)
023-444-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 ELEC 15K LH - MANUAL, 7-BOLT, CAST - (REPLACEMENT KIT K23-444-00)
023-445-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 ELEC 15K RH - MANUAL, 7-BOLT, CAST - (REPLACEMENT KIT K23-445-00)
023-402-00 by DEXTER AXLE - BRAKE 12 1/4 X 3 3/8 HYD LH - 8K DUO SERVO, FSA - (REPLACEMENT KIT K23-402-00)
023-403-00 by DEXTER AXLE - BRAKE 12 1/4 X 3 3/8 HYD RH - 8K DUO SERVO, FSA - (REPLACEMENT KIT K23-403-00)
006-169-01 by DEXTER AXLE - NUT, HEX FLANGED 1/2-20 UNF - ZINC PLATED -
046-124-00 by DEXTER AXLE - GROMMET,SNAP-IN AXLE TUBE WIRE - -
023-388-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 HYD LH - 8K DUO-SERVO MANUAL - (REPLACEMENT KIT K23-388-00)
023-387-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 HYD RH - 8K DUO-SERVO MANUAL - (REPLACEMENT KIT K23-387-00)
023-252-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 HYD LH - 8K UNI-SERVO MANUAL WITH PARK - (REPLACEMENT KIT K23-252-00)
K23-252-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH US 8K MANUAL W/PARK -
023-253-00 by DEXTER AXLE - BRAKE 12 1/4X3 3/8 HYD RH - 8K UNI-SERVO MANUAL WITH PARK - (REPLACEMENT KIT K23-253-00)
K23-253-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH US 8K MANUAL W/PARK -
007-126-01 by DEXTER AXLE - BOLT, SHACKLE SHOULDER 9/16 - 7/16-20 2.90 L ZINC PLATED -
K71-696-00 by DEXTER AXLE - SHACKLE BOLT & FLANGE NUT KIT - 2.90 LONG 7/16 THD. GREASABLE -
K71-697-00 by DEXTER AXLE - REPLACEMENT SHOCK KIT - FOR ONE AXLE -
006-130-01 by DEXTER AXLE - NUT, HEX FLANGE 3/8-24 GR. 2 - ZINC CHROMATE -
006-170-01 by DEXTER AXLE - NUT, HEX FLANGED 7/16-20 UNF - ZINC PLATED -
005-028-00 by DEXTER AXLE - WASHER, PLAIN 1/2" .098 - CADMIUM PLATED -
007-133-00 by DEXTER AXLE - DRIVE SCREW .138 O.D.X .31 - -
014-020-00 by DEXTER AXLE - BUSHING, .50 ID X.68 OD X .30 - FOR 10 X 2 1/4 LEVER ARM -
007-106-00 by DEXTER AXLE - WELD STUD 5/16-24 X 1.00 - -
014-064-00 by DEXTER AXLE - BUSHING, .57 ID X .69 OD - 1.95 LONG - NEW SLIPPER SPRING - *** NOT FOR SERVICE PARTS ***
046-095-00 by DEXTER AXLE - SPRING, ADJ. SCREW - 12 X 2 MH - -
092-002-00 by DEXTER AXLE - LABEL,WASHER,TORQUE SPEC. - FOR 35,42,50MM. CARTR. BEARING -
007-041-01 by DEXTER AXLE - BOLT,PRESS-IN 7/16-20 - ZINC PLATED -
005-109-00 by DEXTER AXLE - WASHER, PLAIN .53X1.00X.149 - -
007-248-00 by DEXTER AXLE - SCREW, 1/4 - 28 UNF - 2A GR 2 - FLAT COUNTER SUNK HEAD MACHINE -
007-007-01 by DEXTER AXLE - BOLT, HEX HEAD 5/16-18X3.25 - ZINC PLATED GRADE 2 -
007-251-00 by DEXTER AXLE - BOLT, HEX HEAD, GRADE 5 - 1/2 - 20 X 1.50" -
007-090-00 by DEXTER AXLE - BOLT, HEX HEAD 1/2-20 X 1.25 - GRADE 5 -
007-266-00 by DEXTER AXLE - SOCKET HEAD CAP SCREW - 10-24 X 1 1/4" -
007-096-00 by DEXTER AXLE - SCREW, FLANGE LOCK 1/4-20X.50 - GRADE 2 -
007-210-00 by DEXTER AXLE - SCREW, 5/16-18 X .75 - HEX WASHER HEAD, PLATED, GR 5 -
010-163-00 by DEXTER AXLE - O-RING 3.25 ID X .139 - -
007-230-00 by DEXTER AXLE - STUD, PRESS-IN 3/8-24 X 1.12 - GRADE 5 -
025-058-00 by DEXTER AXLE - STUD, WELD-ON GRADE 5 - NO THREAD X 1/2-20 5.12 LONG -
007-252-00 by DEXTER AXLE - BOLT,HEX 1/2-13 UNC X 2.25 LG. - PLAIN GRADE 5 -
006-122-01 by DEXTER AXLE - NUT, HEX JAM 3/4-16RH GR. 2 - -
005-065-00 by DEXTER AXLE - WASHER, PLAIN .250X1.13X.120 - -
054-037-00 by DEXTER AXLE - SHIPPING PLUG - BRAKE CYLINDER - -
014-001-01 by DEXTER AXLE - BUSHING, .56 ID X.70 OD X 1.70 - ** ONLY FOR SERVICE PARTS ** -
014-063-00 by DEXTER AXLE - BUSHING - -
006-111-00 by DEXTER AXLE - NUT, HEX LOCK 7/8-9 GR. B - -
007-211-00 by DEXTER AXLE - BOLT,7/16 -14 UNC X .75 GR.5 - -
021-041-00 by DEXTER AXLE - GREASE CAP, 1.99 OD, 1.39 HIGH - FOR E-Z LUBE PLAIN -
071-017-00 by DEXTER AXLE - PIVOT PIN FOR ADJUSTING LEVER - FOR 10, 12, & 12 1/4 BRAKES - CADMIUM PLATED
085-002-04 by DEXTER AXLE - RUBBER PLUG FOR OIL CAP - 021-038-00 -
014-064-01 by DEXTER AXLE - BUSHING, .57 ID X .69 OD - 1.95 LONG - NEW SLIPPER SPRING - *** ONLY FOR SERVICE PARTS ***
007-246-01 by DEXTER AXLE - STUD, PRESS IN 1/2-20 X 1.94 - W/ YELLOW ZINC DICHROMATE -
067-005-00 by DEXTER AXLE - BUTT SPLICE - 18-22 GA. RED - ADHESIVE LINED -
067-007-00 by DEXTER AXLE - BUTT SPLICE - 14-16 GA. BLUE - ADHESIVE LINED -
005-022-00 by DEXTER AXLE - WASHER, PLAIN 3" .179 - -
014-045-00 by DEXTER AXLE - BUSHING, .47 ID X.53 OD X 1.11 - ACETYL FOR PARK ANCHOR POST -
006-047-00 by DEXTER AXLE - NUT, HEX LOCK 3/4-16 GR. B - -
014-049-00 by DEXTER AXLE - BUSHING, .75 ID X .94 OD X .59 - FOR 12 1/4 LEVER ARMS -
007-113-01 by DEXTER AXLE - SCREW, HEX CAP 3/8-16 X 1.50 - ZINC DICHROMATE GRADE 5 -
007-017-00 by DEXTER AXLE - BOLT, SPRING EYE 9/16-18X3.50 - FOR 2 IN. SPRINGS -
043-005-02 by DEXTER AXLE - ADJUSTER SOCKET, 10 & 12 - ZINC PLATED -
007-272-01 by DEXTER AXLE - SHACKLE BOLT SERRATED FINISHED - SHOULDER 2.81 BODY LENGTH -
006-180-00 by DEXTER AXLE - NUT, HEX JAM M22X1.5-6H THRD. - ZINC PLATE W/GREEN DYE GRADE B -
071-033-00 by DEXTER AXLE - STOP, LEVER FOR 7 X 1 1/4 - BRAKE WITH PARK -
054-042-00 by DEXTER AXLE - CUP FOR 1.000 DIA. CYLINDER - -
011-088-01 by DEXTER AXLE - U-BOLT 3/8-24 3.96 LONG FOR - 1.75 DIA TUBE BLACK PHOS & OIL -
006-182-00 by DEXTER AXLE - NUT, FLANGE HEX 3/4 - 16 - PLAIN -
047-119-00 by DEXTER AXLE - PARKING STRUT, 6K 12X2 HYD - FREE-BACKING, UNPLATED -
007-262-01 by DEXTER AXLE - STUD, PRESS-IN 1/2-20 X 2.65 - YELLOW ZINC & CLR COAT GRD 8 -
007-192-00 by DEXTER AXLE - STUD, PRESS-IN 3/4-16RH X 2.72 - -
007-192-01 by DEXTER AXLE - STUD, PRESS-IN 3/4-16LH X 2.72 - -
037-069-02 by DEXTER AXLE - TRAVEL LINK, 10X2 1/4, 12X2 - FREEBACKING BRAKE, E-COAT -
056-019-00 by DEXTER AXLE - PIN - PARKING LEVER - -
006-181-00 by DEXTER AXLE - NUT, SWIVEL FLANGE 14MM-2.0 6H - -
043-020-00 by DEXTER AXLE - ADJUSTING SCREW ASSY 12 X 2MH - WITH HEX NUT -
037-069-00 by DEXTER AXLE - TRAVEL LINK, 10X2 1/4, 12X2 - FREE-BACKING BRAKES,NO FINISH -
007-274-00 by DEXTER AXLE - STUD, PRESS-IN, 9/16-18 X 2.81 - ZINC DICHROMATE GRADE 8 -
043-029-00 by DEXTER AXLE - ADJUSTING SCREW ASSY 12X2 HYD - -
005-108-00 by DEXTER AXLE - WASHER, PLAIN .75X2.40X.250 - HARDENED -
048-002-01 by DEXTER AXLE - ADJUSTER SCREW, 10 & 12 - ZINC PLATED -
054-095-00 by DEXTER AXLE - BLEEDER SCREW 1/4-28 FOR - 3.5K DISC -
054-096-00 by DEXTER AXLE - ADAPTER 1/8 NPT TO 1/4-28 - BLEEDER FOR 3.5K DISC -
071-015-00 by DEXTER AXLE - BRACKET FOR PARK. BRAKE CABLE - 10 X 2 1/4 EL. & 12 X 2 DXQ -
007-264-00 by DEXTER AXLE - HEX HEAD CAP SCREW 3/4-10 - UNC-2A X 4.50" LONG -
007-195-00 by DEXTER AXLE - STUD,PRESS-IN M22 X 1.5 X 4.79 - WEBB 101160 -
012-001-02 by DEXTER AXLE - TIE PLATE FOR 1.75 SPRING FOR - .50 DIA U-BOLT, COATED -
038-062-00 by DEXTER AXLE - ANCHOR POST - 12 1/4 HYD BRAKE - NO PARK -
055-057-00 by DEXTER AXLE - CLEVIS,MANUAL 5/8-18 THREAD - FOR TYPE 20, 24 & 30 CHAMBERS -
007-191-01 by DEXTER AXLE - STUD, PRESS-IN 3/4-16LH X2.96 - WHEEL BOLT -
007-191-00 by DEXTER AXLE - STUD, PRESS-IN 3/4-16RH X2.96 - WHEEL BOLT -
071-163-00 by DEXTER AXLE - CABLE GUIDE - 12 1/4 HYD BRAKE - -
007-242-00 by DEXTER AXLE - STUD, PRESS-IN 3/4-16RH X 2.85 - BLACK PHOSPHATE & OIL GRADE 8 -
007-242-01 by DEXTER AXLE - STUD, PRESS-IN 3/4-16LH X 2.85 - ZINC PLATE W/GREEN DYE GRD. 8 -
007-241-00 by DEXTER AXLE - STUD, PRESS-IN 3/4-16RH X 2.60 - ZINC PLATE W/ SILVER DYE GRD.8 -
007-241-01 by DEXTER AXLE - STUD, PRESS-IN 3/4-16LH X 2.60 - ZINC PLATE W/ YELLOW DYE GRD.8 -
014-003-00 by DEXTER AXLE - BUSHING, .88 ID X 1.25 OD - 2.94 LONG STEEL -
007-194-00 by DEXTER AXLE - STUD,PRESS-IN M22 X 1.5 X 3.94 - WEBB 101162 - KB-15586
038-048-00 by DEXTER AXLE - ANCHOR POST FOR 12 1/4 ELEC. - -
097-008-00 by DEXTER AXLE - ABS SENSOR CLIP - WABCO - #899 759 815 4 -
040-240-02 by DEXTER AXLE - SHOE LEVER, 10 X 2 1/4 HYD - FREE-BACKING E-COAT -
012-051-02 by DEXTER AXLE - TIE PLATE, 2.38 TUBE, 1.75 SPR - 7/16" U-BOLT COATED -
007-001-01 by DEXTER AXLE - BOLT,CARRIAGE 7/8-9 X 4.62 - WITH GREASE FITTING GRADE 2 - NO COTTER PIN HOLE
007-135-01 by DEXTER AXLE - BOLT, SPRING EYE 3/4-10 X 4.5 - 10K REGULAR DUTY -
021-088-00 by DEXTER AXLE - OIL CAP 9K-10KGD CLEAR LEXAN - -
007-136-01 by DEXTER AXLE - BOLT, EQUALIZER 1-8 X 5.25 - 10K REGULAR DUTY -
040-240-00 by DEXTER AXLE - SHOE LEVER, 10X2 1/4 PRIMARY - FREE-BACKING -
054-097-00 by DEXTER AXLE - BLEED SCREW & ADAPTER ASSY - 1/8 NPT ADPTR. & 1/4-28 SCREW -
047-107-00 by DEXTER AXLE - ACT. LEVER ASSY - 12 X 2 LH - FOR 036-089-05 ONLY -
047-108-00 by DEXTER AXLE - ACT. LEVER ASSY - 12 X 2 RH - FOR 036-089-05 ONLY -
012-052-01 by DEXTER AXLE - TIE PLATE, 2.38 TUBE, 2.00 SPR - .44 U-BOLT; PLATED -
011-082-00 by DEXTER AXLE - U-BOLT 9/16-18 7.25 LONG - FOR 3.00 DIA. TUBE -
011-089-00 by DEXTER AXLE - U-BOLT 7.25 LONG FOR 3.5 DIA - TUBE 5/8-11 UNC THREAD -
097-011-01 by DEXTER AXLE - RESERVOIR CAP ASSY. E/H - ACTUATOR W/GASKET -
014-113-00 by DEXTER AXLE - BUSHING RUBBER EQUALIZER - PIVOT 10K GD -
014-111-00 by DEXTER AXLE - BUSHING, .88 ID X 1.25 OD - 2.50 LONG BRONZE 10K GD SPRING -
040-244-02 by DEXTER AXLE - SHOE LEVER, 12X2 FREE-BACKING - E-COAT -
040-244-00 by DEXTER AXLE - SHOE LEVER 12X2 FREE-BACKING - STAMPED -
012-001-03 by DEXTER AXLE - TIE PLATE & SHOCK MTG STUD - 3.00 TUBE, 1.75 SPRG PLATED -
012-002-01 by DEXTER AXLE - TIE PLATE & SHOCK MTG. STUD - 3.00 TUBE, 2.00 SPRING, -
040-240-01 by DEXTER AXLE - SHOE LEVER, 10 X 2 1/4 HYD - FREE-BACKING ZINC PLATED -
012-051-03 by DEXTER AXLE - TIE PLATE & SHOCK MTG STUD - 2.38 TUBE, 1.75 SPRING;PLATED -
028-009-00 by DEXTER AXLE - HANGER, 5.00 HIGH -2.00 SPRING - -
011-065-01 by DEXTER AXLE - U-BOLT 9/16-18 7.80 LONG FOR - 3.50 DIA TUBE BLACK PHOS & OIL -
030-028-00 by DEXTER AXLE - REAR HANGER, 5.25 HIGH FOR - 2.00 SLIPPER SPRING 3.5K-7K - 2.38 DIA. SLIPPER PAD
012-037-04 by DEXTER AXLE - TIE PLATE, 3.5O TUBE, 2.00 SPR - FOR 9/16 U-BOLTS PLATED -
060-009-00 by DEXTER AXLE - WEAR SLEEVE 1.715 TO 1.730 - -
054-083-00 by DEXTER AXLE - PISTON, 1.00 DIA ANODIZED ALUM - -
011-089-01 by DEXTER AXLE - U-BOLT 5/8-11, 7.25 LONG FOR - 3.50 DIA TUBE BLACK PHOS & OIL -
012-037-02 by DEXTER AXLE - TIE PLATE & SHOCK MTG. LUGS - 3.50 TUBE, 2.00 SPRING, -
003-173-02 by DEXTER AXLE - SPRING SEAT WELDMENT FOR 5.00 - TUBE - 2.50 WIDE SPRING -
034-063-01 by DEXTER AXLE - AIR CHAMBER BRACKET-STAMPED - TYPE 20 & LARGER AIR CHAMBERS - "HIGH MOUNT" USE WITH SADDLE
013-104-03 by DEXTER AXLE - EQUALIZER, BRONZE BUSHED DE - 2.03 HIGH, LESS GREASE FITTING -
028-067-01 by DEXTER AXLE - HANGER, 6.25 HIGH -3.00 SPRING - WITHOUT NIB ABOVE BOLT HOLE -
030-028-03 by DEXTER AXLE - REAR HANGER, 4.00 HIGH FOR - 2.00 SLIPPER SPRING 3.5K-7K -
012-037-06 by DEXTER AXLE - TIE PLATE & SHOCK MTG LUGS - 3.50 TUBE, 2.00 SPRING, PLATED -
011-090-01 by DEXTER AXLE - U-BOLT 3/4-10 3.50 TUBE 7.25 - LONG BLACK PHOS & OIL -
034-048-01 by DEXTER AXLE - AIR CHAMBER BRACKET - STAMPED - TYPE 20 & ABOVE AIR CHAMBERS - 6 INCH CURVED SLACK ADJUSTER
055-053-02 by DEXTER AXLE - CLEVIS, MHD AUTO. SLACKS - 5/8-18 1.375 PIN CENTERS - MHD #8420
029-037-02 by DEXTER AXLE - CENTER HANGER, 4.45 HIGH FOR - 3.00 SLIPPER SPRING EQUALIZER - WITH NIB ABOVE BOLT HOLE
028-010-00 by DEXTER AXLE - HANGER, 5.00 HIGH -1.75 SPRING - 3.5K -
029-005-01 by DEXTER AXLE - CENTER HANGER, 4.50 HIGH - 2.00 SLIPPER SPRING EQUALIZER - WITH REINFORCEMENT- 8K SUSPEN.
013-010-01 by DEXTER AXLE - EQUALIZER, CAST, BRONZE BUSHED - 4.00 HIGH FOR DOUBLE EYE -
014-112-00 by DEXTER AXLE - BUSHING, .75 ID X 2.00 OD - 2.50 LONG RUBBER/STEEL -
077-017-00 by DEXTER AXLE - ADJUSTER SLIDE BAR - 7.0 OAL X 1.0 WIDE X .38 STOCK -
028-068-01 by DEXTER AXLE - HANGER, 5.00 HIGH- 2.00 SPRING - -
040-217-03 by DEXTER AXLE - BRAKE SHOE,12X2 6K HYD SEC RH - ZINC PHOS -
040-217-04 by DEXTER AXLE - BRAKE SHOE, 12X2 6K HYD SEC LH - ZINK PHOS -
K71-679-00 by DEXTER AXLE - BRAKE ADJUSTER KIT LH & RH - 12 X 2 FSA ELECTRIC BRAKES -
047-110-01 by DEXTER AXLE - PARKING LEVER & PIN 12 X 2 LH - HYDRAULIC -
047-111-01 by DEXTER AXLE - PARKING LEVER & PIN 12 X 2 RH - HYDRAULIC -
042-128-00 by DEXTER AXLE - MAGNET ASSY, 8K OVAL - 50" WHITE LEADS -
036-118-20 by DEXTER AXLE - DUST SHIELD 7.2K PAINTED - 12 1/4 X 2 1/2 4-HOLE MOUNTING - BLACK PAINT
065-004-00 by DEXTER AXLE - BREAKAWAY SWITCH - MODEL 2010 - WITH WELD TAB -
028-074-02 by DEXTER AXLE - FRONT HANGER 10K GD MACHINED - 3/4" EYE BOLT -
060-008-00 by DEXTER AXLE - WEAR SLEEVE 1.500 TO 1.514 - -
047-116-00 by DEXTER AXLE - PARKING LEVER LH - 10 X 2 1/4 HYDRAULIC BRAKE - BENDIX # 324947-L
003-306-00 by DEXTER AXLE - SIDE MOUNT HANGER #11 LH - ALUMINUM -
047-117-00 by DEXTER AXLE - PARKING LEVER RH - 10 X 2 1/4 HYDRAULIC BRAKE - BENDIX #324948-R
003-307-00 by DEXTER AXLE - SIDE MOUNT HANGER #11 RH - ALUMINUM -
036-019-16 by DEXTER AXLE - BACKING PLATE ASS'Y 10 X 2 1/4 - ELECTRIC - D44 -
008-259-10 by DEXTER AXLE - HUB 5- 4.50 2K E-COAT W/CUPS - 5.50 DIA. HF, ZINC PLT STUDS -
036-050-02 by DEXTER AXLE - BACKING PLATE SUB ASSEMBLY - 12 1/4 X 3 3/8 ELECTRIC 8K,9K - **USE 036-050-03 FOR SERVICE**
013-004-02 by DEXTER AXLE - EQUALIZER, 2.00 SS,BLACK PAINT - WITH CENTER BUSHING WELDMENT -
K71-681-00 by DEXTER AXLE - SHOE & LINING KIT 10X2 1/4 LH - ELECTRIC FSA FOR ONE BRAKE -
003-302-00 by DEXTER AXLE - SIDE MOUNT HANGER #9 LH - ALUMINUM -
003-303-00 by DEXTER AXLE - SIDE MOUNT HANGER #9 RH - ALUMINUM -
010-051-00 by DEXTER AXLE - SEAL, OIL 2.875X3.880X.414 - UNITIZED -
003-304-00 by DEXTER AXLE - SIDE MOUNT HANGER #10 LH - ALUMINUM -
003-305-00 by DEXTER AXLE - SIDE MOUNT HANGER #10 RH - ALUMINUM -
K71-701-00 by DEXTER AXLE - SHOE & LINING KIT 10 X 1 1/2 - ELEC FORWARD SELF ADJUST LH -
K71-702-00 by DEXTER AXLE - SHOE & LINING KIT 10 X 1 1/2 - ELEC FORWARD SELF ADJUST RH -
021-038-01 by DEXTER AXLE - OIL CAP, D200 BOLT ON - STEMCO 343-4009 -
077-027-00 by DEXTER AXLE - ADJUSTER SLIDE BAR 9K - 5.5 OAL X .88 WIDE X .31 STOCK -
028-072-01 by DEXTER AXLE - HANGER FRONT LH 10KGD - 7/8" SPRG EYE BOLT UNPAINTED -
028-073-01 by DEXTER AXLE - HANGER FRONT RH 10KGD - 7/8"SPRG EYE BOLT UNPAINTED -
012-065-01 by DEXTER AXLE - TIE PLATE 3.50 TUBE, 2.00 SPR. - .50 THK FOR .75 U-BOLT FINISH -
040-218-05 by DEXTER AXLE - SHOE&LINING,12X2 6K HYD SEC RH - E-COAT -
033-043-01 by DEXTER AXLE - CLAMP RING, TAG AXLE 8 - 6.50 - NO ALIGNMENT SLOT -
003-182-00 by DEXTER AXLE - SIDE MOUNT HANGER - #13 LH - -
003-183-00 by DEXTER AXLE - SIDE MOUNT HANGER - #13 RH - -
072-035-00 by DEXTER AXLE - SPRING, SLIPPER MH 26S-3000 - MONOLEAF -
031-020-02 by DEXTER AXLE - BEARING CONE 3984 - -
036-107-00 by DEXTER AXLE - L738 DUST SHIELD - FOR 16 1/2 X 7" 20K AIR BRAKE -
054-093-00 by DEXTER AXLE - PISTON CALIPER 8K DISC - 1.87 DIA. -
031-021-02 by DEXTER AXLE - BEARING CONE 28682 - -
034-063-00 by DEXTER AXLE - AIR CHAMBER BRACKET - STAMPED - TYPE 20 & ABOVE AIR CHAMBERS - "HIGH MOUNT"
040-164-00 by DEXTER AXLE - BRAKE SHOE - 12 1/4 X 4 AIR - -
029-042-02 by DEXTER AXLE - CENTER HANGER 10K GD MACHINED - -
013-004-00 by DEXTER AXLE - EQUALIZER, 2.00 SS 33.50 SPAC - WITH CENTER BUSHING - 3.5K TO 8K AXLES
K71-682-00 by DEXTER AXLE - SHOE & LINING KIT 10X2 1/4 RH - ELECTRIC FSA FOR ONE BRAKE -
012-060-00 by DEXTER AXLE - TIE PLATE 3.50 TUBE-.50 THICK - 2.00 SPRINGS -
030-065-04 by DEXTER AXLE - REAR HANGER, 5.75 HIGH FOR - 3.00 SLIPPER SPRING - 10K - 15K LO-PROFILE
003-308-00 by DEXTER AXLE - SIDE MOUNT HANGER #12 LH - ALUMINUM -
003-309-00 by DEXTER AXLE - SIDE MOUNT HANGER #12 RH - ALUMINUM -
013-139-03 by DEXTER AXLE - EQUALIZER BUSHED 10K GD - 3/4" EYE BOLT 38" AXLE CENTERS -
012-060-02 by DEXTER AXLE - TIE PLATE 3.50 TUBE - DICHROMATE PLATED -
012-061-00 by DEXTER AXLE - TIE PLATE 3" TUBE FLAT PLATE - BURNOUT -
036-089-17 by DEXTER AXLE - BACKING PLATE ASSEMBLY 12 X 2 - 9 BOLT HOLES, PAINTED -
040-199-07 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 3 3/8 - LH SECONDARY HYDRAULIC MAN.ADJ -
040-200-07 by DEXTER AXLE - SHOE & LINING - 12 1/4 X 3 3/8 - RH SECONDARY HYDRAULIC MAN.ADJ -
034-192-13 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 12 5/16 LONG 28 SPLINE - LARGE HEAD
034-193-13 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 12 5/16 LONG 28 SPLINE - LARGE HEAD
008-248-83 by DEXTER AXLE - 008-248-05 + INNER CONE & SEAL - 1.720 OIL SEAL 5- 4.50 -
008-259-50 by DEXTER AXLE - HUB 5-4.50 2.2K CUPS & STUDS - 5.50 HUB FACE - MARINE COATED -
029-043-02 by DEXTER AXLE - CENTER HANGER MACHINED 10K HD - THRU 15K 4.12" HEIGHT DESIGN -
090-006-01 by DEXTER AXLE - YOKE MACHINED NEV-R-LUBE - 6K DISC BRAKE LH -
090-006-02 by DEXTER AXLE - YOKE MACHINED NEV-R-LUBE - 6K DISC BRAKE RH -
090-005-01 by DEXTER AXLE - YOKE MACHINED 6K DISC BRAKE LH - -
040-165-00 by DEXTER AXLE - BRAKE SHOE - 12 1/4 X 5 AIR - -
013-132-02 by DEXTER AXLE - EQUALIZER LH 38" AXLE SPACING - ASSY E-COAT 10K GD W/7/8"DIA. -
013-133-02 by DEXTER AXLE - EQUALIZER RH 38" AXLE SPACING - ASSY E-COAT 10K GD W/7/8" DIA. -
008-258-50 by DEXTER AXLE - HUB 5-4.50 2.2K CUPS & STUDS - 6.50 HUB FACE - MARINE COATED -
034-192-00 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 16 5/8 LONG 28 SPLINE - LARGE HEAD
034-193-00 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 16 5/8 LONG 28 SPLINE - LARGE HEAD
034-188-04 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 20 5/16 LONG 28 SPLINE - SMALL HEAD
034-188-08 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 19 1/2 LONG 28 SPLINE - SMALL HEAD
034-188-02 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 7.00 LONG 28 SPLINE - SMALL HEAD
034-189-02 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 7.00 LONG 28 SPLINE - SMALL HEAD
034-189-04 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 20 5/16 LONG 28 SPLINE - SMALL HEAD
034-189-08 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 19 1/2 LONG 28 SPLINE -
034-192-06 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 19 1/2 LONG 28 SPLINE - LARGE HEAD
034-193-06 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 19 1/2 LONG 28 SPLINE - LARGE HEAD
034-188-05 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 23 3/8 LONG 28 SPLINE - SMALL HEAD
034-189-05 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 23 3/8 LONG 28 SPLINE - SMALL HEAD
040-321-00 by DEXTER AXLE - BRAKE SHOE - 12 1/4 X 4" AIR - "PQ" -
008-248-93 by DEXTER AXLE - KIT HUB 008-248-05 5- 4.50 - 1.720 OIL SEAL WHEEL NUTS -
034-188-12 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 6.19 LONG 28 SPLINE - SMALL HEAD
034-189-12 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 6.19 LONG 28 SPLINE - SMALL HEAD
034-192-05 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 22 5/8 LONG 28 SPLINE - LARGE HEAD
034-193-05 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 22 5/8 LONG 28 SPLINE - LARGE HEAD
034-188-13 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 8.060 LONG 28 SPLINE - SMALL HEAD
034-189-13 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 8.060 LONG 28 SPLINE - SMALL HEAD
008-248-9A by DEXTER AXLE - KIT HUB 008-248-22 GREASE - 5 ON 4.50 LONG STUD -
034-188-10 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 7 7/16 LONG 28 SPLINE - SMALL HEAD
040-175-00 by DEXTER AXLE - BRAKE SHOE FOR 12 1/4 X 7 1/2 - -
034-192-14 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 10.875 LONG 28 SPLINE - LARGE HEAD
034-192-16 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 6.938 LONG 28 SPLINE -
034-193-14 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 10.875 LONG 28 SPLINE - LARGE HEAD
072-078-00 by DEXTER AXLE - SPRING DOUBLE EYE E26-2200 - -
034-193-16 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 6.938 LONG 28 SPLINE -
034-192-10 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 24 3/8 LONG 28 SPLINE - LARGE HEAD
090-007-01 by DEXTER AXLE - YOKE MACHINED NEV-R-LUBE 8K - DISC BRAKE -
034-193-10 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 24 3/8 LONG 28 SPLINE - LARGE HEAD
040-323-00 by DEXTER AXLE - BRAKE SHOE -12 1/4 X 5 1/2 AIR - "PQ" -
040-322-00 by DEXTER AXLE - BRAKE SHOE - 12 1/4 X 5 AIR - "PQ" -
034-189-11 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 24 5/8 LONG 28 SPLINE - SMALL HEAD
034-192-11 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 7 7/16 LONG 28 SPLINE - LARGE HEAD
034-193-11 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 7 7/16 LONG 28 SPLINE - LARGE HEAD
034-188-11 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 24 5/8 LONG 28 SPLINE - SMALL HEAD
034-188-09 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 26 1/2 LONG 28 SPLINE - SMALL HEAD
034-189-09 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 26 1/2 LONG 28 SPLINE - SMALL HEAD
K71-698-00 by DEXTER AXLE - SHOE & LINING KIT 10X2 1/4 LH - 4.4K ELEC FSA FOR ONE BRAKE -
K71-699-00 by DEXTER AXLE - SHOE & LINING KIT 10X2 1/4 RH - 4.4K ELEC FSA FOR ONE BRAKE -
008-259-92 by DEXTER AXLE - KIT HUB 008-259-09 GALVANIZED - -
034-192-15 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 14.125 LONG 28 SPLINE - LARGE HEAD
034-193-15 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 14.125 LONG 28 SPLINE - LARGE HEAD
034-188-06 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 30.00 LONG 28 SPLINE -
034-188-07 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 29.00 LONG 28 SPLINE - SMALL HEAD
034-189-06 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 30.00 LONG 28 SPLINE - SMALL HEAD
034-189-07 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 29.00 LONG 28 SPLINE - SMALL HEAD
034-188-14 by DEXTER AXLE - CAMSHAFT LH 12 1/4 AIR BRAKE - 27.750 LONG 28 SPLINE - SMALL HEAD
034-189-14 by DEXTER AXLE - CAMSHAFT RH 12 1/4 AIR BRAKE - 27.750 LONG 28 SPLINE - SMALL HEAD
013-135-02 by DEXTER AXLE - EQUALIZER RH 42.25" SPACING - ASSY E-COAT 10K GD W/ 7/8" DIA -
013-140-03 by DEXTER AXLE - EQUALIZER BUSHED 10K GD 3/4 - EYE BOLT 42.25" AXLE CENTERS -
013-134-02 by DEXTER AXLE - EQUALIZER LH 42.25" SPACING - ASSY E-COAT 10K GD W/ 7/8" DIA -
040-320-00 by DEXTER AXLE - BRAKE SHOE -12 1/4 X 7 1/2 AIR - "PQ" -
K71-703-00 by DEXTER AXLE - BRAKE AJUSTER KIT LH & RH - 10 X 2 1/4 FSA ELECTRIC BRAKES -
K71-689-00 by DEXTER AXLE - SHOE & LINING KIT-12 X 2 7K LH - FB, MARINE, DEX 2 -
K71-690-00 by DEXTER AXLE - SHOE & LINING KIT-12 X 2 7K RH - FB, MARINE, DEX 2 -
034-192-02 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 30 LONG 28 SPLINE - LARGE HEAD
034-193-02 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 30 LONG 28 SPLINE - LARGE HEAD
036-093-17 by DEXTER AXLE - BACKING PLATE WELDMENT 6K L.H. - 12 X 2 WITH PARK DACROMET -
036-093-18 by DEXTER AXLE - BACKING PLATE WELDMENT 6K R.H. - 12 X 2 WITH PARK DACROMET -
034-192-07 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 29 LONG 28 SPLINE - LARGE HEAD
034-192-08 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 25 LONG 28 SPLINE - LARGE HEAD
034-193-07 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 29 LONG 28 SPLINE - LARGE HEAD
034-192-09 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 28 LONG 28 SPLINE - LARGE HEAD
034-193-08 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 25 LONG 28 SPLINE - LARGE HEAD
034-193-09 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 28 LONG 28 SPLINE - LARGE HEAD
034-192-04 by DEXTER AXLE - CAMSHAFT LH 16 1/2 AIR BRAKE - 26 1/2 LONG 28 SPLINE - LARGE HEAD
034-193-04 by DEXTER AXLE - CAMSHAFT RH 16 1/2 AIR BRAKE - 26 1/2 LONG 28 SPLINE - LARGE HEAD
008-256-95 by DEXTER AXLE - KIT HUB 008-256-05 E-Z LUBE - 5 ON 5.50 B.C. WHEEL NUTS -
072-027-02 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-3500 - BRONZED BUSHED -
008-248-50 by DEXTER AXLE - HUB 5-4.50 3.5K CUPS & STUDS - GREASE - MARINE COATED -
034-059-00 by DEXTER AXLE - AIR CHAMBER TYPE 24 10.0 LG - LESS CLEVIS ASSY. -
013-141-03 by DEXTER AXLE - EQUALIZER BUSHED 10K GD 3/4 - EYE BOLT 48.50" AXLE CENTERS -
034-057-07 by DEXTER AXLE - AIR CHAMBER TYPE 30 5.62LG - LESS CLEVIS ASSEMBLY -
013-136-02 by DEXTER AXLE - EQUALIZER LH 48.5"AXLE SPACING - ASSY E-COAT 10K GD W/ 7/8" DIA -
013-137-02 by DEXTER AXLE - EQUALIZER RH 48.5"AXLE SPACING - ASSY E-COAT 10K GD W/ 7/8" DIA -
023-463-00 by DEXTER AXLE - BRAKE D44 10 X 2 1/4 ELEC RH - STD. LEADS -
K23-462-00 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 4400 LB, - ELEC. LH NEW BOLT PATTERN -
K23-463-00 by DEXTER AXLE - BRAKE KIT 10 X 2 1/4 4400 LBS - ELEC. RH NEW BOLT PATTERN -
008-213-50 by DEXTER AXLE - HUB 6- 5.50 5.2K CUPS & STUDS - GREASE - MARINE COATED -
036-120-02 by DEXTER AXLE - SPIDER ASSEMBLY 10K-15K ELEC. - 12 1/4 X 3 3/8,4,5" BRAKES - 7-BOLT FLANGE MOUNT
008-271-90 by DEXTER AXLE - KIT H-D 008-271-04 - -
008-213-51 by DEXTER AXLE - HUB 6-5.50 6K CUPS& STUDS - GREASE-MARINE COATED -
008-247-18 by DEXTER AXLE - H-D 5- 4.50 3.5K CUPS & STUDS - HYDRAULIC MARINE APPLICATIONS -
008-403-90 by DEXTER AXLE - KIT HUB 008-403-05 GREASE - 6K DISC -
072-010-00 by DEXTER AXLE - SPRING, SLIPPER 30S-4500 - NO BUSHING IN EYE -
K08-257-90 by DEXTER AXLE - KIT H-D 008-257-04, 2K, - WHEEL SCREWS -
008-247-86 by DEXTER AXLE - 008-247-18 + INNER CONE & SEAL - 010-019-00 SEAL -
072-073-01 by DEXTER AXLE - SPRING, DOUBLE EYE 26E-3000 - BRONZED BUSHED -
097-007-00 by DEXTER AXLE - A.B.S. SENSOR 90 DEGREE - WABCO 441 032 808 0 12" LEADS -
034-059-07 by DEXTER AXLE - AIR CHAMBER TYPE 24 5.62LG - LESS CLEVIS ASSEMBLY -
072-051-00 by DEXTER AXLE - SPRING, SLIPPER 25S-4000 - NO BUSHING IN EYE -
034-059-05 by DEXTER AXLE - AIR CHAMBER TYPE 24 5.25LG - LESS CLEVIS ASSEMBLY -
023-216-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 ELEC LH - WITH 33" MAGNET LEADS -
023-217-00 by DEXTER AXLE - BRAKE DX 10X2 1/4 ELEC RH - WITH 33" MAGNET LEADS -
008-271-07 by DEXTER AXLE - H-D 5- 4.50 2K CUPS & STUDS - BLACK PAINT 7" HYD. -
072-011-00 by DEXTER AXLE - SPRING, SLIPPER 23S-3500 - BUTLER TRAILER -
034-260-00 by DEXTER AXLE - AIR CHAMBER, TYPE 20, 7.0 LONG - LESS CLEVIS ASSY. -
008-213-9B by DEXTER AXLE - KIT HUB 008-213-05 GREASE - 2.250 SEAL -
008-213-9F by DEXTER AXLE - KIT HUB 008-213-08 6- 6.00 - 2.250 SEAL GREASE -
K23-476-00 by DEXTER AXLE - BRAKE KIT D30 10 X 1 1/2 LH - ELECTRIC FORWARD SELF ADJUST -
K23-477-00 by DEXTER AXLE - BRAKE KIT D30 10 X 1 1/2 RH - ELECTRIC FORWARD SELF ADJUST -
023-477-00 by DEXTER AXLE - BRAKE, D30 10 X 1 1/2 ELEC RH - FORWARD SELF ADJUST -
023-476-00 by DEXTER AXLE - BRAKE, D30 10 X 1 1/2 ELEC LH - FORWARD SELF ADJUST -
023-462-00 by DEXTER AXLE - BRAKE D44 10 X 2 1/4 ELEC LH - STD. LEADS -
024-205-01 by DEXTER AXLE - TONE RING-80 WINDOW FOR 8K - 4-7.52 B.C. BOLT ON E-COAT -
036-114-02 by DEXTER AXLE - BRAKE SPIDER,MACH 12 1/4 - W/ BUSHINGS 5.10 CENTER HOLE -
040-321-02 by DEXTER AXLE - SHOE & ROLLER - 12 1/4 X 4"AIR - "PQ" LH -
008-399-95 by DEXTER AXLE - KIT HUB 8-6.50 8K DISC BRAKE - 5/8 -18 8-399-07 GRS CONE NUT -
040-321-03 by DEXTER AXLE - SHOE & ROLLER - 12 1/4 X 4"AIR - "PQ" RH -
008-247-91 by DEXTER AXLE - KIT H-D 008-247-04 5- 4.50 - 1.718 GREASE SEAL;WHEEL SCREWS -
008-247-90 by DEXTER AXLE - KIT H-D 008-247-05 5- 4.50 - 1.718 GREASE SEAL WHEEL NUTS -
008-247-96 by DEXTER AXLE - KIT H-D 008-247-18 5- 4.50 - E-Z LUBE HYD.MARINE -
008-247-97 by DEXTER AXLE - KIT H-D 008-247-12 5- 4.75 - E-Z LUBE WHEEL NUTS -
008-247-50 by DEXTER AXLE - H-D 5-4.50 3.5K CUPS & STUDS - GREASE - MARINE COATED -
036-113-02 by DEXTER AXLE - BRAKE SPIDER,MACH 12 1/4 - W/ BUSHINGS 4.19 CENTER HOLE -
097-005-00 by DEXTER AXLE - A.B.S. SENSOR 90 DEGREE - BENDIX 5001167 60" LEADS -
040-323-01 by DEXTER AXLE - SHOE & BLOCK-12 1/4 X5 1/2 AIR - "PQ" -
K08-231-92 by DEXTER AXLE - HUB KIT, 7K 865 BC 1/2 STUD - 2.125 SEAL, GRS -
008-231-50 by DEXTER AXLE - HUB 8-6.50 7K CUPS & STUDS - GRS, 1/2-20, MARINE COATED -
036-064-01 by DEXTER AXLE - SPIDER MACHINED 1.00 DIA CYL - 8K-9K HYD. DUO-SERVO BRAKES -
008-231-9A by DEXTER AXLE - KIT HUB 008-231-09 7K E-Z - 1/2 STUD, 4.75 PD, 2.25 SEAL -
036-092-04 by DEXTER AXLE - SPIDER, BUSHED FOR 5.00 TUBE - 16 1/2 AIR BRAKE - WITH DUST SHIELD MTG HOLES
036-064-04 by DEXTER AXLE - SPIDER MACHINED 1.00 DIA CYL - 8K-9K HYD. SINGLE SERVO LH -
008-231-94 by DEXTER AXLE - KIT HUB 008-231-09 7K E-Z - 1/2 STUD, 4.56 PD, 2.125 SEAL -
040-320-02 by DEXTER AXLE - SHOE & ROLLER-12 1/4X7 1/2 AIR - 'PQ" LH -
072-043-00 by DEXTER AXLE - SPRING, SLIPPER 3" 30S-5000 - 2.00 DIA. EYE -
040-320-03 by DEXTER AXLE - SHOE & ROLLER-12 1/4X7 1/2 AIR - "PQ" RH -
010-115-00 by DEXTER AXLE - SEAL,UNITIZED. 6.441 BORE, X - 4.500 SHAFT X .937 - NATIONAL #B370192 BGR
008-201-14 by DEXTER AXLE - H-D 6- 6.00 5.2K CUPPED, GRS - WITH LM67010 CUP, TAPPED 9/16 -
008-388-05 by DEXTER AXLE - H-D, 6-5.50 B.C. 6K W/STUDS - 12 X 2 BRAKE FOR 42MM CART. -
023-358-00 by DEXTER AXLE - BRAKE 12X2 ELEC DXQ RH - 33" MAGNET LEADS -
023-357-00 by DEXTER AXLE - BRAKE 12X2 ELEC DXQ LH - 33" MAGNET LEADS -
008-231-9G by DEXTER AXLE - KIT HUB 008-231-18 7K GRS - 9/16 STUD, 4.75 PD, 2.250 SEAL -
072-077-00 by DEXTER AXLE - SPRING, SLIPPER 2.5 30S-5000 - 7/8 EYE BOLT -
055-040-08 by DEXTER AXLE - SLACK ADJUSTER, AUTO STRT - 5&6" 28 SPLINE 16 1/2" AIR - TRAMEC # MB 22003
008-214-13 by DEXTER AXLE - HUB 8-6.50 10KHD - CUPS & 9/16 STUDS -
040-322-02 by DEXTER AXLE - SHOE & ROLLER - 12 1/4 X 5"AIR - "PQ" LH -
040-322-03 by DEXTER AXLE - SHOE & ROLLER - 12 1/4 X 5"AIR - "PQ" RH -
008-231-9F by DEXTER AXLE - KIT HUB 008-231-20 7K E-Z - 5/8 STUD, 4.75, 2.25, FLG NUT -
023-359-00 by DEXTER AXLE - BRAKE 7K 12X2 ELEC LH - 33" MAGNET LEADS -
023-360-00 by DEXTER AXLE - BRAKE 7K 12X2 ELEC RH - 33" MAGNET LEADS -
008-385-04 by DEXTER AXLE - H-D STUDDED, 8-6.50,4.75 PIL. - 7K NEV-R-LUBE, 1/2" STUDS -
023-028-00 by DEXTER AXLE - BRAKES DX 10X2 1/4 ELEC PAIR - WITH MOUNTING HARDWARE -
008-201-96 by DEXTER AXLE - KIT H-D 008-201-14 6-6.00 AG - 2.125 SEAL -
055-040-09 by DEXTER AXLE - SLACK ADJUSTER,AUTO, CURVED - 5&6" 28 SPLINE 12 1/4 AIR - TRAMEC # MB 22053
034-058-06 by DEXTER AXLE - AIR CHAMBER TYPE 30/30 3.44LG - LESS CLEVIS ASSEMBLY -
008-287-9B by DEXTER AXLE - KIT HUB 008-287-10 E-Z LUBE - 5/8-18 LONG STUDS 4.76 P.D. -
008-287-9A by DEXTER AXLE - KIT HUB 008-287-07 4.75 P.D. - 5/8-18 GREASE 10-36 SEAL -
008-201-9B by DEXTER AXLE - KIT H-D 008-201-09 15123 - E-Z LUBE 2.25 SEAL -
008-385-13 by DEXTER AXLE - H-D STUDDED, 8-6.50,4.75 PIL. - 7K NEV-R-LUBE, 9/16" STUDS -
008-219-22 by DEXTER AXLE - H-D 8- 6.50 7K CUPS & STUDS - 1/2 STUDS; HYDRAULIC MARINE; -
008-385-18 by DEXTER AXLE - H-D STUDDED, 8-6.50,4.75 PIL. - 7K NEV-R-LUBE, 5/8" STUDS -
034-058-00 by DEXTER AXLE - AIR CHAMBER TYPE 30/30 7.0+LG - LESS CLEVIS ASSY. -
034-058-07 by DEXTER AXLE - AIR CHAMBER TYPE 30/30 5.62LG - LESS CLEVIS ASSEMBLY -
008-219-32 by DEXTER AXLE - H-D 8- 6.50 7K CUPS AND STUDS - 9/16-18 4.56 PILOT GREASE -
097-009-00 by DEXTER AXLE - A.B.S. SENSOR,STRAIGHT - WABCO 441 032 900 0 -
008-231-91 by DEXTER AXLE - KIT HUB 008-231-07 8K GRS - 5/8 STUD, 4.56 PD, 2.25 SEAL -
055-040-98 by DEXTER AXLE - BOXED KIT FOR SVC 16 1/2 SLACK - W/CLEVIS PINS INST.&SET UP GAG - TRAMEC # MK 22103
008-201-50 by DEXTER AXLE - H-D 6-5.50 5.2K CUPS & STUDS - GREASE - MARINE COATED -
034-058-08 by DEXTER AXLE - AIR CHAMBER TYPE 30/30 6.38LG - LESS CLEVIS ASSEMBLY -
034-261-00 by DEXTER AXLE - AIR CHAMBER TYPE 20/24 7.0+LG - LESS CLEVIS ASSY. -
008-201-51 by DEXTER AXLE - H-D ASSY, 6-5.50 6K GREASE - MARINE APPLICATION -
008-231-93 by DEXTER AXLE - KIT HUB 008-231-14 8K OIL - 9/16 STUD, 4.56 PD, 2.250 SEAL - 4.56 P.D.
008-219-86 by DEXTER AXLE - 008-219-22 + INNER CONE & SEAL - 1/2-20 STUDS; E-Z LUBE - HYDRAULIC MARINE APPLICATIONS
008-201-92 by DEXTER AXLE - KIT H-D 008-201-11;LONG STUD - 2.125 SEAL -
008-219-29 by DEXTER AXLE - H-D 8- 6.50 4.56 PILOT 5/8" - STUDS 12 X 2 BRAKE GREASE LUBE -
008-219-18 by DEXTER AXLE - H-D 8- 6.50 7K CUPS & STUDS - 5/8-18 GREASE -
055-040-99 by DEXTER AXLE - BOXED KIT FOR SVC 12 1/4 SLACK - W/CLEVIS,PINS,INST&SET UP GAGE - TRAMEC # MK 22153
008-287-97 by DEXTER AXLE - KIT HUB 008-287-11 E-Z LUBE - 9/16- 18 STUDS 4.75 P.D. -
008-287-98 by DEXTER AXLE - KIT HUB 008-287-11 GREASE - 9/16- 18 STUDS 4.75 P.D. -
008-231-96 by DEXTER AXLE - KIT HUB 008-231-17 8K OIL - 5/8 STUD, 4.56 PD 2.125 SEAL -
034-060-07 by DEXTER AXLE - AIR CHAMBER TYPE 24/30 5.62LG - LESS CLEVIS ASSEMBLY -
008-219-90 by DEXTER AXLE - KIT H-D 008-219-04 GREASE - 1/2-20 THREADS 2.125 SEAL -
034-060-08 by DEXTER AXLE - AIR CHAMBER TYPE 24/30 6.38LG - LESS CLEVIS ASSEMBLY -
008-287-99 by DEXTER AXLE - KIT HUB 008-287-07 E-Z LUBE - 5/8-18 STUDS 4.75 P.D. FL.NUTS -
008-219-50 by DEXTER AXLE - H-D 8-6.50 7K CUPS & STUDS - 1/2-20, GREASE-MARINE COATED -
008-287-96 by DEXTER AXLE - KIT HUB 008-287-17 OIL - 5/8 FLANGE NUTS 4.75 PILOT -
008-219-9J by DEXTER AXLE - KIT H-D 008-219-18 GREASE - 5/8-18 THREADS 2.25 SEAL -
K71-692-01 by DEXTER AXLE - RIDE HEIGHT CONTROL KIT - AIRFLEX -
008-219-9G by DEXTER AXLE - KIT H-D 008-219-18 E-Z LUBE - 5/8-18 THREADS 2.25 SEAL -
008-219-9A by DEXTER AXLE - KIT H-D 008-219-18 E-Z LUBE - 5/8-18 THREADS 2.125 SEAL -
023-474-00 by DEXTER AXLE - BRAKE 5K 12X2 HYD UNI-SERVO LH - FREE-BACKING WITH PARK -
023-475-00 by DEXTER AXLE - BRAKE 5K 12X2 HYD UNI-SERVO RH - FREE-BACKING WITH PARK -
008-402-81 by DEXTER AXLE - HUB ASSY 8K NEV-R-LUBE DISC - 5/8-18 50 MM -
034-060-00 by DEXTER AXLE - AIR CHAMBER TYPE 24/30 7.0+LG - LESS CLEVIS ASSY. -
008-416-10 by DEXTER AXLE - H-R 8- 6.50 7K CUPS & STUDS - 1/2-20 GREASE -
008-416-12 by DEXTER AXLE - H-R 8- 6.50 7K CUPS & STUDS - 9/16-18 GREASE -
009-044-01 by DEXTER AXLE - DRUM, MACHINED-12 1/4 X 3 3/8 - 9-10K GENERAL DUTY -
008-416-92 by DEXTER AXLE - KIT H-R 008-416-12 GREASE - 9/16-18 THREADS 2.250 SEAL -
008-404-90 by DEXTER AXLE - KIT, HUB 6-5.50 NEV-R-LUBE - 42MM FOR DISC BRAKE -
008-218-08 by DEXTER AXLE - H-D 8- 6.50 8K CUPS & STUDS - GREASE 5/8-18 4.56 PILOT -
008-393-97 by DEXTER AXLE - KIT H-D 008-393-06 8-6.50 7.2K - 5/8-18 GREASE CONE NUTS -
008-393-92 by DEXTER AXLE - KIT H-D 008-393-06 8-6.50 7.2K - 4.75 PILOT,5/8-18, E-Z-LUBE -
008-355-97 by DEXTER AXLE - KIT H-D 008-355-13 E-Z LUBE - 9/16-18 4.75 P.D. -
008-355-98 by DEXTER AXLE - KIT H-D 008-355-15 - 5/8 STUDS GREASE 4.75 P.D. - 006-109-00 CONE NUTS
008-393-96 by DEXTER AXLE - KIT H-D 008-393-06 8-6.50 7.2K - 5/8-18 GREASE FLANGE NUTS -
008-285-91 by DEXTER AXLE - KIT H-D 008-285-08 - 5/8 SHORT GREASE 4.75 P.D. -
008-393-94 by DEXTER AXLE - KIT H-D 008-393-06 8-6.50 7.2K - 4.75 PILOT,5/8-18, E-Z-LUBE - 006-058-00 FLANGE NUTS
023-389-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 D.S. HYD. RH - 10K HD MANUAL - (REPLACEMENT KIT K23-389-00)
023-390-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 D.S. HYD. LH - 10K HD MANUAL - (REPLACEMENT KIT K23-390-00)
K23-389-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - RH DS 10KHD MANUAL -
K23-390-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - LH DS 10KHD MANUAL -
008-393-93 by DEXTER AXLE - KIT H-D 008-393-03 8-6.50 7.2K - 4.75 PILOT,9/16-18, OIL -
008-416-93 by DEXTER AXLE - KIT H-R 008-416-13 OIL - 9/16-18 THREADS 2.250 SEAL -
008-355-96 by DEXTER AXLE - KIT H-D 008-355-15 - 5/8 STUDS E-Z LUBE 4.75 P.D. -
008-389-08 by DEXTER AXLE - H-D STUDDED, 8-6.50,4.75 PIL. - 8K NEV-R-LUBE, 5/8" STUDS -
023-418-00 by DEXTER AXLE - BRAKE 12 1/4 X 3 3/8 HYD LH - 8K S.S., FORWARD SELF ADJ. - (REPLACEMENT KIT K23-418-00)
023-419-00 by DEXTER AXLE - BRAKE 12 1/4 X 3 3/8 HYD RH - 8K S.S., FORWARD SELF ADJ. - (REPLACEMENT KIT K23-419-00)
008-285-9B by DEXTER AXLE - KIT 008-285-08 E-Z LUBE - 5/8 - 18 FLANGE NUTS -
008-219-9K by DEXTER AXLE - KIT H-D 008-219-18 E-Z LUBE - 5/8-18, 2.25 SEAL, FLANGE NUTS -
008-219-89 by DEXTER AXLE - KIT H-D 008-219-18 EZ-LUBE - 5/8-18 -
008-219-9F by DEXTER AXLE - KIT H-D 008-219-20 OIL - 9/16-18 THREADS, 2.25 SEAL -
023-430-00 by DEXTER AXLE - BRAKE DX 12 1/4X2 1/2 ELEC LH - 7.2K MAN. ADJUST,4-BOLT MOUNT - W/LONG LEADS
023-431-00 by DEXTER AXLE - BRAKE DX 12 1/4X2 1/2 ELEC RH - 7.2K MAN. ADJUST,4-BOLT MOUNT - W/LONG LEADS
071-154-00 by DEXTER AXLE - SHOE & LINING KIT BX 12 X 3 - HYDRAULIC, FOR ONE AXLE -
023-391-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 D.S. HYD. RH - 12K MANUAL - (REPLACEMENT KIT K23-391-00)
023-392-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 D.S. HYD. LH - 12K MANUAL - (REPLACEMENT KIT K23-392-00)
K23-391-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - RH DS 12K MANUAL -
K23-392-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - LH DS 12K MANUAL -
008-285-92 by DEXTER AXLE - KIT H-D 008-285-09 - 9/16 OIL 4.75 P.D. -
008-355-94 by DEXTER AXLE - KIT H-D 008-355-14 - 5/8 STUDS OIL 4.75 P.D. -
008-393-95 by DEXTER AXLE - KIT H-D 008-393-05 8-6.50 7.2K - 5/8-18, OIL, FLANGE NUTS -
023-456-00 by DEXTER AXLE - BRAKE 10 X 2 1/4 HYD LH - FREE BACKING W/PARK -
023-457-00 by DEXTER AXLE - BRAKE 10 X 2 1/4 HYD RH - FREE BACKING W/PARK -
008-389-11 by DEXTER AXLE - H-D STUDDED, 8-6.50,4.75 PIL. - 8K NEV-R-LUBE, 9/16" STUDS -
008-214-11 by DEXTER AXLE - H&R 8- 6.50 10KHD - -
008-285-12 by DEXTER AXLE - H-D 8-6.50 8K CUPS & 9/16 STUD - 4.75 DIA. PILOT ABS OIL -
008-285-13 by DEXTER AXLE - H-D 8-6.50 8K CUPS & 9/16 STUD - 4.75 PILOT ABS GREASE -
008-214-12 by DEXTER AXLE - H&R 8- 6.50 12K HI-PROFILE - -
K71-693-00 by DEXTER AXLE - CALIPER REPLACEMENT KIT 7K - LH OR RH -
008-285-15 by DEXTER AXLE - H-D 8-6.50 8K CUPS & 5/8 STUDS - 4.75 DIA. PILOT ABS GREASE -
008-214-97 by DEXTER AXLE - KIT HUB 8-214-10 12K HI-PRO - STUDDED FOR ROTOR -
008-385-80 by DEXTER AXLE - H-D 8- 6.50 STUDS, 4.75 PILOT - 7K W/BEARING,RING,5/8" STUDS -
008-285-14 by DEXTER AXLE - H-D 8-6.50 8K CUPS & 5/8 STUDS - 4.75 DIA. PILOT ABS OIL -
008-288-06 by DEXTER AXLE - H&D 865 ABS 9-10K GEN DUTY - CUPPED & STUDDED 4.75 P.D. -
008-339-05 by DEXTER AXLE - H-D 8-6.50 9K HYBRID - CUPS AND STUDS 9/16 - 18 - 4.75 DIA. PILOT
008-214-17 by DEXTER AXLE - H&R 8-6.50 10KHD ABS - -
008-277-20 by DEXTER AXLE - HUB 10- 8.75 HUB ABS, R.H. - DISC WHEEL 20K-25K -
008-277-21 by DEXTER AXLE - HUB 10- 8.75 HUB ABS, L.H. - DISC WHEEL 20K-25K -
008-214-18 by DEXTER AXLE - H&R 8-6.50 12K HI-PROFILE ABS - -
K23-171-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH DS 8K RSA W/PARK -
K23-172-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH DS 8K RSA W/PARK -
008-285-9A by DEXTER AXLE - KIT H-D 008-285-15 ABS - 5/8-18 E-Z LUBE, 6-109 NUTS -
023-235-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD RH - 10KGD UNI-SERVO MAN WITH PARK - (REPLACEMENT KIT K23-235-00)
023-234-00 by DEXTER AXLE - BRAKE DX 12 1/4X3 3/8 HYD LH - 10KGD UNI-SERVO MAN WITH PARK - (REPLACEMENT KIT K23-234-00)
K23-234-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - LH US 9K-10KGD MANUAL W/PARK -
K23-235-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 3 3/8 HYD - RH US 9K-10KGD MANUAL W/PARK -
023-222-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 HYD 10K LH - UNI-SERVO WITH PARK - (REPLACEMENT KIT K23-222-00)
023-223-00 by DEXTER AXLE - BRAKE DX 12 1/4X4 HYD 10K RH - UNI-SERVO WITH PARK - (REPLACEMENT KIT K23-223-00)
K23-222-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - LH US 10KHD MANUAL W/PARK -
K23-223-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 4 HYD - RH US 10KHD MANUAL W/PARK -
008-285-99 by DEXTER AXLE - KIT H-D 008-285-13 ABS - 9/16-18 E-Z LUBE 4.75 P.D. -
008-277-23 by DEXTER AXLE - HUB 10- 8.75 HUB ABS, L.H. - DISC WHEEL 20K-25K W/TONE RING -
008-277-22 by DEXTER AXLE - HUB 10- 8.75 HUB ABS, R.H. - DISC WHEEL 20K-25K W/TONE RING -
008-214-15 by DEXTER AXLE - H&D ASSY, A.B.S. 10K HD - EXCITER RING, CUPS & STUDS -
K71-692-03 by DEXTER AXLE - AIR CONTROL KIT AIRFLEX - W/O AIR SUPPLY -
023-228-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 12K LH - UNI-SERVO, MANUAL, WITH PARK - (REPLACEMENT KIT K23-228-00)
023-229-00 by DEXTER AXLE - BRAKE DX 12 1/4X5 HYD 12K RH - UNI-SERVO, MANUAL, WITH PARK - (REPLACEMENT KIT K23-229-00)
K23-228-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - LH US 12K MANUAL W/PARK -
K23-229-00 by DEXTER AXLE - BRAKE KIT 12 1/4 X 5 HYD - RH US 12K MANUAL W/PARK -
008-277-08 by DEXTER AXLE - IDLER HUB D2___ 10-8.75 LH - -
008-277-09 by DEXTER AXLE - IDLER HUB D2___ 10-8.75 RH - -
008-279-09 by DEXTER AXLE - 10-11.25 ABS HUB L.H. ASS'Y - DISC WHEEL MT'G, W/TONE RING -
008-279-10 by DEXTER AXLE - 10-11.25 ABS HUB R.H. ASS'Y - DISC WHEEL MT'G,W/ TONE RING -
008-285-9C by DEXTER AXLE - KIT, H-D 008-285-14 ABS OIL - 5/8-18 FLANGE NUTS 4.75 P.D. -
008-214-16 by DEXTER AXLE - H&D ASSY,A.B.S. 12K HP - EXCITER RING, CUPS & STUDS -
008-214-98 by DEXTER AXLE - KIT H&R 008-214-11 10K H.D. - UNITIZED OIL SEAL 4.75 P.D. -
008-214-9B by DEXTER AXLE - KIT H&R 008-214-06 10K H.D. - UNITIZED OIL SEAL 4.75 P.D. - BLACK LEXAN GREASE CAP
008-401-91 by DEXTER AXLE - KIT HUB 008-401-05 8-275MM - UNITIZED OIL SEAL -
008-395-91 by DEXTER AXLE - KIT, H-D, 8-6.50 7.2K 50MM - 5/8 FLANGE NUTS - COMPLETE KIT
008-279-12 by DEXTER AXLE - IDLER HUB 10-11.25 D2_00 - BUDD 12248 STUD, BALL SEAT LH - KB-610436
008-279-13 by DEXTER AXLE - IDLER HUB 10-11.25 D2_00 - BUDD 12247 STUDS, BALLSEAT RH - KB-610435
K71-683-00 by DEXTER AXLE - KIT FOR DISC BRAKE RETROFIT - 3.5K LH LESS HUB -
K71-684-00 by DEXTER AXLE - KIT FOR DISC BRAKE RETROFIT - 3.5K RH LESS HUB -
008-288-92 by DEXTER AXLE - KIT H-D 008-288-06 ABS - 9K HEAVY DUTY & 10K REG. DUTY -
008-389-82 by DEXTER AXLE - H-D 8-6.50 4.75 PIL. 5/8-18 - 8K NEV-R-LUBE ABS W/BRNG&RET. -
008-214-9C by DEXTER AXLE - KIT H&D ASSY 008-214-15 10K HD - UNITIZED SEAL - ABS -
K71-694-00 by DEXTER AXLE - DISC BRAKE RETROFIT KIT 7K LH - -
008-214-9A by DEXTER AXLE - KIT H&D 008-214-16 12K H.P. - ABS UNITIZED SEAL -
K71-695-00 by DEXTER AXLE - DISC BRAKE RETROFIT KIT 7K RH - -
008-389-92 by DEXTER AXLE - KIT,H-D 008-389-82, ABS 50MM - 5/8 - 18 W/ FLANGE NUTS -
008-401-72 by DEXTER AXLE - 15K STD ASSY H&D 8 ON 275MM - HUB PILOT 3.30 STUD STAND OUT -
008-401-73 by DEXTER AXLE - 15K ABS ASSY H&D 8 ON 275MM - HUB PILOT 3.30 STUD STAND OUT -
008-401-71 by DEXTER AXLE - 15K ABS ASSY H&D 8 ON 275MM - HUB PILOT 2.45 STUD STANDOUT -
008-401-92 by DEXTER AXLE - KIT H&D 008-401-05 8-275MM - + 009-028-01 UNITZED SEAL -
008-277-29 by DEXTER AXLE - H&D 10-8.75 ABS D2_12 LH - 12 1/4 X 7 1/2 CUPS&STUDS -
008-277-90 by DEXTER AXLE - H&D 10- 8.75 D2_12 CUPS&STUDS - RH 12 1/4 X 7.50 W/ NUTS -
008-277-91 by DEXTER AXLE - H&D 10- 8.75 D2_12 CUPS&STUDS - LH 12 1/4 X 7.50 W/ NUTS -
008-396-70 by DEXTER AXLE - STD ASSY H&D 2.47" STUD STAND - OUT 8 ON 275MM B.C.PILOTED - USE 008-396-05 +009-116-01
008-277-80 by DEXTER AXLE - H&D 10- 8.75 D2_12 RH - + INNER CONE & SEAL -
008-396-72 by DEXTER AXLE - STD ASSY H&D 3.32" STUD STAND - OUT 8 ON 275MM B.C. PILOTED -
K71-692-02 by DEXTER AXLE - AIR SUPPLY AND CONTROL KIT - AIRFLEX -
008-279-70 by DEXTER AXLE - H&D 10-11.25 D2_16 CUPS&STUDS - INBOARD DRUM, BALL SEAT RH -
008-279-71 by DEXTER AXLE - H&D 10-11.25 D2_16 CUPS&STUDS - INBOARD DRUM, BALL SEAT LH -
008-279-73 by DEXTER AXLE - 10-11.25 ABS HUB & DRUM L.H. - MT'G ASS'Y W/ TONE RING -
008-279-72 by DEXTER AXLE - 10-11.25 ABS HUB & DRUM R.H. - MT'G ASS'Y W/TONE RING -
40-174 by DEXTER AXLE - BRAKE SHOE
D52-82x66.5-EB-655-EZ by DEXTER AXLE - 6 on 5.5 BC. 5200 LB DEXTER AXLE